
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAL-4329 GENERATOR PARTS LIST GAL-4329 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GAL-2138) 
GAL-29 
GAL-44 
GAL-l005C 
GAL-1007 
GAL-30 

X-947 
X-946 

GAL-lOOSE 
X-9?6 

GK-38 
GT-7 
MN-21 

X-?55 
GAR-1031 

MW-20 
8X-59 
8X-?8 

X-195 
X-199 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connection Ins. 
1 Field Coil Assy. - Camp. 
l Field Coil Assy.-Left 
l C.B. Lead Assy, 
l Terminal 
l Terminal 
l Field Coil Assy.-Right 
l Terminal 
2 Pole Piece Screw 
1 Insulating Tube 
2 Dowel Fin 
1 Terminal 
l Fuse Holder 
2 Frame Screw 
l #B-32x3/l6 Rd. Hd. Screw 
l #B-32x9/l6 Flat Hd. Screw 
1 #8 Lock Washer 
2 1/4 Lock Washer 
l Fuse - 5 Ampere 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
Thrust Washer 
Armature Assembly 

GAL-50 
GAL-2006 
GAR-171 

GJ-104 
GK-174 
GR-32 

X-158 
X-198 
X-261D 

1 
l 
l 
l 
l 
l 
l 
l 
l 

Snap Ring 
Armature Shaft Spacer 
l/2 Plain Washer 
Felt Washer Retainer 
l/2-20 Hex. Nut 
l/2 Lock Washer 
#6 Woodruff Key - Hardened 

Drive End Head Assembly & Parts Used With 

GAL-1085 
GAL-85 

GT-?6 
GT-77 
GT-?8 

X-195 
X-295 

8X-3ll 
X-489 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Washer Retainer 
1 Felt Retain'g Plate 
2 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #l0-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 

Comm. End Plate Assembly & Parts Used With CB-4021 
CB-123 
CB-150 
PX-55 

1 Circuit Breaker Assy. 
GAL-46 
GAL-1115 
GAL-114 
GAL-115 

(GAL-3192) 
GAL-12 
GAL-40 
GAL-199 
GAL-201 
GAL-202 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-218? 

GAL-13 
GAL-199 
GAL-201 
GAL-242 
GAL-1187 

6X-·47 
6X-59 

X-195 
X-1276 

GAL-2192 

GAL-49 
8X-4? 
8X-59 
8X-63 

X-195 
8X-304 

X-12?6 
X-489 

1 
1 
l 
l 
1 
2 
l 
2 
l 
l 
1 
2 
2 

2 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
1 

l 
2 
2 
2 
4 
1 
1 
1 

Grease Cup 
Wick & Spring Assy. 

Wi0k 
Wick Spring 

Comm. End Plate Assy. 
Brusb - Main 
Bearing Cover 
Brush Screw Block 
Brush Spring 
Brush Spring 
Ground Connector Assy. 

Terminal 
3rd Brush Plate Retain'g 
Spring 
Brush Holder 
3rd Brush Holder Plate 
Assembly 

Brush - 3rd 
Brush Screw Block 
Brush Spring 
Brush Holder 
3rd Brush Holder Plate 
Part Assembly 
#8-32x9/l6 Rd. Hd. Sc. 
#B-32x3/l6 Rd. Hd. Sc. 
#8 Lock Washer 
#8 Skp f. Washer 

Comm. End Plate Part 
Assembly 

Bronze Bearing 
#B-32x9/l6 Rd. lid. Sc. 
#8-32x3/16 Rd. Hd. Sc. 
#8-32x3/8 Flat Hd. Sc. 
#B Lock Washer 
#8-32x5/16 Rd. Hd. Sc. 
#B Skpf. Washer 

1/4 Oiler - Press in Type 
1 2 3 4 5 

X-196 
BX-312 

GAL-1024 
X-195 

BX-321 
X-715 

8X-?94 

Printed in U.S. A. 

1 Armature Spring 
1 C.B. Cover 
1 #�0-32x3/15 Bdg. Hd. Sc. 
3 #10 L ock Washer 
2 ,�l0-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x5/15 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 8-13-30) 
(R-1-28-35) 

File in 
Equipment & Pans Lists Binder 

"NOTE: Where part num hers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete part can he assembled as needed." 



GAL-�4� 

-

� __A), 

� 
GAL-40 

�---
.X-2618 

_.<Mbl006 l 

(i) 
> 
r 

I 
� 
w 
"-.) 
'() 

(i) 
m 

z 
m 

� 
0 
;c 

r 
r 

c 
(/') 

-i 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAL-4336 GENERATOR PARTS LIST GAL-4336 

Frame & Field Assenbly & Parts Used With Ar::mture Asse:-:tbly G:, Parts Used. '!lith 
Part No. 

No. Used 

( GAL-2117) l 
GAL-29 2 
GAL-44 l 
GAL-l005A l 
GAL-l007A l 
GAL-76 l 

X-755 l 
X-947 l 
X-946 l 

GAL-lOOBA l 
X-959 l 

GAR-211 l 
GK-38 2 
MN-21 2 
BX-140 l 

X-194 l 
BX-1008 l 
M.W-20 2 

X-199 2 

Nar.l.8 of Part 
l 2 3 4 5 
Frame & Field Assenbly 

Pole Piece 
Field Connection Ins. 
FIELD COIL ABSY.- Conp. 

Field Coil Assy.-Left 
C .B. Lead Assy. 

Terninal 
Terninal 

Tel'":1inal 
Field Coil Assy.-Ri 0ht 

T e I'"T1i na l 
Insulating Bushing 
Pole Piece Screw 
Dowel ?in 
#G-32 Hex. Nut 
#6 Lock Washer 
#6-32x9/l6 Rd. Hd. Screw 

Fr�":le Screw 
l/4 Lock Washer 

Comm. End Plate Asse:-:tbly & Parts Used Vli th 

GAL-46 
GAL-1115 
GAL-114 
GAL-115 

(GAL-3207) 
GAL-l2t 
GAL-199 
GAL-201 
GAL-202 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-2187 

GAL-l3t 
GAL-199 
GAL-201 
GAL-242 
GAL-1187 

BX-47 
BX-59 

X-195 
X-1276 

GAL-2207 
GAL-49 

BX-47 
BX-59 
BX-63 

X-195 
BX-304 

X-1276 
X-489 

l Grease Cup 
1 Wick & Spring Assenbly 
1 Wick 
l Wick Spring 
1 Comm. End Plate Assembly 
2 Brosh - Main 
2 Brush Screw Block 
l Brosh Spring 
1 Brosh Spring 
1 Ground Connector Assy. 
2 Terninal 
2 3rd Brosh Plate Retain'g 

Spring 
2 
l 

l 
1 
l 
l 
l 

1 
l 
l 
l 
l 
l 
2 
2 
2 
4 
l 
1 
1 

Brosh Holder 
3rd Brosh Holder Plate 
Assembly 

Brosh - Third 
Brosh Screw Block 
Brosh Spring 
Brosh Holder 
3rd Brush Holder Plate 
Part Assembly 
#B-32x9/l6 Rd . Hd. Sc. �8-32x3/l6 Rd . Hd. Sc. 

8 Lock Washer 
8 Skpf. Washer 

Comn. End Plate Part Assy. 
ABSORBENT BRONZE BRG. 

#B-32x9/l6 Rd . HLi. Screw 
#B-32x3/l6 Rd. Hd. Screw 
#B-32x3/B Flat Hd. Screw 
#B Lock Washer 
#B-32x5/l6 Rd. Hd. Screw 
#B Skpf. Washer 

1/4 O iler - Press in Type 
1 2 3 4 5 

?art No, 
No. Used l'�ane of Part 

l 2 :� 4 5 
GAL-50 l Thrusi, ·;;'lsher 
GAL-2066 l Am,;.:,.TU'�l: J.S�:C::I :BLY 

X-263 l #B '.Voo·':lr,�:Cf Key 
X-1057 l l/2-20 Ca:; �ella ted Nut 

Drive End Head Assembly/'�; ?arts Used With 

GAL-lll8 
GAL-59 

GT-124 
X-1041 

l Drive End Eead Assembly 
l BRO;JZE BEARH;G 
l Felt 'Nick 
l #l3x5/l6 Escutcheon Pin 

Dist. Haunting IIousint; (r., ?arts Used With 

GAG-58 
GE-21 
GG-133 
GJ -170 
GJ -171 
GT-l21B 
SX-53 
BX-141 

X-380 
X-544 

BX-900 

GAL-1024 
X-196 
X-199 

BX-321 
X-715 

8X-794 
X-877 

l 
l 
l 
l 
l 
l 
l 
l 
l 
3 
3 

Dist. l.l:Jc;rctin::; Housin3 Clamp 
Dist. Gear - Driver 
Dist. Drive Rivet 
Felt ·,vasher 
Felt Washer Retainer 
Dist. l:lourtin3 Housing 
#B-32x5/8 Rd. Hd. Screw 
#B-32 Hex. Nut 
l/8 Grease Cup 
#lO Lock Vlasher 
#l0-32x7/8 Fill. Hd. Screw 

Miscellaneous Parts 

l 
2 
2 
2 
l 
l 
2 

Head Band Assenbly 
#lO Lock Washer 
l/4 Lock Vlasher 
#l0-32x5/l6 Rd. Hd. Screw 
#l0-32xl l/4 Rd. Hd. Screw 
#l0-32 Square Nut 
l/4-20x5/l6 Fill. Hd. Screw 
l 2 3 4 5 

(Issued 5-21-40) 

t Service BRUSH SET GAL-2012. 

tmiT APPLICATION 

GAL-4336 Gray Marine 
.�------

Printed in U.S. A. File in 

"NOTE: Where pan numhers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
complete part c-an be assembled as needed." 

Equipm<·nt & Part; List llindci· 



GA£-eOI 

\� 
��6�L -m 

�� 
cu<-38 

GAL-JOO?A 

.(i-T-1 C:..:!_ 

"I� I 
� / 

1 
! 

' t] 

\_lS-104!._ 

(j) 
)> r 
I � w w � 

(j) m 
z m 
;:o 
)> 
-f 
0 
;:o 

r r 
c 
U') 
-f 
;:o 
)> 
-f 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAL-43�0 GENERATOR PARTS LIST GAL-4340 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

( GAL-3�_1 7) 
GAL - 20 
GAL-4-1 
GAL-2005B 
GAL-lOO?C 
G.H-222 

X-?55 
X-94? 
X-946 

G.U.-1008A 
X-959 

GAR-211 
GK-38 
:t.:N-21 
BX-140 

X-194 
8X-1008 
M"N-20 

X-199 

1 2 3 4 5 
1 Frame & Field Assy. 
2 Pole Pi ece 
1 Field Connection Ins. 
1 Field Coil Assy. - Camp. 
1 Field Coil Assy. -Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
1 Insulating Bushing 
2 Pole Pie ce Scre w  
2 Dowel Pin 
1 #6-32 Hex. Nut 
1 #6 Lock '.Vas he r 
1 (j6-32x9/16 Rd. Hd. Sc. 
2 Frame Screw 
2 1/4 �ock Washer 

Comm. End Plate Assembly & Parts Used With 

GAL-46 
GAL-1115 
GAL-114 
GAL-115 

(GAL-3209) 
GAL-12t 
GAL-199 
GAL-201 
GAL-202 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-2209 
GAL-49 
GAL-2210 

GAL-13t 
GAL-199 
GAL-202 
GAL-242 
GAL-1210 

6X-4? 
5X-59 

X-195 
X-1276 

6X-4? 
6X-59 
6X-63 

X-195 
6X-304 

X-1276 
X-489 

1 
l 
1 
1 
1 
2 
2 
1 
1 
1 
2 
2 

2 
1 
1 
1 

1 
1 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
4 
1 
1 
1 

Grease Cup 
Wick & Spring Assy. 

Wick 
Wick Spring 

Comm. End Plate Assy. 
Brush - Main 
Brush Screw Block 
Brush Spring 
Brush Spring 
Ground Connector Assy. 

Terminal 
3rd Brush Plate Retain'g 
Spring 
Brush Holder 
Comm. ·End Plate Part Assy. 

Bronze Brg. 
3rd Brush Holder Plate 
Aasembly 

Brush - 3rd 
Brush Screw Block 
Brush Spring 
Brush Holder 
3rd Brush Holder Plate 
Part Assembly 
#8-32x9/16 Rd. Hd. Sc. 
#8-32x3/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8 Skpf. Washer �8-32x9/16 Rd. Hd. Screw 

8-32x3/15 Rd. Hd. Screw 
8-32x3/8 Flat Hd. Screw �8 Lock Washer 
8-32x5/16 Rd. Hd. Screw 
8 Skpf. Washer 

1/4 Oiler - Press in Type 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GAL-50 
GAL-3066 

X-263 
X-105? 

Drive End 

GAL-1118 
GAL-59 

GT-124 
X-1041 

No. 
Used Name of Part 

1 2 3 4 5 
1 Thrust Washer 
1 Armature Assem�ly 
1 #8 Woodruff Key 
1 1/2-20 Castellated Nut 

Head Assemblii & Parts Used 

1 Drive End Head Assy. 
1 Bronze Bearing 
l Felt Wick 
1 #13x5/16 Escutcheon Pin 

With 

Dist. Mounting Housing & Parts Used With 

GAG-58 
GAL-98 

GE-�1 
GG-133 
GJ-170 
G.J-171 
6X-53 
SX-141 

X-380 
X-544 

6X-900 

GAL-1024 
X-196 
X-199 

6X-321 
X-715 

6X-794 
X-877 

1 Dist. Mtg. Housing Clamp 
1 Dist. Mtg. Housing 
1 Dist. Gear - Driver 
1 Dist. Drive Rivet 
1 Felt Washer 
1 Felt Washer Retainer 
1 #8-32x5/8 Rd. Hd. Screw 
1 #8-32 H ex. Nut 
l 1/8 Grease Cup 
3 j lO Lock Washer 
3 #10-32x7/8 Fill. Ed. Screw 

Miscellaneous Parts 

1 Head Band Assembly 
2 #10 Lo ck Washer 
2 1/4 Loc k Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
l #10-32 S quare Nut 
2 l/4-20x5(16 Fill. H d. Screw 

1 2 3 4 5 

(Issued 3-8-35) 
(R-3-24-37) 

t Service Brush Set GAL-2012. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for �krence only. By stocking sub-parts the 
complete pan can be assembled u needed." 

Equipment & Pans Lists Binde• 



GAL-4340 G�N�RATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAM-4504,A,GENERATOR PARTS LIST 

B 
GAM-4504,A, 

B 

Frame & Flel·� A<!"-"'mbly & Parts Uaed With 
Part 

No. 

(GAM-2079) 
GAA-30 
GAA-32 
GAL-44 
GAM-29 
GAM-73 
GAA-27 

X-947 
GAM-1005 
GAM-1007 

X-946 
GAM-1008 

X-959 
GCT-25 

GK-38 
6X-l40 
SX-177 

X-193 
X-194 

8X-36l 
6X-1008 
GJ-20 
5X-l77 

X-535 
X-1272 

No. 
Used 

l 
l 
l 
l 
2 
l 
l 
l 
l 
l 
1 
l 
l 
l 
2 
l 
l 
l 
1 
l 
l 
2 
l 
2 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Term. Post Bottom lns. 
Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Terminal Lead Assy. 

Terminal Post 
Terminal 

Field Coil Aesy. - Comp. 
Field Coil Assy.-Left 

Terminal 
Field Coil Assy.-Right 

Terminal 
Insulating Bushing 
Pole Piece Screw 
#f3 -32 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock Washer 
#6 Lock Washer 
l/4 Plain Washer 
#6-32x9/l6 Rd. Hd. Screw 

Frame Screw 
#14-24 Hex. Nut 
1/4 Lock Washer 
1/4 Skpf. Waeher 

Comm. End Plate Assembly & Parts Used With 
( GAM-3050B) 1 Comm. End Plate Assy. 

GAL-199 2 Brush Screw Block 
GAL-242 2 Brush Holder 
GAL-243 2 Brush Spring 
GAM-12� 2 Brush - Main 
GAM-56 2 3rd Brush Plate Retain­

GAM-69 l 
X-958 l 
X-1031 1 

GAM-2050D 1 
X-390 l 

GAM-20588 l 

GAL-13� l 
GAL-19 1 
GAL-242 l 
GAL-243 l 
GAM-l058B l 

8X-47 l 

SX-59 l 

X-195 l 
X-1276 l 

6X-47 2 
6X -59 2 
6X-63 2 

X-195 3 
X-1276 1 

ing Spring 
Ground Connector Assy. 

Terminal 
Terminal 

Comm. End Plate Part Assy 
Oller - 1/4 Hinged Top 

3rd Brush Holder Plate 
Assembly 

Brush - 3rd 
Brush Screw Block 
Brush Holder 
Brush Spring 
3rd Brush Holder 
Plate Part Assy. 
#8-32x9/l6 Rd. Hd. 
Screw 
#8-32x3/l6 Rd. Hd. 
Screw 
#8 Lock Washer 
#8 Skpf. Washer 

#8-32x9/16 Rd. Hd. Screw 
#8-32x3/l6 Rd. Hd. Screw 
#8-32x3/8 Flat Hd. Screw 
#8 Lock Washer 
#8 Skpf. Washer 

1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAM-57 
GAM-2055 
GAR-171 

GK-64 
GK-175 

* 

X-260 
X-864 

Drive End 
GAM-1080 
GAM-:54 
GAM-54 
GAM-10808 

GG-164 
X-295 

6X-312 

GAL-1024 
X-715 

6X-794 

l 2 3 4 5 
l Armature Shaft Spacer 
1 Armature Assy. 
l Snap Ring 
1 Snap Ring 
l Armatu re Shaft Nut 
1 Drive Pulley 
l #5 Woodruff Key 
l .669 Lock Washer 

Head Asay. & Parts Used With 
1 Drive End Head Assy. 
l Oil Guard - Corru gated 
1 Bearing Retainer 
1 Drive End Head 
1 Felt Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32xl/4 Rd. Hd. Screw 

Miscellaneous 

1 Head Band Assembly 
1 #10-32xl �4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-15-38) 

Assembly Drive 
Pulley 
None 
SP-309 
SP-1330 

No. 
GAM-4504 
GAM-4504A 
G.AM-45048 

See table following parte list for � Service Brush Set GAK-2012. 
part number applying to assembly wanted. 

Printed in U.S. A. 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan C"lln be assembled as needed." 

File in 
Equipment & Parts Ust Binder 



• 

(j) 

� 
I 

� 
01 
0 
� 

> 
.... 

m 

(j) 
m 

z 
m 

::u 

� 
0 
::u 

r 
r 

c 
(f) 
-t 
:;;v 
)> 
-t 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-4125 GENERATOR PARTS LIST GAP-4125 

Frame & Field Assemb ly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GAJ -2056) 
GAJ -29 
GAJ -1005 
GAJ -1007 

DA -66 
GAG -21 

X-755 
GAJ-1008 
GAJ -1009 
GAJ-1010 

DA-66 
GAJ-1056 

GJ -41 
X-3 31 

X-1279 
GK-108 
GT-7 
MZ -38 

X-755 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
4 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

U.R. 
l Terminal 
l C.B. Lead Assy. 
1 Terminal 
l Field Coil - L.L. 
l Field Coil - L.R. 
1 Field Coil Assy. -

U.L. 
1 Terminal 
1 Frame & Bracket Assy. 
l Mounting Bracket 
4 #14 -24x5/8 Ctsk. Hd. 

Screw 
4 1/4 Skpf. Washer 
1 Field Connection Ins. 
1 Insulating Tube 
4 Pole Piece Screw 
1 Terminal 

Part 
No. 

DA-70 
GAJ-8 3 
GAP-2082 

No. '1 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Shaft Sleeve 
l Armature Assembly 

Drive End Head Assembly & Parts Used With 

GAG -1052 
GAG-52 

GG -6 
GG-164 
GK -176 
8X-17 3 

X -196 
X-295 

8X-�l6 
X -489 

8X-119 
X-544 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard-with Oil Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10 -32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10 -32x3/4 Rd. Bd. Screw 
1 1/4 Oiler - Press in Type 
4 #10-32xl/2 Fill. Bd. Screw 
4 #10 Lock Washer 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 c. B. Cover 

Comm. End Plate Assembly & Parts Used With 

CB-4012 
CB-123 
CB -160 
PX -55 

X-196 
8X- 312 

GAJ-1024 
X-196 

8X-321 
X-715 

8X -794 

1 #l0- 32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 

DA -22 
DA-60 
DJ -4 
DJ -9 
l.'J-10 

GbC-1012 
GAC-101 3 

( GA G-2002A) 
DJ-1016 
DJ -18 
DJ-19 
DJ-1016A 

8X -56 
X -195 

8X-304 
DK -41 
DK-42 

GAG-2A 
GA G-1017 

DJ-18 
DJ-19 

G A G -1017A 

BX -54 
X-195 

GX -3 
8X-59 
BX-119 

X -195 
X-196 
X -199 
X -295 

8X -312 
X-489 
X -544 
X-842 

8X -870 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Comm. End Cap Cover 
1 Felt Washer 
1 End Cap Cover Gasket 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assy. 
1 Brush Heider Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
1 #8· 32x7/16 Rd. Hd. Sc . 
2 #8 Lock Washer 
1 #8 -32x5/16 Rd. Hd. Sc. 
2 Brush Holder Plate Screw 
2 Spring 
1 Comm. End Plate 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Holder 
1 Brush Spring 
1 3rd Brush �older Plate 

Part Assy. 
1 #B -32xl/2 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 Felt Guard 
1 #B -32x 3/16 Rd. Hd. Screw 
4 #10- 32xl/2 Fill. Hd. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 1/4 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10 -32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
7 #10 Lock Washer 
1 Fuse - 5 Ampere 
3 #10 -32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 
Printed in U.S. A. 

1 ,/10- 32xl/4 Rd. Bd. Screw 
l Bead Band Assembly 
2 #10 Lock Washer 
2 #10- 32x5/16 Rd. Bd. Screw 
l #10-32xl 1/4 Rd. Bd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-8-30) 
(R-2-10-36) 

File in 
Equipment 4l Puu Lists Binder 

"NOTE: Where part numbers are lhown in parenthesis 
they are for reference only. By 1toeking sub-parts the 
complete part can be assembled as needed." 



ex-119 

·� 
tv DA-70 

·� 
fi5X-t"J70 

6J'-4l 

(j) 
)> 
"'C 

I 

� 
� 

""'-> 
01 

(j) 
m 

z 
m 

� 
0 
;v 

r 
r 

c 
(./') 
-1 
;v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-41�5 GENERATOR PARTS LIST GAP-4135 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GA..T-2001) 
GA..T-29 
GaJ-1005 
GA..T-1007 

DA-66 
GAG-21 

X-755 
GA..T-1008 
GA.J-1009 
GAJ-1010 

DA-66 
GK-108 
GT-7 
UZ-38 

X-755 

No. 
Used Name of Part 

1 2 � 4 5 
1 Frame & Field Assy. 
4 Pole Piece 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-U.R. 
1 Terminal 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy.-U.L. 
l Terminal 
1 Field Connection Ins. 
1 Insulating Tube 
4 Pole Piece Screw 
1 Terminal 

Part 
No. 

GAJ-79 
GAP-2098 

GT-93 
X-258 
X-358 
X-404 
X-835 

No. 
Used Name of Part 

1 2 3 4 5 
1 Bearing Spacer 
1 Armature Assembly 
1 Oil Thrower - D.E. 
1 #3 Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 
1 1/2-20 Slotted Nut 

Drive End Head Assembly & Parts Used With 

.JAG-1107 
GAI.-59 

GT-97 
6X-119 

X-544 
X-1040 

1 Drive End Head Assy. 
1 Bronze Bearing 
1 Felt Wick 
4 #l0-32xl/2 Fill. Hd. So. 
4 #10 Look Washer 
1 #l3xl/2 Escutcheon Pin 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 

DA-22 
DA-60 
DJ-4 
DJ-9 
DJ-10 

GAC-1012 
GJ..C-1013 

(GAG-2002A) 
DJ-1015 
DJ-18 
DJ-19 
DJ-1016A 

2X-56 
X-195 

2X-304 
DK-41 
DK-42 

GAG-2A 
GAG-1017 

DJ-18 
DJ-19 

GAG-lOl?A 

2X-54 
X-195 

GX-3 
6X-59 
6X-ll9 

X-195 
X-196 
X-199 
X-295 

6X-312 
X-488 
X-544 
X-844 

6X-870 

1 
1 
1 
1 
1 
2 
1 
1 
1 
2 
2 
1 

1 
2 
1 
2 
2 
1 
1 

1 
1 
1 

1 
1 
1 
1 
4 
1 
� 
1 
1 
3 
1 
7 
1 
3 

Bearing Retaining Washer 
Bearing Retaining Screw 
Comm. End Cap Cover 
Felt Washer 
End Cap Cover Gasket 
Brush - Main 
Brush - 3rd 
Comm. End Plate Assy. 

Brush Holder Plate Assy. 
Brush Holder 
Brush Spring 
Brush Holder Plate 
Part Assy. 
#8-32x7/16 Rd. Hd. So. 
#8 Lock Washer 
#8-32x5/16 Rd. Hd. So. 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8-32xl/2 Rd. Hd. So. 
#8 Lock Washer 

Felt Guard 
#8-32x3/16 Rd. Hd. Screw 
Ul0-32xl/2 Fill. Hd. Screw 
#8 Look Washer 
#10 Look Washer 
1/4 Lock Washer 
Ball Brg. - S.A.E. #203 
#10-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Elbow 
#10 Look Washer 
Fuse - 7 1/2 Amp. 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

CB-4012 
CB-123 
CB-160 
PX-55 

X-196 
SX-312 
GY-1024 

X-196 
6X-321 

X-715 
6X-794 

Printed in U.S. A. 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Spring 
C.B. Cover 
#10-32x3/15 Bdg. Hd. So. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. So. 

Heat1. Band Assy. 
#10 ··.ock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 6-1-32) 
(R-7-8-35) 

File in 
Equipment & Pans Lists Binder 

"NOTE: Where part numben are shown in parenthesis 
they are for reference ooly. By stocking sub-parts the 
complete part can be assembled u needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAP-4140 GENERATOR PaRTS LIST GAP-4140 

Frame & Field Assembly� Parts Used With Armature .Assembly & Parts Used With 
Part 

No. 

(GAJ"-2056) 
GAJ"-29 
GAJ"-1005 
GAJ"-1007 

D.A.-66 
GAG-21 

X-755 
GAJ"-1008 
GAJ"-1009 
GAJ-1010 

DA-66 
GAJ"-1056 

GJ"-41 
X-331 

X-1279 
GK-108 
GT-7 
�.7.-38 

X-755 

No. 
Used 

1 
4 
1 
1 
1 
1 
1 
1 
1 
l 
1 
1 
1 
4 

4 
1 
1 
4 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Pole Piece 
Field Coil Assy. - Comp. 

Field Coil .A.ssy.-U.R. 
Terminal 
C.B. Lead Assy. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy.-U.L. 

Terminal 
Frame & Bracket Assy. 

iV:ounting Bracket 
#l4-24x5/8 Ctsk. Hd. 
Screw 
l/4 Skpf� Washer 

Field Connection Ins. 
Insulating Tube 
Pole Piece Screw 
Terminal 

Part No. 
No. Used 

GAP-2097 
GJ"-104 
GJ"-179 

X-160 
X-205 
X-261 

1 
1 
l 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Armature Assembly 
Armature Shaft Spacer 
7/16 Plain Washer 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAG-1052 1 Drive End Head Assy. 
GAG-52 l Drive End Head 

GG-6 2 Felt Guard - with Oil Well 
GG-164 1 Felt Washer 
GK-176 1 Felt Washer Retainer 
6X-173 3 #10-32 Hex. Nut 

X-196 3 #10 Lock 'Nasher 
X-295 1 Ball Brg. - S.A.E. #203 

6X-316 3 #10-32x3/4 Rd. Hd. Screw 
X-489 1 1/4 Oile r - Press in Type 

6X-119 4 �10-32xl/2 Fill. Hd. Screw 
X-544 4 #10 Lock Washer 

Comm. End Plate .Assembly & Parts Used With Dist. W.ounting Housing & Parts Used With 

DA-39 
DA-70 
DH-7 
DJ"-9 

GAC-1012 
GAC-1013 

(GAG-2002A) 
J)J"-1016 
DJ"-18 
DJ"-19 
DJ"-1016A 

6X-56 
X-195 

6X-304 
DK-41 
DK-42 

GAG-2.A. 
GAG-1017 

DJ"-18 
DJ"-19 

GAG-1017A 

6X-54 
X-195 

GX-3 
6X-59 
6X-119 

X-195 
X-196 
X-295 

6X-312 
X-489 
X-544 
X-842 

2 
1 

1 
1 
2 
1 
1 
1 
2 
2 
l 

1 
2 
1 
2 
2 
1 
1 

l 
1 
1 

1 

1 
1 
1 
4 
1 
3 

1 
3 

1 
4 
1 

Flat Oil Guard 
Armature Shaft Nut 
Felt Washer 
Felt Washer 
Brush - !V:ain 
Brush - Third 
Comm. End Plate Assy. 

Brush Holder Plate Assy. 
Brush Holder 
Brush Spring 
Brush Holder Plate 
Part .A.ssy. 
#8-32x7/16 Rd. Hd. Sc. 
�8 Lock Washer 
#B-32x5/16 Rd. Hd. Sc. 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
.Assembly 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
f,8-32xl/2 Rd. Hd. sc. 
r/-8 Lock Washer 

Felt Guard 
#8-32x3/l6 Rd. Hd. Screw 
#10-32xl/2 Fill. Hd. Screw 
#8 Lock Washer ' 
#10 Lock w·asher 
Ball Brg. - S.A.E. #203 
#10-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock ·.·lasher 
Fuse - 5 Ampere 
1 2 3 4 5 

GAG-58 1 Dist. Mounting Housing Clamp 
GAG-101 1 Dist. Mounting Housing 

GE-19 1 Dist. Gear - Driver 
GG-133 1 Dist. Drive Rivet 
6X-53 1 #8-32x5/8 Rd. Hd. Screw 
6X-ll9 3 #l0-32xl/2 Fill. Hd. Screw 
6X-141 1 #8-32 Hex. Nut 

X-380 1 1/8 Grease Cup 
X-489 1 l/4 Oiler - Press in Type 
X-544 3 #10 Lock Washer 

CB-4012 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAJ"-1024 
X-196 

6X-321 
X-715 

6X-794 

Miscellaneous Parts 

1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
Armature Spring 
C.B. Cover 
#l0-32x3/l6 Bdg. Hd. Screw 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. Screw 

Head Band Assembly 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
dl0-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
l 2 3 4 5 

(Issued 12-26-34) 
(R-12-10-36) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub· parts the 
complete part can be assembled as needed." 

Equipment & Parts Lists Binder 



r
9-

X·331 

Tll CIBCUIT !REAIIfR 
/ " 

�-755 

i llliiDC 

i 11110 

(j) 
> 
"0 

I 

� 
..... 

� 
0 

(i) 
m 
z 
m 
:;:a 

� 
0 
:;:a 

r 
r 

c 
(/) 
-I 
:;:a 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-4142 GENERATOR PARTS LIST GAP-4142 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

No. Part No. 
Used Name of Part No. Used Name of Part 

( GAJ-3099) 
GAJ-29 
GAJ -2005 
GAJ-1007A 

DA-66 
GAJ-1008 
GAJ-1009 
GAJ-lOlOA 

DA-66 
GAG-21 

X-755 
GK-108 
GT-7 
MZ-38 

X-755 
Comm. End 

DA-39 
DA-70 
DH-7 
DJ-9 

GAC-1012 
GAC-101:5 

( GAG-3002A) 
DJ-2016 
DJ-18A 
DJ-19 
DJ-2016A 

BX-56 
X-195 

BX-304 
DK-41 
DK-42 

GAG-2A 
GAG-2017 

DJ-18A 
DJ-19 

GAG-2017A 

BX-54 
X-195 

GX-3 
BX-59 
BX-119 

X-195 
X-196 
X-295 

BX-312 
X-489 
X-544 
X-842 

1 2 3 4 5 
1 Frame & Field Assy. 
4 Pole Piece 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

U.R. 
1 Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
1 Field Coil Assy. -

U.L. 
1 Terminal 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Connection Ins. 
1 Insulating Tube 
4 Pole Piece Screw 
1 Terminal 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 Felt Washer 
1 Felt Washer 
2 Brush - Main 
1 Brush - Third 
1 Comm. End Plate Assy. 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
1 #8-32x7/16 Rd. Hd. So. 
2 #8 Lock Washer 
1 #8-32x5/16 Rd. Hd. So. 
2 Brush Holder Plate Screw 
2 Spring 
1 Comm. End Plate 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Holder 
1 Brush Spring 
1 3rd Brush Holder Plate 

Part Assy. 
1 #8-32xl/2 Rd. Hd. So. 
1 #8 Lock Washer 
1 Felt Guard 
1 #8-32x3/16 Rd. Hd. Screw 
7 #10-32xl/2 Fill. Hd. Screw 
1 #8 Look Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
7 #10 Lock Washer 
1 Fuse - 5 Ampere 

1 2 3 4 5 

1 2 3 4 5 
GAP-3101 1 Armature Assembly 

GJ-104 1 Armature Shaft Spacer 
GJ-179 1 7/16 Plain Washer 

X-160 1 7/16-20 Hex. Nut 
X-205 1 7/16 Lock Washer 
X-261 1 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAG-1052 
GAG-52 

GG-6 

GG-164 
GK-176 
BX-173 

X-196 
X-295 

BX-316 
X-489 

8X-119 
X-544 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard - with Oil 

Well 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
4 #10-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 

Diet. Mounting Housing & Parts Used With 

GAG-58 
GAG-101 

IG-86 
IG-453 
8X-53 
BX-141 

Xk.580 
X-489 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
BX-312 

GAJ-1024 
X-196 

8X-321 
X-715 

BX-794 

1 Dist. Mounting Housing Clamp 
1 Dist. Mounting Housing 
1 Dist. Drive Rivet 
1 Dist. Gear - Driver 
1 #8-32x5/8 Rd. Hd. Screw 
1 #8-32 Hex. Nut 
1 1/8 Grease Cup 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Sc. 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. So . 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-4-36) 

NOTE:- Use GAC-2012 brush set in servicing 
this unit. 

Priac..t ib U.S. A. Pile ia 

'"NOT!: Where pan aWDben 1.1:11 abowa ia pU11athau 
they 1.1:11 Cor refeieace oaly. By ltOddat lllb-puu tbe 
complete put CUl be -bled a ae'eaed." 

l!quipmeot a: Puu U.a BiDder 



GAP-4142 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-4157 GENERATOR PARTS LIST GAP-4157 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

( GAJ -2001) 
GAJ-29 
GAJ-1005 
GAJ-1007 

DA-66 
GAG-21 

X-755 
GAJ-1008 
GAJ-1009 
GAJ-1010 

DA-66 
GK-108 
GT-7 
MZ-38 

X-755 

No. 
Used 

1 
4 
1 
1 

l 
1 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Pole Piece 
Field Coil Assy. - Comp. 

Field Coil Assy. -
U.R, 

Terminal 
C.B. Lead Assy. 

Terminal 
Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
u.L. 

1 Terminal 
1 Field Connection Ins. 
1 Insulating Tube 
4 Pole Piece Screw 
1 Terminal 

Part 
No. 

GAG-1166 
GAP-2095 

X-261 

No. 
Used Name of Part 

1 2 3 4 5 
1 Oil Thrower 
1 Armature Assembly 

·1 #6 Woodruff Key 
Drive End Head Assembly & Parts Used With 

GAr.-1165 
GAU-165 
GAR-95 

GX-9 
GX-10 

X-196 
BX-311 

X-378 

BX-119 
X-544 

1 Drive End Head Assy. 
1 Drive End Head 
l Felt Washer 
1 Drive End Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #204 

Oil Seal 
4 #10-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 

Dist. Mounting Housing & Parts Used With 
CoDUll. End Plate Assembly & Parts Used With GAG-58 1 Dist, Mounting Housing Clamp 
DA-39 
DA-70 
DH-7 
DJ-9 

GAC-1012 
GAC-1013 
GAG-2002A) 

DJ-1016 
DJ-18 
DJ-19 
DJ-l016A 

8X-56 
X-195 

BX-304 
DK-41 
DK-42 

GAG-2A 
GAG-1017 

DJ-18 
DJ-19 

GAG-l017A 

BX-54 
X-195 

GJ-170 
GJ-171 
GX-3 
BX-59 
BX-119 

X-195 
X-196 
X-295 

BX-312 
X-489 
X-544 
X-842 

2 Flat Oil Guard 
1 Armature Shaft Nut 
l Felt Washer 
1 Felt Washer 
2 Brush - Main 
l Brush - Third 
l Comm. End Plate Assy. 
l Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
#8-32x7/l6 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32x5/l6 Rd. Hd. Sc. 

l 
2 
l 
2 
2 
l 
l 

l 
l 
l 

1 
l 
1 
1 
1 
1 
7 
1 
3 
1 
3 
1 
7 
1 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8-32xl/2 Rd. Hd. Sc. 
#8 Lock Washer 

Felt Washer 
Felt Washer Retainer 
Felt Guard 
#8-32x3/l6 Rd. Hd. Screw 
#l0-32xl/2 Fill. Rd. Screw 
#8 Lock Washer 
#10 Lock Washer 
Ball Brg. - S.A.E. #203 
#l0-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
Fuse - 5 Ampere 
1 2 3 4 5 

GAG-lOlB l Dist. Mounting Housing 
GE-25 1 Dist. Gear - Driver 
GG-133 l Dist. Drive Rivet 
BX-53 l #8-32x5/8 Rd. Hd. Screw 
BX-141 l #8-32 Hex. Nut 

X-380 l l/8 Grease Cup 
X-489 l l/4 Oller - Press in Type 

CB-4012 
CB-123 
CB-160 
PX-55 

X-196 
BX-312 
GY-1024 

X-196 
8X-321 

X-715 
BX-794 

Miscellaneous Parts 

l Circuit Breaker Assy. 
1 Armature Spring 
l C.B. Cover 
l #l0-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
l #l0-32xl/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
l #10-32 Square Nut 

l 2 3 4 5 

(Issued 5-4-36) 

NOTE:- Use GAC-2012 brush set in servicine 
this unit. 

Printed in U.S. A. File in J 

"NOTE: Where part numbers are •hown in parenthe.is 
they are Cor reference only. By stoc:ldng •ub-parts the 
complete pan can be ueembled u needed." 

Equipment a Parts Lists Binder 



BX-53 

6X�I4J _ 

GAG-SO 

�� 

F� 

X-7C07 

TO .3.8:!!: ZJ li!U.SH 

TO cus::: 

aAJ-Joo7 

M.�t/H 1!11ii!I.ISH 

(j) 
)> 
"'0 

I 

� 
...... 

(,], 
'J 

(j) 
m 
z 
m 
;v 
)> 
-i 

0 
;v 

r 
r 

c 
(f) 
-i 
;v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-4157 GENERATOR PARTS LIST GAP-4157 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used· With 

Part 
No. 

( GAJ-2001) 
GAJ-29 
GAJ-1005 
GAJ-1007 

DA-66 
GAG-21 

X-755 
GAJ-1008 
GAJ-1009 
GAJ-1010 

DA-66 
GK-108 
GT-7 
MZ-:58 

X-755 

No. 
Used Name of Part 

1 2 3 4 5 
l Frame & Field Assy. 
4 Pole Piece 
l Field Coil Assy. - Comp. 
1 Field Coil Assy. -

U.R. 
l Terminal 
l C.B. Lead Assy. 
l Terminal 
1 Field Coil - L.L. 
1 Field Coil - L.R. 
l Field Coil Assy. -

u.L. 
1 Terminal 
1 Field Connection Ins. 
l Insulating Tube 
4 Pole Piece Screw 
l Terminal 

Part 
No. 

GAG-1166 
GAP-2095 

X-261 

No. 
Used Name of Part 

1 2 :5 4 5 
1 011 Thrower 
l Armature Assembly 

·1 #6 Woodruff Key 
Drive End Head Assembly & Parts Used With 

GM-1165 
GAG-165 
GAR-95 

GX-9 
GX-10 

X-196 
BX-311 

X-378 

BX-119 
X-544 

1 Drive End Head Assy. 
1 Drive End Head 
1 Felt Washer 
1 Drive End Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #204 

011 Seal 
4 #l0-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 

Dist. Mounting Housing & Parts Used With 
Comm. End Plate Assembly & Parts Used With GAG-58 1 Dist. Mounting Housing Clamp 
DA-39 
DA-70 
DH-7 
DJ-9 

GAC-1012 
GAC-101:5 
GAG-2002A) 

DJ-1016 
DJ-18 
DJ-19 
DJ-1016A 

8X-56 
X-195 

BX-304 
DK-41 
DK-42 

GAG-2A 
GAG-1017 

DJ-18 
DJ-19 

GAG-l017A 

BX-54 
X-195 

GJ-170 
GJ-171 
GX-3 
BX-59 
BX-119 

X-195 
X-196 
X-295 

BX-312 
X-489 
X-544 
X-842 

2 Flat Oil Guard 
1 Armature Shaft Nut 
l Felt Washer 
l Felt Washer 
2 Brush - Main 
l Brush - Third 
l Comm. End Plate Assy. 
l Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
l 
2 
l 
2 
2 
l 
l 

1 
1 
l 

l 
1 
l 
l 
1 
1 
7 
1 
3 
1 
:5 
1 
7 
1 

#8-32x7/l6 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32x5/16 Rd. Hd. Sc. 

Brush Holder Plate Screw 
Spring 
Comm. End Plate 
3rd Brush Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#8-32xl/2 Rd. Hd. Sc. 
#B Lock Washer 

Felt Washer 
Felt Washer Retainer 
Felt Guard 
#B-32x3/l6 Rd. Hd. Screw 
#l0-32xl/2 Fill. Rd. Screw 
#8 Lock Washer 
#10 Lock Washer 
Ball Brg. - S.A.E. #20:5 
#10-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
Fuse - 5 Ampere 
1 2 3 4 5 

GAG-101B l Dist. Mounting Housing 
GE-25 l Dist. Gear - Driver 
GG-133 1 Dist. Drive Rivet 
8X-53 1 #8-32x5/8 Rd. Hd. Screw 
BX-141 1 #B-32 Hex. Nut 

X-380 l l/8 Grease Cup 
X-489 l l/4 Oller - Press in Type 

CB-4012 
CB-123 
CB-160 
PX-55 

X-196 
BX-312 
GY-1024 

X-196 
BX-321 

X-715 
BX-794 

Miscellaneous Parts 

l Circuit Breaker Assy. 
l Armature Spring 
1 C.B. Cover 
l #10-32x3/l6 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #l0-32x1/4 Rd. Hd. Screw 
l Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/l6 Rd. Hd. Screw 
l #l0-32xl l/4 Rd. Hd. Screw 
l #10-32 Square Nut 

1 2 3 4 5 

(Issued 5-4-36) 

NOTE:• Use GAC-2012 brush set in servicine 
this unit. 

Printed in U.S. A. File in J 

"NOTE: Where part numbe.rs are ahown in parenthesis 
they are for reference oaly. By 1toddng111b-parts the 
complece part can be aaaembled u needed." 

Equipment & Pans Lisa Binder 



"��- n 
6X-141 __ 

-

G£-i!S 
GAG-S� �7n 

1m! j 
X-360 

X-489 

DJ-9 \ 

--- -- / 

[()) 

�'ll I l Jmx! fLLJ I I ! I I l ! ! ! II V I I I 

TO ru5.z-

� 

""' ......... 

VSH 

L.A.l 

(j) 
)> 
""C 

I 

� 
-

01 
'-.1 

(j) 
m 
z 
m 
:;::a 
)> 
� 
0 
:;::a 
-

r 
r 

c 
(/') 
� 
:;::a 
)> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAP-4159 GENEHATOR PARTS LIST GAP-4159 

Frame & Field Assy. & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

(GAJ-2001) 
GAJ-29 
GAJ-1005 
GAJ-1007 
GP.G-21 

X-755 
X-767 

GAJ-1008 
GAJ-1009 
GAJ-1010 

X-76? 
GK-108 
GT-7 
MZ-38A 

X-755 

No. 
Used 

l 
4 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
l 
4 
l 

Name of Part 
l 2 3 4 5 
Frame & Field Assenbly 

Pole Piece 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-U.R, 
Lead Assembly 

Terminal 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy,-U.L. 

Terminal 
Field Connection Ins. 
InsulatinG Tube 
Pole Piece Screw 
Terminal 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
GAG-1166 
GAP-2115 

X-257 
X-261 

l 
l 
l 

l 

Oil Thrower 
ARMATURE ASSEMBLY 
#2 Woodruff Key 
#6 Woodruff Key 

Drive End Head Assy. & Parts Used With 

GAG-1165 
GAG-165 
GAR-95 

GX-9 
GX-10 

X-196 
SX-311 

X-378 

l Drive End Head Assenbly 
l Drive End Head 
l Felt Washer 
l D. E. Packing Retainer 
l Gasket 
3 #lO Lock Viasher 
3 #l0-32x3/8 Rd. Hd. Screw 
l BALL ERG. - S.A.E. #204 

Oil Seal 

Conn. End Plate Assy. & Parts Used With 8X-119 
X-544 

4 #l0-32xl/2 Fill. Hd. Screw 
4 #10 Lock Washer 

DA-39 
DA-70 
DH-7 
DJ-9 

GAC-l0l2t 
GAC-l013t 

(GAG-2002A) 
DJ-1016 
DJ-18 
DJ-19 
DJ-l0l6A 

8X-56 
X-195 

8X-304 
DK-41 
DK-42 

GAG-2A 
(}AG-1017 

DJ-18 
DJ-l9A 

GAG-l017A 

8X-54 
X-195 

GX-3 
8X-59 
8X-ll9 

X-195 
X-196 
X-295 

8X-312 
X-380 
X-489 
X-544 
X-842 

2 
l 
l 

l 
2 
l 
l 
l 
2 
2 
l 

l 
2 
l 
2 
2 
l 
l 

l 
l 
l 

l 
l 
l 
l 
7 
l 
3 
l 
3 
l 
l 
7 
l 

Flat Oil Guard 
Armature Shaft Nut 
Felt Washer 
Felt Washer 
Brush - Main 
Brush - Third 
Conn. End Plate Assembly 

Brush Holder Plate Assy. 
Brush Holder 
Brush Spring 
Brush Holder Plate 
Part Assembly 
#8-32x7/l6 Rd. Hd. Sc, 
#B Lock Washer 
#B-32x5/l6 Rd. Hd. Sc. 

Brush Holder Plate Screw 
Spring 
Comn. End Plate 
3rd Br. Holder Plate 
Assembly 

Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assenbly 
#B-32xl/2 Rd. Hd. Sc, 
#B Lock Washer 

Felt Guard 
#B-32x3/l6 Rd. Hd. Screw 
#l0-32xl/2 Fill. Hd. Screw 
#8 Lock Washer 
#lO Lock Washer 
BALL BEARING - S.A.E. #203 
#l0-32xl/4 Rd. Hd. Screw 
l/8 Grease Cup 
l/4 Oiler - Press in Type 
#10 Lock Washer 
Fuse - 5 Amp. 
l 2 3 4 5 

Dist. Mounting Housing & Parts Used With 

GAG-58 l Dist. Mounting Housing Clamp 
GAG-101 l Dist. Mounting Housing 

GE-25 1 Dist. Gear - Driver 
GG-133 l Dist. Drive Rivet 
SX-53 l #B-32x5/8 Rd. Hd, Screw 
SX-141 l #8-32 Hex. Nut 

X-489 l l/4 Oiler - Press in Type 

CB-4012 
CB-123 
CB-l60S 
PX-55 

X-196 
BX-312 
GY-1024 

X-196 
SX-321 

X-715 
SX-794 

Miscellaneous Parts 

l 
l 
l 
l 
2 
l 
l 
2 
2 
l 
l 

CIRCUIT BREAKER ASSEMBLY 
Armature Spring 
C. B. Cover 
#l0-32x3/l6 Bdg. Hd. Sc, 
#10 Lock Washer 
#l0-32xl/4 Rd. Hd. Sc, 

Head Band Assembly �10 Lock Washer 
l0-32x5/l6 Rd. Hd. Screw 
l0-32xl l/4 Rd. Hd. Screw 
10-32 Square Nut 

l 2 3 4 5 

(Issued 5-l-40) 

t Service BRUSH SET GAC-2012. 

UNIT APPLICATION 

GAP-4159 Universal Motor 

Printed in U.S. A. File in 

"NOTE: Where part numbers a�e shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



(j) 
)> 
"tJ 

I 

� 
__. 

tn 
'<) 

(j) 
m 

z 
m 
:;;o 

� 
0 
:;;o 

r 
r 

c 
U') 
-1 
:;;o 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

GAR-2217 
GAR-73 
GAR-98A 
GAR-l0l4B 
GAR-219 
GAR-221 
GAR-l217A 
GAR-219 
G AR-221 
GBF-79 
GBM-l012A 
GBM-l013A 
GBW-69 
GBW-72 
GBW-7.3 
GBW-1068 
GCJ-51 
12X-195 

8X-305 
8X-311 
8X-888 

GAR - COM�W'lATOR END HEA:C ASSEMBLIES 
GAR-2217 
GAR-2224 

GAR-2217 GAR-2224 

No. No. 
Used Name of Part 

Part 
No. Used Name of Part 

1 
l 
1 
l 
1 
1 
1 
2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
5 
1 
1 
4 

l 2 3 4 5 
Comm. End Plate Assy. 

Oil iVick 
Wick Cover 
Third Brush Plate Assy. 

Brush Arm 
Brush Spring 

Comm. End Plate Part Assy 
Brush Arm 
Brush Spring 
Absorbent Bronze Brg. 

Brush -Main 
Brush - Third 
Gasket 
Oil Guard 
Oil Retaining G asket 
Comm. End Cap Cover 
Third Brush Plate Rtg.Spg 
#8 Lockwasher 
#8-32xl/4 Rd. Hd. Screw 
#l0-32x3/8 Rd. Hd. Screw 
#8-32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 

GAR-2224 
GAR-73 
GAR-98A 
GAR-1014B 
GAR-219 
GAR-221 
GAR-l224A 
GAR-219 
GAR-221 
GBF-79 
GBM-1012A 
GBM-1013A 
GBW-69 
GBW-72 
GBW-73 
GBW-1068 
GCJ-51 
12X-195 

BX-305 
BX-311 
BX-888 

Printed in U.S. A. 

1 
1 

1 
1 
1 
l 
1 
2 
2 
1 
2 
1 
1 
1 
1 
1 
1 
5 
1 
1 
4 

1 2 3 4 5 

Comm. End Plate Assy. 
Oil Wick 
Wick Cover 
Third Brush Plate Assy. 

Brush Arm 
Brush Spring 

Comm. End Plate Part Assy. 
Brush .Arm 
Brush Spring 
Absorbent Bronze Brg. 

Brush - M ain 
Brush ·- Third 
Gasket 
Oil Guard 
Oil Retaining G asket 
Comm. End Cap Cover 
Third Brush Plate Rtg. Spg. 
#B Lockwasaer 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/S Rd. Hd. Screw 
#B-32x5/16 Fill. Hd. Sc. 

l 2 3 4 5 

(Issued 8/25/38) 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





I ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS 

Na:ne of Part GAR-4302 GAR-4316 GAR-4502 

Illustration Fig. 1 Fig. 2 

ARMATURE ASSEMBLY GAR-2006 GAR-3178 GAR-2006 GAR-2173 
Arm. Shaft Lock Washer (D.E.) X-1018 X-205 X-lOlG X-205 
Am. Shaft Nut (D.E.) GY-3 X-160 GY-3 X-160 
Ar::�. Shaft Spacer ( C .E. ) GAR-39 GAR-39 GAR-39 GAR-39 
Ar::1. Shaft Spacer (D .E. ) GAL-142 GAL-143 

Page 1 

GAR-4515 

Fir:;. 3 

GAR-2048 

X-156 

Araature Snap Ring GAR-171 GAR-171 GAR-171 GAR-171 GAR-171 
BEARING C. E. X-295 X-295 X-295 X-295 X-295 
BEARilJG D. E. X-441 X-295 X-441 X-295 GT-94 
Bearing Spacer GAJ-79 
BRUSH SET GAL-2012 GAL-2012 GAL-2012 GAL-2012 GAL-2012 
C. B. I-1ountin£:: Lock Washer X-196 X-196 X-196 X-196 X-196 

�C�·� B�·�l-1�ou� n� t�l�· n���s� c�r� e� w�--------�8�X� -� 3�2� 1�--��8�X_-�3�2=1 
____ �8� X�-�3�2� 1�--�� 8� X�-� 3�2� 1�----�8X-321 

C. E. Cover GAG-53 GAG-53 GAG-53 GAG-53 DJ -4 
C. E. Cover Gasket DJ-10 DJ-10 DJ-10 DJ-10 DJ-10 
CIRCUIT BREAKER CB-4014 CB-4014 CB-4014 CB-4014 CB-4012 
Comw. End Plate Assy. * (GAL-2206) (GAL-3235) (GAR-2206B) (GAR-2206C) (GAR-2206B) 
Cotter Pin X-404 
Cover Holding Lock Washer X-544 X-544 X-544 X-544 X-544 
Cover Holding Screw 8X-870 8X-870 BX-870 8X-870 8X-870 
Drive End Head Assenbly � GAL-1109A GAM-1003 GAL-ll09A G�.!-1003 GAL-1149 
Escutcheon Pin X-1040 
Felt Washer GR-35 GR-35 GR-35 GR-35 GR-35 
Felt Washer Retainer GR-32 GR-32 GR-32 GR-32 GR-32 

�F� e�l� t�W�i�c�k�����----------�����--�����--�������������T-�9�7 
__ ___ 

FIELD COIL ASSEMBLY GAL-l005S GAL-l005S GAL-l005S GAL-l005S GAL-l005S 
Frame & Field Assembly (GAR-2034) (GAR-3057) (GAR-2067) (GAR-2179) (GAR-2055) 
Frame Screw MW-20A GAL-20 MW-20A GAL-20 M'N-20A 
Frame Screw Lock Washer X-199 X-199 X-199 X-199 X-199 
Frame Screw Nut X-152 X-152 
Fuse X-842 X-842 X-842 X-842 
Fuse Cover GAL-225 
Fuse Holder GAR-1031 GAR-1031 GAR-1031 
Fuse Holder Mt"'. Screw 8X-78 8X-78 BX-78 
Fuse Lead Screw 8X-59 8X-59 8X-59 
Fuse Lead Screw Lock Washer X-195 X-195 X-195 
Head Band Assembly GAL-1024 GAL-1024 GAL-1024 GAL-1024 
Head Band Nut BX-794 8X-794 8X-794 BX-794 
Head Band Screw X-715 X-715 X-715 X-715 
Lock Sprin3 Rin� GAA-69 GAA-69 GAA-69 GAA-69 
Oiler X-489 X-489 X-489 X-489 
Oil Guard DA-39 DA-39 DA-39 DA-39 
Oil Thrower GG-238 GG-238 
Plain Washer l.!F-80 :X:-360 li:F-80 
Woodruff Key (D. E.) X-261 

X-360 
X-2Gl 

X-842 
GAL-225 

GAL-1024 
8X-794 

X-715 
G.AA-69 

X-489 
DA-39 

GK-174 
X-263 

* See pages 15 to 18 of this section for complete li8t of C.E. Plate sub parts. 
� See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

UNIT USE D ON 
GAR-4302 Brockv:ay_ 
GAR-4316 Gray Marine 
GAR-4502 Brockway 
GAR-4513 Brockway 
GAR-4515 Diamond T 

(Issued 5-2-41) 

Printed in tJ. S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Page 2 GAR TYPE GENERATORS 

Name of Part GAR-4518 GAR-4520 GAR-4521 

Illustration Fig. 4 Fig. 5 Fig. 4 

ARMATURE ASSEMBLY GAR-3239 GAR-3073 GAR-3239 
Arm. Shaft Lock Washer (D.E.) X-205 X-205 
Arm. Shaft Nut (C.E. DA-70 DA-70 

Glut-4522 GAR-4524 

Fig. 6 Fig. 6 

GAR-2097 GAR-2097 

Arm. Shaft Nut D.E. X-160 X-160 X-156 X-156 
Arm. Shaft Spacer (D.E.) GAL-142 GJ-104 GAL-142 
Armature Snap Ring GAR-171 GAR-171 GAR-171 GAR-171 GAR-171 
BEARING C. E. X-295 X-295 X-295 X-295 
BEARING D; E. X-295 X-295 X-295 X-378 X-378 

���rinr, Spacer GAJ-79 GAJ-79 
BRUSH SET GAL-2012 GAL-2012 GAL-2012 GAL-2012 G.Ai-zou--
C. B. Mounting Lock Washer X-196 X-196 X-196 X-196 X-196 
C. B. Mountin;; Screw 8X-32l 8X-32l 8X-32l 8X-32l 8X-32l 
C. E. Cover GW-19 GW-19 DJ-4 D.T-4 
C. E. Cover Gasket D.T-lO D.T-10 
CIRCU IT BREAKER CB-4014 CB-4014 CB-4014 CB-4012 CB-4012 

�C�o=mn=.=. �E� n�d�P� l�a�te�A�s� s�y� .�*-----,(� GAR� -' 3�2�3� 5�)--'( G�A R�-�3� 2�2�8A"')-("G�AR� -� 2�2�06�B�)'(� G� A�R--�22� 0�6�B�)�(� GAR��22o6B) 
Cotter Pin X-404 X-404 
Cover Holdin� Lock Washer X-544 X-544 
Cover Holding Screw 8X-870 8X-870 
Dowel Pin Screw GAG-116 GAG-116 
Drive End Head Assembly � GA11-1003 GAL-1063 GAM-1003 
Drive Rivet IG-86 IG-86 
Drive Rivet GG-133 GG-133 

GAR-1096 GAR-1096 

Felt Washer - Inner GR-35 GR-35 GR-35 GR-35 
Felt Washer - Outer GR-73 GR-73 
Felt Washer Retainer GR-32 GR-32 GR-32 GR-32 
FIELD COIL ASSEl.ffiLY GAL-1005S GAL-1005S GAL-1005S GAL-1005S GAL-1005S 
Frane & Field As ser.l'b' l-y--,---,(,-,G� A�R:-- -� 3�0�5�7T-) -..0( G�A R� -�3:-o;0�5-7 4"'")-T.( G�A� R'0-_-;2�lc;: 7;-;: 9"<)'--' ( �GA'-f'. R� --'2� 0:;-:;5=-; 5:-'1 )'--'(-o:;G�A�R--2� 0�7""-'o� ) -
Frane Screw GAL-20 W:W-20A GAL-20 J,fN-20A Yr/i-20A 
Frane Screw Lock IVa sher X -199 X�-=-1_,_9_,_9 ___ --:;X�-__,l;o--: 9=-;9�- ___ X.,__ -,_l_,_99_,__ __ ___;X,._-�l,_,9,_,9'-----Fra:le Screw Nut 

-
-----'x"'"----'1� 5:=-:2;;---- -- �· 

X-152 
Fuse X-842 X-842 X-842 X-842 X-842 
Fuse Cover ----����.---�GA�L�-�2�2� 5�-�����-�G�AL �22�5� __ �G�A�L�-� 2�2�5� 
Fuse Holder GAR-1031 GAR-1031 
Fuse Holder Mtg. Screw 8X-78 8X-78 
Fuse Lead Screw 8X-59 BX-59 
F"'u"--s- e�L::-:e--" a'""' d. screw-:Lock':ra she·--=r 

____ .:::: x�-�1�95-=------- ------�x:--� 1--;;9:-;=5,.---
Gear GE-11 GE-43 
Grease C�--------

-- X-380 GAL-46 X-380 
Head Band Asseubly GAL-1024 GAL-l024B GAL-1024 GAL-1024 GAL-1024 
Head Band Nut 8X-794 8X-794 8X-794 8X-794 8X-794 
Head Band Screw X-715 8X-308 X-715 X-715 X-715 
Lock' Sprin[;-Rlnr, ----- GAA-.:-69______ GAA�-69---
0iler X-489 A-489 X-489 X-489 X-489 
Oil Guard DA�39 DA-39 DA-39 DA-39 
Oil Thrower 

------- ---- ---------wi:G-=1150 ---a:AG-1150 ___ _ 
Plain Washer X-360 X-360 GK-174 X-358 
Tachometer Felt Washer -������l _____________ �G�A�L�-� 9�1� Tach. Felt Washer RetaTner GAL-92 GAL-92 
Tachometer Housing GAR-1059 GAR-1059 
Tach. Housing Gaske� _________ _Qf\._R::_GJ2.___ GAR-65 
Tach. Housine; Lock Viasher X-544 X-544 
Tach. Housing Screw 8X-119 8X-119 

_Tach. Shaft Assembly _ _ _ GAR-l:_Q_?OS GAR-1060A 
Thrust Washer IG-90 GAL-50 IG-90 __ _ 
Wick & Spring Assembly GAL-1115 
Woodruff Key (D.E.) X-261 X-264 X-261 X-263 X-263 

*See pages 15 to 18 of this s ection for·complete list of C.E. Plate sub parts, 
See pages 19 & 20 of this section for complete list of Drive End sub pa rts. 
See pages 21 to 23 of this section for complete list of Fra�e & Field sub parts. 

"NOTE: Where part numbers are 'hown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

UNIT 
GAR-4518 
GAR-4520 

1---(j:AR-4521 
GAR-4522 
GAR-4524 

r--------- ---- --------, 
USED 

Gray Ma 
Allis C 
Gray_ Ma 
Morelan 
Hercule 

ON 
rine 
halners 
ri ne-- ::__ _

_ 

�LI2_i�I:lOlld T 
s 

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERA TORS 

Nane of Part GAR-4525 

Illustration Fig. 7 

ARMATURE ASSElffiLY GAR-2103 
Am. S:J.aft Lock Washer (D.E.) 

GAR-4526 

Fig. 6 

GAR-2106 

Arm. Shaft Nut (D.E.) X-157 X-157 
Arn. Shaft Spacer (D.E.) 
Annature Snap Ring GAR-171 GAR-171 
BEARING C. E. X-295 X-29 5 
BEARIIJG D. E. X-378 X-378 
Bearin� Spacer GAJ-79 GAJ-79 
BRUSH SET GAL-2012 GAL-20 12 
C. B. Mounting Lock Washer X-196 X-196 
C. B. Mounting Sdrew 8X-321 8X-32l 
c. E. Cover DJ-4 DJ-4 
C. E. Cover Gasket DJ-10 DJ-10 
CIRCUIT BREAKER CB-4014 CB-4014 

�Co�mn� . •  �E� n� d�P�l�a�t�e�A� s�s�y�·� *------�(G�A�R� -� 2� 2�0�6� B�)�(� GAR� -2206B) 
Cotter Pin X-404 X-404 
Cover Holdin,:; Lock Washer X-544 X-544 
Cover Holdin,:; Screw 8X-870 8X-870 
Drive End Head Assenbly t GAR-1104 GAR-1105 
Felt Washer GR-35 GR-35 
Felt Washer Retainer GR-32 GR-32 
FIELD COIL ASSEMBLY GAL-1005S GAL-1005S 
Frame & Field Assembly (GAR-2054) (GAR-2054) 
Frane Screw Mfl-20A 1'f.N-20A 
Frane Screw Lock Washer X-199 X-199 
Fuse X-842 X-842 
Fuse Cover GAL-225 GAL-225 
Head Band Asser.Jbly GAL-1024 GAL-1024 
Head Band Nut 8X-794 8X-794 
Head Band Screw X-715 X-715 
Lock Spring Ring GAA-69 GAA-69 
Oiler X-489 X-489 
Oil Guard DA-39 DA-39 
Oil Thrower GAE-1046 GAG-1150 
Plain Washer X-358 X-358 

Woodruff Key (D .E.) X-263 X-263 

GAR-4527 

Fig. 6 

GAR-2106 

X-157 

GAR-171 
X-295 
X-378 

GAJ-79 
GAL-2012 

X-196 
8X-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-3235) 
X-404 
X-544 

BX-870 
GAR-1105 

GR-35 
GR-32 

GAL-l005S 
(GAR-3054) 

MW-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

8X-794 
X-715 

GAA-69 
X-489 

DA-39 
GAG-1150 

X-358 
X-263 

GAR-4534 

Fig. 8 

GAR-2125 

GAR-171 
X-295 
X-441 

GAJ-79 
GAL-2012 

X-196 
8X-32l 
DJ-4 
DJ-10 
CB-4014 

(GAR-2206B) 

X-544 
8X-870 

GAR-ll26A 
GR-35 
GR-32 

GAL-1005S 
(GAR-2054) 

MW-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

8X-794 
X-715 

GAA-69 
X-489 

DA-39 
GG-238 

Page 3 

GAR-4535 

Fig. 9 

GAR-2258 
X-205 
X-160 

GJ-104 
GAR-171 

X-295 
X-295 

GAJ-79 
GAL-2012 

X-196 
BX-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-2206B) 

X-544 
8X-870 

GAL-1063 
GR-35 
GR-32 

GAL-1005S 
(GAR-2128) 

Mfl-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

BX-794 
X-715 

GAA-69 
X-489 

DA-39 

GJ -179 
X-261 

* See pages 15 to 18 of this section for complete list of C.E. Flute sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

"NOTE: Where part numbers are shown in pa'rcnthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

UNIT 
GAR-4525 
GAR-4526 
GAR-4527 
GAR-1534 
GAR-(�35 

USED ON 

Hercules White 
Byers Machine 
Allis ChaL":lers 

c--�Continen�.!._ Moto_:;: 
___ _ _  

Bay City Gray Marine 

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment & Parts Lists Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 4 GAR TYPE GENERATORS 

Name of Part 

Illustration 

ARMATURE ASSEl,ffiLY 
Arm. Shaft Lock Washer (D.E.) 
Arm. Shaft Nut (D.E. 
Arm. Shaft Soacer D.E. 
Aroature Snap Ring 
BEARING C. E. 
BEARING D. E. 
Bearing Spacer 
BRUSH SET 
C. B. !.Iountinc; Lock Washer 
C. B. J.rountinc; Screw 
c. E. Cover 
C. E. Cover Gasket 
CIRCUIT BREAKER 
Comm. ELd Plate Assy. * 
Cotter Pin 
Cover Holding Lock Washer 
Cover Holdina Screw 
Dist. Housing Clamp 
Dist. Housing Clamp Nut 
Dist. Housinr, Clamp Screw 
Dist. Housing Grease Cup 
Dist. Housing Lock Washer 
Dist. Housing Screw 
Dist. Mounting Housing 
Drive End Head Assembly � 
Drive Rivet 
Felt Washer 
Felt Washer Retainer 
FIELD COIL ASSEMBLY 
Frane & Field Assembly 
Frame Screw 
Frame Screw Lock Washer 
Fuse 
Fuse Cover 
Gear 
Grease Cup 
Head Band Assembly 
Head Band Nut 
Head Band Screw 
Lock Sprinc; Ring 
Oile: 
Oil Guard 
Oil. Thrower 
Plain Washer 
Wick & Spring Assembly 
Woodruff Key (D.E.) 

GAR-4536 

Fig. 9 

GAR-2258 
X-205 
X-160 

GJ-104 
GAR-171 

X-295 
X-295 

GAJ-79 
GAL-2012 

X-196 
SX-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-3235) 

X-544 
SX-870 

GAL-1063 

GR-35 
GR-32 

GAL-1005S 
(GAR-3128) 

M\V-20A 
X-199 
X-842 

GAL-225 

GAL-1024 
8X-794 

X-715 
GAA-69 

X-489 
Dil.-39 

GJ -179 

X-261 

GAR-4537 

Fig. 8 

GAR-2127 
X-1018 

GY-3 

GAR-171 
X-295 
X-441 

GAL-2012 
X-196 

SX-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-2206B) 

X-544 
8X-870 

GAR-ll26A 

GR-35 
GR-32 

GAL-l005S 
(GAR-2054) 

MW-20A 
X-199 
X-842 

GAL-225 

GAL-1024 
8X-794 

X-715 
GAA-69 

X-489 
DA-39 
GG-238 
MF-80 

GAR-4540 

Fig. 10 

GAR-2172 

X-1150 

X-378 

GAL-2012 
X-196 

SX-321 

CB-4014 
(GAR-2207) 

GAG-58 
8X-l41 
8X-53 

X-380 
X-544 

8X-900 
GT-121B 

GAR-ll73 
GG-133 
GJ-170 
GJ -171 

GAL-1005S 
(GAR-2054) 

MW-20A 
X-199 
X-842 

GAL-225 
GE-46 

GAL-46 
GAL-1024 

8X-794 
X-715 

X-489 

GAG-1150 
GK-174 

GAL-1115 
X-263 

GAR-4541 

Fig. 6 

GAR-2106 

X-157 

GAR-171 
X-295 
X-378 

GAJ-79 
GAL-2012 

X-196 
8X-32l 
DJ-4 
DJ-10 
CB-4014 

(GAR-2206B) 
X-404 
X-544 

8X-870 

GAR-1105 

GR-35 
GR-32 

GAL-1005S 
(GAR-2174 ) 

NfvV-20A 
X-199 
X-842 

GAL-2 25 

GAL-1024B 
8X-794 
BX-308 

GAA-69 
X-489 

DA-39 
GAG-1150 

X-358 

X-263 

GAR-4542 

Fig. 6 

GAR-2106 

X-157 

GAR-171 
X-295 
X-378 

GAJ-79 
GAL-2012 

X-196 
8X-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-3235) 
X-404 
X-544 

8X-870 

GAR-1105 

GR-35 
GR-32 

GAL-1005S 
(GAR-3054) 

MW-20A 
X-199 
X-842 

GAL-225 

GAL-l024B 
8X-794 
SX-308 

GAA-69 
X-489 

DA-39 
GAG-1150 

X-358 

X-263 

* See pac;es 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled H needed." 

UNIT --r- USED ON 
GAR-4� 
GJtR-4537 

Pal;Jer Continen tal-
-

Continental 
-� 

GAR-454�- Lycoming_ 
�Jt-4S41 �ll�s Ch�l:-ner_s�· 

GAR-45,�. Allls Chalmers -

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS 

Name of Part GAR-4543 GAR-4545 GAR-454C GAR-4S47 

Illustration Fis. 6 Fig. 6 Fie. 9 Fig. 9 

ARMATURE ASSEI.!BLY GAR-2097 GAR-2097 GAR-2258 GAR-2c05 
Arm. Shaft Lock ·/lasher (D.E.) X-205 X-864 

Page 5 

Fig. 11 

GAR-2097 

ArrJ.. Shaft Nut (D.E.) X-156 X-156 X-160 GBM-21 X-156 
Arm. Shaft Spacer (D.E.) GJ -104 GJ -104 GAL-310 
Armature Snap Ring GAR-171 GAR-171 GAR-171 GAR-171 GAR-171 
BEARING C .E. X-295 X-295 X-295 X-295 X-295 �B�EA�R� I�N�G�D�.E�.------------------�X� -�3� 7�8------� X�-378�----� X� -�2�9�5------�X�-�2�9�5 X-298 
Bearing Spacer GAJ-79 GAJ-79 GAJ-79 GAJ-79 GAJ-79 
BRUSH SET GAL-2012 GAL-2012 GAL-2012 GAL-2012 GAL-2012 
C. B. or Reg. liltg. Lock Vlasher X-196 X-196 X-196 X-196 ---X-1%--
C. B. or Reg. Mtg. Screw 8X-32l BX-321 8X-321 BX-321 8X-321 
C. E. Cover DJ -4 DJ -4 DJ -4 DJ -4 DJ -4 
C. E. Cover Gasket DJ-10 DJ-10 DJ-10 DJ-10 DJ-10 
CIRCUIT BRK�l�R CB-4012 CB-4012 CB-4014 CB-4014 
Con�. End Plate Assy. * (GAR-2206B) (GAR-2206B) (GAR-3235) (GAR-2206B) (GAR-3235) 
Cotter Pin X-404 X-404 X-404 
Cover HoldinG Lock Washer X-544 X-544 X-544 X-544 X-544 
Cover Holdinrr Screw 8X-870 8X-870 8X-870 8X-870 BX-870 

�D� r�i� v�e�E�n�d�H�eua�d�A� s�se�m� b� l�y�t�-�G�AR�-� 1� 0� 9�6�-�G�AR� -�1�0� 9'6----�GA�L�-1�0� 6� 3�-�G�A� L�-�1� 0� 6� 3�-�G AL-1306 
Felt Washer GR-35 GR-35 GR-35 GR-35 GR-35 
Felt Washer Retainer GR-32 GR-32 GR-32 GR-32 GR-32 
FIELD COIL ASSE1lliLY GAL-1005S GAL-l005S GAL-1005S GAL-1005S GAL-1005S 
Frane & Field Asserably (GAR-2055) (GAR-2070) (GAR-3128A) (GAR-2304) (GAR-3309) 
Frane Screv1 MW-20A M.W-20A MW-20A M'.V-20A MW-20A 
Frane Screw Lock Washer X-199 X-199 X-199 X-199 X-199 
Fuse X-842 X-842 X-842 X-842 
Fuse Cover GAL-225 GAL-2::5 GAL-225 GAL-225 
Head Band Assenbly GAL-1024 GAL-1024 GAL-1024 GAL-1024 
Head Band Nut 8X-794 8X-794 8X-794 8X-794 
Head Band Screw X-715 X-715 X-715 X-715 
Lock Sprin,g Ring GAA-69 GAA-69 GAA-69 GAA-69 
Oiler X-489 X-489 X-489 X-489 
Oil Guard DA-39 DA-39 DA-39 DA-39 
Oil Thrower GAR-1177 GAR-ll77 
Plain Washer GK-174 X-358 GJ -179 
REGULATOR 
Woodruff Key (D.E.) X-263 X-261 X-260 

GAL-1024 
8X-794 

X-715 
GAA-69 

X-489 
DA-c-9 

GK-174 
TC-4302A 

X-263 

* See pages 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Printed in U.S. A. 

--
UNIT USED OH 

GAR-4543 Diamond T 
GAR-4545 Clioa� Hercules 
GAR-4546 Hercules 
GAR-4547 Vlaukesha 
GAR-4548 9J1:Q� Craft __ 

(Issued 5-2-41) 

File ill 
Equipment & Pans Lists Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Pae:;e 6 GAR TYPE GENERATORS 

Nane of Part 

Illustration 

Aill.IATURE ASSEMBLY 
Am. Shaft Lock Washer (D.E.) 
Ar:-:1.. Shaft Nut C.E. 
Am. Shaft Nut D.E. 
ArQ. Shaft Spacer (D.E.) 
Ar�m ture Snap Rinr; 
BEARING C. E. 
BEARI!JG D. E. 
Bearin;; Spacer 
BRUSH SET 
G.B. or Re::;. MtG• Lock Washer 

G.B. or Reg. Mt"'. Screw 
c. E. Cover 
c. E. Cover Gasket 
CIRCUIT BREAKER 
Comn. End Plate Assy. * 
Cotter Pin 
Cover Holdin"" Lock Washer 
Cover HoldinG Screw 
Dist. Housinc; Clar.1p 
Dist. Housinr; Clanp Nut 
Dist. Housing Clar.lp Screw 
Dist. Housin� Grease Cup 
Dist. HousinG Lock Washer 
Di st. Irousinc; Screw 
Dist. Uounting Housine; 
Drive End Head Assembly l 

Drive Rivet 
Felt Wasi1er - Inner 
Felt Washer - Outer 
Felt Washer Retainer 
FIELD COIL ASSE�ffiLY 

GAR-4549 

Fig. 9 

GAR-2258 
X-205 

X-160 
GJ-104 

GAR-1?1 
X-295 
X-295 

GAJ-79 
GAL-2012 

X-196 
BX-321 
DJ-4 
DJ-10 
CB-4014 

(GAR-2206B) 

X-544 
8X-870 

GAL-1063 

GR-35 

GAR-4550 

Fig. 11 

GAR-2097 

X-156 
GAL-310 
GAR-171 

X-295 
X-298 

GAJ-79 
GAL-2012 

X-196 
8X-321 
DJ-4 
DJ-10 

(GAR-2206D) 
X-404 
X-544 

8X-870 

GAL-1306A 

GR-35 

GAR-4551 

Fig. 11 

GAR-2097 

X-156 
G.AL-310 
G.AR-171 

X-295 
X-298 

GAJ-79 
GAL-2012 

X-196 
8X-321 
DJ-4 
DJ-10 

(GAR-3235A ) 
X-404 
X-544 

8X-870 

GAR-4554 

Fig. 12 

GAR-8197 

DA-70 
X-156 

GAR-1 ?1 
X-295 
X-378 

GAL-2012 
X-196 

8X-321 

CB-4014 
( GAR-:2206B ) 

X-404 

GAG-58 
8X-141 
BX-53 

X-380 
X-544 

8X-119 
GAG-101 

GAL-1306A GAR-1196 

GR-35 
GG-13 
GR-35 
GR-73 

GR-32 GR-32 GR-32 GR-32 
GAL-1005S GAL-1005S GAL-1005S GAL-1005S 

Fra:1e cc Field Assembly ( GAR-2128A) ( GAR-2122A) ( GAR-2122B) ( GAR-2111) 
Fra:·1e Sere\·: 1P.V-20A MW-20A r:rN-20A MW-20A 
Frame Screw Lock Washer X-199 X-199 X-199 X-199 
Fuse X-842 X-842 

GAR-4555 

Fig. 13 

GAR-2097 

X-156 

GAR-171 
X-295 
X-378 

GAJ-79 
GAL-2012 

X-196 
8X-321 
DJ-4 
DJ-10 

(G.AR-2206B ) 
X-404 
X-544 

8X-870 

GAR-1096 

GR-35 

GR-32 
GAL-1005S 

(GAR-2121) 
MW-20A 

X-199 

Fuse-Cover- -----·-�- ------GAL-225�--��--�----�� -- --�
GAL-225

----�-------

Gear GE-19 
Eead Band Assenbly GAL-1024 GAL-1024 GAL-1024 GAL-1024 
Head Band Nut 8X-794 BX-794 8X-794 8X-794 
Head Band Screw X-715 X-715 X-715 X-715 
Loci< Spri�Rin::; GAA-69 GAA-69 GAA-69 
Oiler X-489 X-489 X-489 
0:' 1 Guard DA-39 DA-39 DA-39 
Oil Throv:er 
Plain 'Nasher 
REGULATOR 
�Noodruff Key (D.E.) 

GJ-179 

X-261 

GK-174 
TC-4302A 

X-263 

GK-174 
TC-4302A 

X-263 

X-489 
DA-39 

GAR-1177 
GK-174 

X-263 

GAL-1024 
8X-794 

X-?15 
GAA-69 

X-489 
D.A-39 

GAR-1177 
GK-174 
TC-4302A 

X-263 

* See pa�es 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for cor.1plete list of Drive End sub parts. 
t See pa�es 21 to 23 of this section for complete list of Frame & Field sub parts. 

":'-/OTE: Where part numbers are shown in parenthesis 
tht.'y J.n: for rc:fc:rt::ncc only . By stocking sub·parrs the 
complete part can be assembled as needed." 

Printed in U.S. A. 

UNIT USED ON 

GAR-4549 Kemath 

GAR-4550 Chris Craft 
G.AR-4551 Chris Craft 
GAR-4554 Insley 
G.AR-4555 Hercules 

(Issued 5-2-41) 

File in 
Equipment & Parts List Oinder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Page 7 

Name of Part 

Illustration 

Air Deflector 
Air Deflector Screw 
ARMATURE ASSEMBLY 
Arm. Shaft Lock Washer (C.E.) 
Arm. Shaft Lock Washer (D.E.) 
Arm. Shaft Nut (C.E.) 
Arm. Shaft Nut (D.E.) 
Arm. Shaft Spacer (D.E. ) 
Armature Snap Ring 
BEARING C. E. 
BEARING D. E. 
Bearing RetaininG Lock Washer 
Bearing Retaining Screw 
Bearing Retaining Washer 
Brush Lead Lock Washer 
Brush Lead Screw 
BRUSH SET 
C.B. or Reg. Mtg. Lock. Washer 
C.B. or Reg. Mtg. Screw 
C. E. Cover 
C. E. Cover Gasket 
CIRCUIT BREAKER 
Comn. End Plate Assy. * 
Connector 
Cotter Pin 
Cover Holding Lock Washer 
Cover Holding Screw 
Drive End Head Assembly � 
Drive Pulley 
Fan 
Felt Washer - Inner 
Felt Washer - Outer 
Felt Washer Retainer 
FIELD COIL ASSE!IlliLY 
Frame & Field Assembly 
Frame Screw 
Frame Screw Lock Washer 
Fuse 
Fuse Cover 
Head Band Assembly 
Head Band Nut 
Head Band Screw 
Oiler 
Oil Guard 
Oil Thrower 
Plain Washer 
REGULATOR 
Woodruff Ke 
Woodruff Key 

GAR-4601 

Fig. 14 

GAR-2214 

DA-70 

GAR-159 
GAR-171 

X-295 
X-295 

X-195 
8X-305 

GBM-2012AS 
X-196 

8X-32l 
GAG-53 

DJ-10 
CB-4014 

(GAL-2213A) 

X-544 
8X-870 

GAR-l062B 

GR-35 
GR-35 
GR-32 

GAL-1005S 
(GAR-2052) 

MW-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

8X-794 
X-715 
X-489 

DA-39 

X-264B 

GAR-4603 A 

Fig. 15 

GAR-2077 

X-864 

GBM-21 

GAR-171 

X-295 

X-195 
8X-305 

GBM-2012AS 
X-196 

8X-321 

CB-4021 
(GAR-2071) 

GAR-1076 
+ 

GAL-l005S 
(GAR-2054A) 

MW-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

8X-794 
X-715 

X-260 

GAR-4605 

Fig. 16 

GAR-20 89 

X-864 

GBM-21 
GAM-90 
GAR-171 

X-295 
X-295 
X-199 

DA-60 
DA-22 

X-195 
8X-305 

GBM-2012AS 
X-196 

BX-321 
GBJ-32 
GBJ-25 

CB-4021 
(GAR-2091) 

GAR-1092 

X-544 
8X-870 

GBJ-1003D 

GAB-188 

GR-32 
GAL-l005S 

(GAR-2090) 
'MVl-20A 

X-199 

GAL-1024 
8X-794 

X-715 
X-489 

DA-39 

TC-4309A 

X-260 

GAR-4G06 

Fig. 16 

GAR-2089 

X-1280 

GBM-21 

GAR-171 
X-295 
X-295 
X-199 

DA-60 
DA-22 

X-195 
8X-305 

GBM-2012AS 
X-196 

8X-321 
GBJ-32 
GBJ -25 

CB-4021 
(GAR-2091) 

GAR-1092 

X-544 
8X-870 

GBJ-1003D 
SP-135 

GAB-188 

GR-32 
GAL-l005S 

(GAR-2094) 
MW-20A 

X-199 

GAL-1024 
8X-794 

X-715 
X-489 

DA-39 

TC-4309A 

X-260 

GAR-4607 

Fig. 17 

GAR-82 
X-62 

GAR-2109 
X-204 

GBM-21 
X-156 

GAR-170.. 
x.:29�5�-
X-378 

X-195 
8X-305 

GBM-2012AS 
X-196 

8X-321 
GAR-83 
GBJ -25 

CB-4012 
(GAR-2081) 

X-404 

X-62 
GAR-1096 

SP-96C 
GAB-188 

DA-132 
GR-32 

GAL-l005S 
(GAR-2084) 

MW-20A 
X-199 
X-842 

GAL-225 
GAL-1024 

8X-794 
X-715 
X-489 

DA-39 
GAG-1150 

X-258 
X-263 

• See pages 15 to 18 of this section for complete list of C.E. Plate sub parts. 
� See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of frame & Field sub parts. 

Assembly 
No. 

GAR-4603 
GAR-4603A 

Drive 
Pulley 
SP-134 
SP-158 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Printed in U.S. A. 

UNIT USED ON 
GAR-4601 Nash 
GAR-4603 A Auburn 
GAR-4605 Studebaker 
GAR-4606 Hupp 
GAR-4607 Diamond T, ffi1ite 

(Issu�d 5-2-41) 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 8 

Name of I'art 

Illustration 

GAR TYPE GENERATORS 

GAR-4608, 
A to H 

Fig. 15 

GAR-4609, 
A 13 

Fig. 15 

GAR-4610 

Fig. 17 

Air Deflector GAR-82 
Air Deflector Screw X-62 

GAR-4611 A GAR-4612 

Fig. 15 Fig. 18 

�Am����TU�RE�� A� S� S�E MB��L�����,�--�Q�AR�-2� 1�1�6�F�� G�AR� -�2�11�6�F��G�A� R� -�2�1�0�9--�G�A�R� -�2�1�1�6F __ �G�A=R--2�1= 3� 5�-
Arm. Shaft Lock Washer (C.E.) X-204 
Arm. Shaft Lock Washer (D.E.) X-864 X-864 
Arm. Shaft Nut i C .E.) G13M-21 
Arm. Shaft Nut D.E.) GBM-21 GBM-21 X-156 
Arm. Shaft Spacer (D.E.) + 

Armature Snap Ring GAR-171 GAR-171 GAR-171 
BEARING C. E. X-295 
BEARING D. E. X-295 X-295 X-378 
Brush Lead Lock Washer 
Brush Le�d Screw 
BRUSH SET 
C.13. or Reg. Mtg. Lock Washer 
C.B. or Reg. Mtg. Screw 
C. E. Cover 
c. E. Cover Gasket 
Comm. End Plate Assy. * 
Cotter Pin 
Cover Holding Lo�k Washer 
Cover Holding Screw 
Drive End Head Assembly t 
Drive Pulle 
Fan 
Felt Washer - Inner 
Felt Washer - Outer 
Felt Washer Retainer (C.E.) 
Felt Washer Retainer (D.E.) 
FIELD COIL ASSEM13L� 
Frawe & Field Assembly t 
Frawe Screw 
Frame Screw Lock Washer 
Head Band Assembly 
Head Band Nut 
Head Band Screw 
Oiler 
Oil Guard 
Oil Thrower 
Plain Washer 
REGULATOR 
Woodruff Key 
Woodruff Key 
Woodruff Key 

(C.E.) 
(D.E.) 
(D.E.) 

X-195 X-195 X-195 
8X-305 8X-305 8X-305 

G13M-2012AS G13M-2012AS GBM-2012AS 
X-1270 X-196 X-196 

8X-321 8X-321 8X-321 

(GAR-2115E) (GAR-2115E) 

GBJ-1003C 
+ 

GR-32 
GAL-1005S 

(GAR-2117) 
:Mvv-20A 

12X-199 
GBM-24 

8X-794 
8X-715 

TC-4301A 

X-260 

GBJ-1003C 
+ 

GR-32 
GAL-1005S 

(GAR-2122) 
M.W-20A 

X-199 
GAL-1024 

8X-794 
X-714 

TC-4302A 

X-260 

GAR-83 
G13J-25 

(GAR-2081) 
X-404 

X-62 
GAR-1096 

SP-96C 
GAB-188 

DA-132 
GR-32 

GAL-1005S 
(GAR-2132) 

:MW-20A 
X-199 

GAL-1024 
8X-794 

X-715 
X-489 

DA-39 
GAG-1150 

GK-174 
TC-4302A 

X-258 
X-263 

X-864 

GBM-21 

GAR-171 

X-295 
X-195 

8X-305 
G13M-2012AS 

X-1270 
8X-321 

(GAR-2115E) 

GBJ -1003D 
+ 

GR-32 
GAL-1005S 

(GAR-2134) 
M.W-20A 

X-199 
GAL-1024C 

8X-794 
8X-715 

TC-4302A 

X-260 

DA-70 

GAR-171 
X-295 
X-295 
X-195 

8X-305 
G13M-2012AS 

X-196 
8X-321 

GAG-53 
DJ-10 

(GAL-2213A) 

X-544 
8X-870 

GAR-106213 

SP-96C 
GR-35 
GR-35 
GR-32 
GR-32 

GAL-10058 
(GAR-2136) 

M.W-20A 
X-199 

GAL-1024 
8X-794 

X-715 
X-489 

DA-39 

TC-4302A 
X-261 
X-261 
X-258 

* See pages 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

Assembly Drive Assembly 
No. Pulley No. 

GAR-4608 SP-153 GAR-4609 
GAR-4608A SP-157 GAR-4609A 
GAR-460813 SP-152 GAR-460913 
GAR-4608C SP-161 GAR-4611 
GAR-4608D SP-162 GAR-4611A 
GAR-4608E SP-1174 
GAR-4608F SP-1220 
GAR-4608H None 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By s10cking sub-parts the 
complete part can be assembled as needed." 

Drive 
Pulley 
None 
SP-1182 
SP-190 
SP-156 
SP-185 

Spacer 

GAM-90 
None 
None 

UNIT 

GAR-4608,A,B, 
C D E,F,H 

GAR-4609 A,B 
GAR-4610 
GAR-4611,A 
GAR-4612 

USED ON 
Chrysler Corp. 
Studebaker 
Diamond T 
Packard 
Gray Marine 

(Issued 5-2-41) 

Printed in U. S. A. File in 
Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Page 9 

Name of Part G=AR�-=4=6�1�3====G�AR-4614 GAR-4616 

Fig. 20 

GAR-4Gl7 GAR-4618 
==========�== 

Illustration Fig. 17 Fig. 19 

Air Deflector GAR-82 
Air Deflector Screw X-62 
ARMATURE AS�S=E=;.rno==LY� -c--��� GAR-2138 
Arm. Shaft Lock Washer ( C .E.) X-204 
Am. Shaft Lock Washer (D .E.) 
Arm. Shaft Nut �C.E.) 

BEARING C • E. 
BEARING D. E. 
BearinG Retaining Lock Washer 
Bearing Retaining Screw 
Bearing Retaining Washer 
Bearin,::; Spacer 

GBM-21 
X-157 

GAR-171 
X-295 
X-378 

GAR-02 
X-62 

GAR-2140 
X-204 

GEM-21 
X-157 

GAR-171 
X-295 
X-378 

GAR-2151 

X-205 

X-160 

GAR-171 
X-295 

295 
X-199 

DA-60 
DA-22 

GAJ-79 

Fie;. 21 

GAR-82 
X-G2 

GAR-2154 
X-204 
X-1018 

GAR-156 
GY-3 

GAR-171 
X-295 
X-441 

Fig. 14 

GAR-2155 

DA-70 

GAU-38 
GAR-171 

X-295 
X-295 

Brush Lead Lock Washer 
Brush Lead Screw 
BRUSH SET 

X-195 
BX-305 

GBl.�-2012AS 
X-196 

BX-321 
GAR-83 

X-195 X-195 X-195 X-195 
8X-305 BX-305 BX-305 BX-305 

GBM-2012AS GBM-2012AS GBM-2012:.:.:A=S---=G=BM-2012AS 
·-x=-r�-----X-19·5---�x�-196 x--=196 ----C. B. or Reg. Htg. Lock Vlasher 

C.B. or Reg. Mtg. Screw 8X-321 BX-321 BX-321 BX-321 
C. E. Cover GAR-83 DJ-4 GAR-83 GAG-53 
C. E. Cover Gasket 
CIRCUIT BREAKER 

GBJ-25 GBJ-25 DJ-10 GBJ-25 DJ-10 

�C�O�mQ�·� E� n� d�P� 1�a� t�e�A�s�SLY�·-*---�(�G�A�R�-�2�08� 1�)�(� G�A�R-2081) (GAL-2213A) (GAR-2081) 
CB-4014 

(GAL-2213A) 
Cotter Pin X-404 X-404 
Cover Holdin� Lock Washer 
Cover Holdin� Screw X-62 X-62 

�D� r� i�v� e�E� n�d�H� e�a�d�A� s�s�e��� b� l� y�. -----G�AR�� -�1�lAOr5--- -�GAR-1104 
Fan SP-96C SP-96C 
Felt Washer - Inner GAB-188 GAB-188 
Felt Washer - Outer DA-132 DA-132 
Felt Washer Retainer (C.E.) GR-32 GR-32 
Felt Washer Retainer (D.E.) 
FIELD COIL ASSEMBLY GAL-1005S GAL-1005S 
Fra�e & Field AsSeQbly t (GAR-2139) (GAR-2139) 
FraQe Screw l•ril-20A 1f,'J-20A 
Frane Screw Lock Washer X-199 X-199 
Fuse 

X-544 
BX-870 

GAR-1062B 
SP-96C 
GR-35 

GR-32 
GR-32 

GAL-1005S 
(GAR-2136) 

Nri'l-20A 
X-199 

X-62 
GAL-ll09A 

S1J-96C 
GAB-188 

DA-132 
GR-32 
GR-32 

GAL-1005S 
(GAR-2153) 

l.'W-20A 
X-199 

X-544 
BX-870 

GAR-1062B 

GR-35 
GR-35 
GR-32 
GR-32 

GAL-1005S 
(GAR-2052) 

l.'iW-20A 
X-199 
X-842 

Fuse Cover GAL-225 
Head Band Assenbly GAL-1024 GAL-1024 GAL-1024 GAL-102·1 GAL-1024 
Head Band Nut BX-794 BX-794 8X-7\l4 BX-794 BX-794 
Head Band Screw X-71�5�- ---�X� -_ 7T1�5 ______ �X�-77�1�5 ______ �X�-�7�1,�5 ______ �X�-� 7�1�5�-0iler______ ______ X-489 X-489 X-489 X-489 X-489 
Oil Guard DA-39 DA-39 DA-39 DA-39 DA-39 
Oil Thrower GAG-1150 GAE-1046 GG-238 
Plain Wa s her-----------------��X� -�3� 5�8�-- �� X�-� 3�5�8�----�GJ�--1� 7M9�----���.�� -�8�0�-------------
REGULATOR TC-4302A TC-4302A TC-4302A TC-4302A 
Woodruff Key ( C . E . ) ------- ----�X:---;o2'-" 5.;;8'----

-
--�Xo--.c;2;-; 5;-.::8;--_____ X-2 58 

Woodruff Key (D.E.T X-263 X-263 X-:258 
Woodruff Key (D.E.) X-261 

X-264B 

* See pages 15 to 18 of this s ection for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Printed in U.S. A. 

UIUT USED 
GAR-4613 !llorela 

�4614 Dianon 
GAR-4616 BrockW ------
GAR--z617 Brocl::w 
GAR-4618 Nash 

(Issued 5-2-41) 

file in 
Equipment & Parts List £Iinder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Pa,;e 10 GAR TYPE GENERATORS 

iia'Je of Part GAR-4619 GAR-4620 GAR-4021 Gil.R-4622 

Illustration Fig, 18 Fig. 15 Fig. 18 Fi,::;. 17 
--� · -- �  --- · ���- --� - � 

Air Deflector Gil.R-82 
Air Deflector Screw X-62 
ARMATURE ASSEMBLY GAR-21�_8 __ GAR-:e�ll6F GAR-2135 GAR-2109 
Aro. Shaft Lock '.'lasher ---rG.E .)______ ==---=----==.- · -·----�� X-204 
Arm. S:1aft Lock Washer (D.E.) X-864 

��: ��:�; i��; i g: � :t-- --�Dc..cA"'". -_70�-----= G
=
l31
'"'
l
,-
-

-
2 
__ -o-

l--------=D.._.A._-_.7_--0 __ 

Am. Shaft Spacer (D.E.) GAR-159 

GBM-21 
X-156 

GAR-4623 

Fig. 17 

GAR-82 
X-62 

Gil.R-2109 
X-204 

Gl31I-21 
X-156 

�A�rn�-�a�t�u� r�e�S�n�a�p� R� i�n��L'-----�G� A� R�-�1 �7� 1�--G�A�· R�-�1�7�l __ �G� AR-171 
BEA.RilJG C. E. X-295 x.:295 -----=-=���-----'-'�---r;-�--

Gil.R-171 GAR-171 
X-295 X-295 

BEARil:G D. E. X-295 X-295 X-295 X-378 X-378 
Brush Lead Lock �asher X-155 X-195 X-195 

�B�r�u�s�h�L� e�a� d�S�c�r�e�\�V��� ------ 8�X�-�3�0 �) --�8� X��-�3�0� 5�--- 8�X� -�3�0�5
-- -���---- ����-X-195 X-1£5 

8X-305 8X-305 
BRUSH SET Gl311-20l.2AS GBM-2012AS GBM-2012AS 
C.B. or Rer;. Mtp;. Lock \'lasher X-196 X-196 X-196 
C. B. or Reg. l.1tl":• Screw 8X-321 8X-321 SX-321 
C. E. Cover GAG-53 GAG-53 

GBU-2012AS 
X-196 

8X-321 
GAR-83 

GB!.!-2012AS 
X-196 

8X-321 
GAR-83 

GBJ-25 GBJ-25 
CB-4012 

C. E. Cover Gasket ______ �D�J_-�l�O ________ __ �D�J_-�1�0�-- ����,-- ����---
CIRCUIT BREAKER 
Cor:r.1. End Plate Assy. * 
Cotter Pin 
Cover Holdins Lock ·:rasher 
Cover HoldinG Screw 
Drive End Head Asse:1bl• t 
Drive Pulley 
Fan 
Felt Washer - Inner 

·Felt Washer - Outer 
Felt Washer Retainer (C.E.) 
Felt Washer Retainer (D.E.) 
FIEL D COIL ASSE!.1BLY 
Fra�e & Field Asse�bly t 
Frar::te Screw 
Frar::te Screw Lock 'i/asher 
Fuse 
Fuse Cover 
Head Band Asser::tbly 
Head Band Nut 

(GAL-2213A) (GAR-2115E) (GAR-3175) 

X-544 X-544 
BX-870 SX-870 

GAR-l062B GBJ-1003D GA.R-1062B 
SP-135 

SP-96C 
GR-35 GR-35 
GR-35 GR-35 
GR-32 GR-32 
GR-32 GR-32 GR-32 

GA.L-1005S GAL-l005S GAL-1005S 
(GAR-2157) (GAR-2276) ( GAR-3136) 

MV/-20A MW-20A MW-20A 
X-199 X-199 X-199 

GAL-1024 GAL-1024 GAL-1024 
8X-794 SX-794 SX-794 

( GAR-2081) (GAR-2081) 
X-404 X-404 

X-62 X-62 
GAR-1096 GAR-1096 

S?-96C SP-96C 
GAB-188 GAB-188 

DA-132 DA-132 
GR-32 GR-32 

GAL-10058 GAL-1005S 
(GAR-2084) (GAR-2132) 

l/NI-20A l/NI-20A 
X-199 X-199 
X-842 

GAL-225 
GAL-1024 GAL-1024 

SX-794 SX-794 
Hectd Band Screw 
Oiler 

X-715�-----=X_-�7=15� - ---�X�-�7�1�5 ____ __ 
X-489 X-489 

X-715 X-715 
X-489 X-489 

Oil Guard 
Oil Thrower 
Plain Washer 
REGULATOR 
'Noodruff Ke 
Woodruff Key 
'iioodruff Key 

DA-39 DA-39 

TC-4302A TC-4302A 

X-264B X-260 

TC-4302A 
X-261 
X-261 
X-258 

DA-39 DA-39 
GAR-117-7 GAR-1177 

GK-174 GK-174 
TC-4302A 

X-258 X-258 

X-263 X-263 

* Sec pages 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list o� Frame & Field sub parts. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

UNIT USED ON 
GAR-4619 Brockway 
GAR-4620 Hupp 
GAR-4621 Gray Marine 
GAR-4622 Diamond T, White 
GAR-4623 Dian.ond T Moreland 

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment &: Parts Lists Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Name of Part 

Illustration 

Air Deflector 
Air Deflector Screw 
ARMATURE ASSEMBLY 
Arm. Shaft Lock Washer (C.E.) 
Arm. Shaft Lock Washer (D.E.) 
Arm. Shaft Nut (C.E. 
Arm. Shaft Nut D.E. 
Armature Snap Ring 
BEARING C • E. 
BEARING D. E. 
Bearing Retaining Lock �asher 
Bearing Retaining Screw 

GAR TYPE GENERATORS 

GAR-4624 

Fig. 22 

GAR-2281F 

X-864 

GBM-21 

X-298 

GAR-4625 

Fig. 15 

GAR-2077 

X-864 

GBM-21 
GAR-171 

X-295 

GAR-4626 

Fig. 23 

GAR-2286 

X-864 

GBM-21 
GAR-171 

X-295 
X-295 
X-199 

DA-60 
DA-22 

GAR-4627 

Fig. 21 

GAR-82 
X-62 

GAR-2180 
X-204 
X-1018 

GBM-21 
GY-3 

GAR-171 
X-295 
X-441 

?age ll 

GAR-4630 

Fig. 15 

GAR-2077 

X-864 

GBM-21 
GAR-171 

X-295 

Bearing Retaining Washer 
Brush Lead Lock Washer 
Brush Lead Screw 

X-195 
SX-305 

X-195 X-195 X-195 X-195 
SX-305 8X-305 SX-305 SX-305 

GEM-20 12.,-A"S,----"G�BM� -2"' 0�lc-.2"A"'S�G,.;BM;:::rr --;:2<-;: 0�1"2A-.S,_---.,G� BM� -�2.;<-0�12� AS� BRUSH SET 
C.B. or Reg. Mtg. Lock Washer 
C.B. or Reg. Mtg. Screw 

GBM-2012AS 
X-1270 

8X-321 
X-196 X-196 X-196 X-196 

8X-321 SX-321 8X-321 8X-321 
c. E. Cover 
C. E. Cover Gasket 
CIRCUIT BREAKER 
Comm. End Plate Assy. * 
Cover Holding Lock Washer 
Cover Holding Screw 
Drive End Head Assembly ! 

(GAR-2115E) (GAR-2071) 

GAR-1182 
SP-165 

GAR-1076 
SP-94 

DJ-4 GAR-83 
DJ-10 GBJ-25 
CB-4014 

(GAL-2213A) (GAR-2081) 
X-544 

8X-870 X-62 
GAR-1062B GAR-1126A 

SP-134 Drive Pulley 
Fan SP-96 C 
Felt Washer - Inner GR-35 GAB-188 
Felt Washer - Outer DA-132 
Felt Washer Retainer (C.E. l GR-32 GR-32 
Felt Washer Retainer (D.E. GR-32 GR-32 

(GAR-2071) 

GAR-1076 
SP-191 

FIELD COIL ASSEMBLY GAL-1005S GAL-1005S GAL-1005S GAL-1005S GAL-1005S 
Frame & Field Assembly t (GAR-2117) (GAR-2285) (GAR-2287) (GAR-2139) (GAR-2285) 
Frame Screw MW-20A MW-20 A  -'-'-�MW�--;:2�0"CA"--'--�MW�

_
:-2�0A�'--�Mw-20A--

Fr��e Screw Lock Washer 12X-199 X-199 X-199 X-199 X-199 
Fuse X-842 
Fuse Cover ----GAL-225 

_
___ _ 

Head Band Assembly GBM-24 GAL-1024 GAL-1024 GAL-1024 GAL-1024 
Head Band Nut SX-794 8X-794 SX-794 8X-794 SX-794 �H""-e"'a�d-B� a� n�d�S�c=- r� e-w---------�X --�7�1�5----"':x- 715 _____ -X-715- �X�--;7:.-,;1�5;-----::::;X- ?15 
Oiler X-489 X-489 
Oil Guard __ _ _]:)];,_:_39 DA-39 
Oil Thrower GG-238 
Plain Washer MF-80 
REGULA. TOR TC-4301A TC-±�_l_lA________ _

_ 
TC-4302A 

Woodruff Key (C.E.) X-258 
X-260 Woodruff Key (D.E.) X-263 X-260 

TC-4302A 

X-260 

* See pages 15 to 18 of this section for complete list of C.E. Plate sub parts . 
! See pages 19 & 20 of this sectjon for complete list of Drive End sub parts. 
t See pages 21 to 23 of this se,.,-r.ion for complet,e list of Frame & Field sub parts. 

"NOTE; Where pan numbers are shown in parenthesis 
the)' are for reference only, By stocking sub-parts the 
complete part �an be assembled as needed_" 

l_UNI_T 
__ c--------------

USED ON 
GAR-4624 Chrvsler Corp:-
GAR-4625 Checker Cab --
GAR-4626 Gramm -� 
GAR-4627 Brockw�------
GAR-4630 Auburn 

(Issued 5-2-41) 

Pri 1ted in L1, S, A, File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PAR.TS LISTS 

Page 12 

Name of Part 

Illustration 

"A" Terminal Lock Washer 
"A" Terminal Nut 
Air Deflector 
Air Deflector Screw 
ARMATURE ASSEl.ffiLY 
Arm. Shaft Lock Washer (C.E.) 
Arm. Shaft Lock Washer (D.E.) 
Arm. Shaft Nut (C.E.) 
Arm. Shaft Nut (D.E.) 
Arm. Shaft Spacer (D.E.) 

GAR TYPE GENERATORS 

GAR-4631 GAR-4632 GAR-4633 

Fig. 15 Fig. 24 Fig. 24 

GAR-2116F GAR-2312 GAR-2318 

X-864 

GBM-21 

GAR-171 Armature Snap Ring GAR-171 GAR-171 
BEARING C. E. X-295 X-295 
BEARING D. E. X-295 X-295 X-295 
Bearing Retaining Lock Washer X-199 X-199 

GAR-4634 

Fig. 14 

GAR-2321 

DA-70 

GAU-38 
GAR-171 

X-295 
X-295 

GAR-4635 

Fig,. 19 

X-196 
8X-177 

GAR-82 
X-62 

GAR-2140 
X-204 

GBM-21 
X-157 

GAR-171 
X-295 
X-378 

Bearing _Retain!�· n,_,_,g"-..C S�c.._, r'-'e::..: w"-------------cD::? A� --c6� 0;-..-__ �D�A,_ --;: 6-;0'- _____________ _ 
Bearing Retaining Washer DA-22 DA-22 
Brush Lead Lock Washer X-195 X-195 X-195 
Brush Lead Screw SX-305 8X-305 8X-305 
BRUSH SET GBM-2012AS GBM-2012AS GBM-2012AS 
C.B. or Reg. Mtg. Lock Washer X-1270 X-196 X-196 
C.B. or Reg. Mtg. Screw SX-321 8X-321 8X-32l 
C. E. Cover DJ-4A DJ-4A 
C. E. Cover Gasket DJ-10 DJ-10 
CIRCUIT BREAKER CB-4014 CB-4014 
Comm. End Plate Assy. * (GAR-2115E) (GAL-2213B) (GAL-2213B) 
Cotter Pin 
Cover Holding Lock Washer X-544 X-544 
Cover Holding Screw 8X-870 8X-870 
Drive End Head AsseQbly t GBJ-1003C GAR-1062B GAR-1062B 
Drive Pulley SP-150 
Fan 
Felt Washer - Inner 
Felt Washer - Outer 

SP-96B 
GR-35 

SP-96B 
GR-35 

X-195 
8X-305 

GBM-2012A.S 
X-196 

8X-321 
GAG-53 

DJ-10 
CB-4014 

( GAL-2213A) 

X-544 
8X-870 

GAR-1062B 

GR-35 
GR-35 

X-195 
BX-305 

GBM-2012AS 

GAR-83 
GBJ-25 

(GAR-2081) 
X-404 

X-62 
GAR-1192 

SP-96C 
GAB-188 

DA-132 
GR-32 Felt Washer Retainer (C.E.) 

Felt Washer Retainer (D.E.) 
FIELD COIL ASSEMBLY 
Field Teroinal Lock Washer 
Field Terninal Nut 
Frame & Field Assembly t 
Frame Screw 

GR-32 
GAL-1005S 

(GAR-2134) 
MW-20A 

X-199 

CrR-32 
GR-32 

GAL-l005S 

(GAR-2287A) 
MW-20A ·-

GR-32 
GR-32 

GAL-l005S 

GR-32 
GR-32 

GAL-l005S GAL-1005S 
X-193 

BX-1377 
(GAR-228� 7�A�)�(�GA�R� -� 2� 0�5�2�)�(� G�A�R-�2�1�9� 3� )_ 

WN-20A MW-20A MW-20A 
Frane Screw Lock Washer 
Fuse 
Fuse Cover 
Ground Screw 
Ground Screw Lock Washer 
Head Band Assembly 
Head Band Nut 
Head Band Screw 
Lock Spring Ring 
Oiler 
Oil Guard 
Oil Thrower 
Plain Washer 
REGULATOR 
Woodruff Key (C.E.) 
Woodruff Key (D.E.) 

GAL-1024C 
SX-794 

X-715 

TC-4302A 

X-260 

X-199 
X-842 

GAL-225 

GAL-1024D 
8X-794 
8X-715 

GAA-69 
X-489 

DA-39 

X-258 

X-199 X-199 X-199 
X-842 X-842 

GAL-225 GAL-225 

GAL-l024D 
8X-794 
8X-715 

GAA-69 
X-489 

DA-39 

X-258 

GAL-1024 
8X-794 

X-715 

X-489 
DA-39 

BX-321 
X-196 

GAL-1024 
8X-794 

X-715 

X-489 
DA-39 
DG-1144 

X-358 

* See pages 15 to 18 of this section for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See pages 21 to 23 of this section for complete list of Frame & Field sub parts . 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Printed in U.S. A. 

UNIT USED ON 
GAR-4631 Reo 
GAR-4632 
GAR-4633 
GAR-4634 Nash 
GAR-4635 Hercules----

(Issued 5-2-41) 

File in 
Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Na:1e of Part 

Illustration 

GAR TYPE GENERATORS 

GAR-4701 GAR-4702 
==== ---- --- - ------

Fie;. 2S Fib• 25 

"A" Terninal Lock Hasher l2X-l93 l2X-l93 
"A" Ter'1inal Nut 8X-l77 8X-l77 
ARI.IA'I':JRE ASSEMBLY GAR-2077 GAR-2077 
A�1a ture- Shaft -y:ock-Washer - X-864 X-864 
Amature Shaft Nut GBM-21 GBM-C.l 
Arcat-J.re Sna_ll___lQ_ng_ GAR-171 GAR-171 
BEARING D. E. - � X-295 X-295 
BRUSE SET GAL-2012A GAL-2012A 
Co��. End Plate Assy. * (GAR-3184) (GAR-3184) 
Drive End Head Asserably GAM-2048A- GAM-204BA-
Dri ve Pulley SP-1178 SP-1178 
FIELD COIL ASSEI.!BLY GAL-l005S GAL-l005S 
Field Terc:-1inal Lock Washer l2X-l93 -----r2X-l99 - ---� 
Field Terminal Nut 8X-l77 8X-l77 
Fra:1e & Field AssemtJ_:L_y_ __ t__ ___ ( Q-�R-2185�--

- ( GAR-2_l82_l_ __ 
Fra:1e Screw lvrN-20A IvrN-20A 
Frame Screw Lock Washer X-199 X-199 
Ground inc; Cl!IJ___ _ ______ GBJ -33 
Head Band Assembly GAL-1024 GAL-1024 
Head Band Nut 8X-794 8X-794 
Head Band Screw X-714 X-714 
Plain Terrnnal Washer 8X-36l 8X:...36l 
Ter:1inal X-966 X-966 
Woodruff Key X-260 X-260 

* See pages 15 to 18 of this se�ion for complete list of C.E. Plate sub parts. 
t See pages 19 & 20 of this section for complete list of Drive End sub parts. 
t See par;es 21 to 23 of this section for complete l ist of Frar1e & Field sub parts. 

"NOTE: Where pan numhers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

mrrT USED ON 

GAR-4701 Hudson 
GAR-4702 Hudson 

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment &: Paru Lists Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPI: GI:NI:RATORS 

COMM. END PLATE ASSEMBLY 

Name of Purt GAL-2206 ------·---- - -- · - -

Holder Brush 
Brush 
Brush 
Brush 
Brush 

Holder Sc. Lock Washer 
GAL-242 

X-195 
8X-47 

- ------ex ..:-59 
Holdinr, Screw 
Lead Screw ·-
Lead Sc. Lock Washer X-1276 

Brush - :.:uin GAL-12 --- ------ --- · --- -- --- - -
Brush Plate - -GAL:.::-H)9 
Brush Sprir:.= Grr,nr:.dcd GAL-201 

GAL-2:213A GAL-22l3B GAL-3235 

GAL-242 
X-195 

8X-47 
BX-305 -

- ---ax-=:3o5 ____ 8X-59--
X-195 X-195 X-1276 

GB!v:-1Cl2A Gm.1-1012A GAL-12 - ---- -- -- --- ----------- GAL-199 

Brush Sprin :- Insulated 
_ ____ GA_L_- _2_0_2 __ _ 

GAL-202 
GAL-201 

C. E. Cover 
C. E. Cover Gasket 
C. E. Plate Part Assenbly GAL-1206 GAL-l213A GAL-1213B 

--BearinG C.E. - --- --

Cover Holdinc; Lock Washer 
Cover Holdinc; Screw 
Fen-·vrrck ____ - - -
Felt 'Nick Cover 
Gasket 

GroundLead- --- - --------- -----GAL-204- --- - - - -- -- ------

Ground Lead Ter.1inal X-950 
Ground Screw 8X-304 

·Ground Screw Lock Wash-er-- ----- X-195 - - - - ----------· 

GAL-1235 

GAL-204 
X-958 

BX-304 
X-195 

GX-305 
X-195 

_ ___ )·J:JL\-1012A 

GAlt-79 
GAR-78 
GAR-107lA 
GTIY-79 

X-196 
8X-870 

GAR-73 
GAR-98A 
GB'N-73 

Oiler X-489 
Oil Retainer _____ _ (}_Bj�7_2 __ _ 
3r -d-Brush

-
Plate--Ret'c-Sprinc; GAL-205 GAL-51 GAL-51 GAL-205 GAL-51 

3rd Brush Ret 1 g Sprinc; Screw 8X-63 8X-56 8X-56 8X-63 8X-56 
�rd Brush 

_
I').a� _fl._§_sem!:J).x_____ _ __ Q_AJ.-218'Z_ _ _G�L-l�§j._ GAL-llCl GAL-2210 GA R-1072 

Erush Holder GAL-242 
-------- ----

----a:JI:L-242 ______ _ 

Brush Holding Screw 8X-47 8X-47 
:ar. Hold inc; Sc. Lock Washer X-195 X-195 
Brush Lead Screw 8X�

- --------------
8X-59 

Br. Lead Sc. Lock Wnsher X-1276 X-1276 
Brush Plat-e GAL-199 GAL-199 
jjnish spriri,:,-- -Thira ----- d!i.:L=.-:Tcn · -- - -- -c.At-202 -- - -- --- ----

GBM-1013A Brush - Third GAL-13 
3rd Brush Plate GAL-1187 

"),;OTF· \\'hl.:'n· par£ numhers are shot�r.·n in par<:nthr:sis 
tht'�' an� for rl·fer�:nce only. By stockin� suh-p..trt!i the 
compl�te part can he assembled as needed." 

GBl.l-101 ?H. GBl.:-1013h. GAL-13 
GAL-1210 

( L::sucd 5-2-.J,}.) 

Printed in U.S. A. Fil� in 
fquipmenc & Pctr[s Lisl Hinder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Pa;:;e 16 GAR TYPE GENERATORS 

COMM. END PLATE ASSEMBLY 

Name of Part GAR-2081 GAR-2091 GAR-2115E GAR-2206B GAR-2206C 

Brush Holder GAL-242 GAL-242 
Brush Holder Sc. Lock Washer X-195 X-195 
Brush Holding Screw 8X-47 8X-47 
Brush Lead Screw BX-305 BX-305 BX-305 SX-59 8X-59 
Brush Lead Sc. Lock Washer X-195 X-195 X-195 X-1276 X-1276 
Brush - Main GBM-1012A GBM-1012A GEM-10l2A GAL-12 GAL-12 
Brush Plate GAL-199 GAL-199 
Brush Sprinc Grounded GAL-243 GAL-243 
Brush S£rin� Insulated GAL-243 GAL-243 
c. E. Cover GAR-79A 
C. E. Cover Gasket GAR-78 
C. E. Plate Part Asse�bly GAR-1081 GAR-1091 GAR-lll5A GAL-1206B GAL-1206C 

Bearinc; C. E. GBF-
Cover Holdin,3 Lock "l/asher 12X-196 
Cover IIoldine; Screw BX-870 
Felt Wick GAR-73 
Felt Wick Cover GAR-98A 
Gasket GBW-73 
Ground Lead GAL-204 GAL-204 

Ground Lead Terminal X-958 X-958 
Ground Screw SX-304 BX-304 
Ground Screw Lock Washer X-195 X-195 
Oiler X-489 
Oil Retainer GBW-72 
3rd Brush Plate Ret'g Spring GAL-51 GAL-51 GAL-51 GAL-205 GAL-205 
3rd Br. Ret'c Spring Screw BX-56 BX-56 BX-56 SX-63 SX-63 
3rd Brush Plate Asse�bly GAL-1161 GAL-1161 GAR-1072 GAR-2l87A GAR-2187A 

Brush Holder GAL-242 GAL-242 
Brush HoldinG Screw BX-47 BX-47 
Brush HoldinG Sc. Washer X-195 X-195 
Brush Lead Screw BX-59 SX-59 
Br. Lead Sc. Lock Vlasher X-1276 X-1276 
Brush Plate GAL-199 GAL-199 .. 

Brush Sprinc Third GAL-243 GAL-243 
Brush - Third GBM-l013A GBM-l013A Ga1-1013A GAL-13 GAL-13 
3rd Brush Plate GAR-ll87A GAR-ll87A 

(I sc:ued �>-:c-<± l) 

"NOTE: Where part numbers are shown in par<nth<sis 
they are foe reference only. By stocking sub-parts the 
complete put can be assembled as needed."' 

Printed in U.S. A. File tn 

Equ1pment '-""= Pttrr' Ll,t B1ndtT 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERA TORS 'Page 17 

COMM. END PLATE ASSEMBLY 

Name of Part GAR-2205D GAR-2207 GAR-3175 GAR-3184 GAR-3228A 

Bearing Cover GAL-40 
Brush Holder GAL-242 GAL-242 GAL-242 GAL-242 
Brush Holdinc Sc. Lock Washer X-195 X-195 X-195 X-195 
Brush Holding Screw 8X-47 8X-47 BX-47 8X-47 
Brush Lead Screw BX-59 8X-59 BX-305 BX-59 BX-59 
Brush Lead Sc. Lock Washer X-1275 X-1275 X-195 X-1275 X-1276 
Brush - Main GAL-12 GAL-12 G�-lOl2A GAL-12 GAL-12 
Brush Plate GAL-199 GAL-199 GAL-199 GAL-199 
Brush S2rinr, Grounded GAL-243 GAL-243 GAL-243 GAL-243 
Brush Spring Insulated GAL-243 GAL-243 GAL-243 GAL-243 
C.E. Plate Part Assembly GAL-1205D GAL-1207A GAR-1175 GAR-2184 GAR-2228 

Bearing C. E. GAL-49 
Oiler 

Ground Lead GAL-204 GAL-204 GAL-204 
Ground Lead Terminal X-958 X-958 X-958 
Ground Lead Terminal 

Ground Screw BX-304 8X-304 8X-.304 
Ground So. Lock Washer X-195 X-195 X-195 
3rd Brush Plat.e Ret' g Spring GAL-205 GAL-205 GAL-51 GAM-55 GAL-2.05 
3rd Brush Ret'g Spring Screw 8X-63 BX-63 8X-55 8X-53 BX-63 
3rd Brush Plate Asse�bll GAR-2187A GAR-2187A GAR-2175 GAR-2013 GAR-2213 

Brush Holder GAL-242 GAL-242 GAL-242 GAL-242 
Brush Holding Screw BX-47 8X-47 BX-47 BX-47 
Br. HoldinG Sc. Lock Washer X-195 X-195 X-195 X-195 
Brush Lead Screw BX-59 BX-59 BX-59 BX-59 
Br. Lead So. Lock Washer X-1276 X-1276 X-1275 X-1276 
Brush Plate GAL-199 GAL-199 GAL-199 GAL-199 
Brush Spring Third GAL-243 GAL-243 GAL-243 GAL-243 
Brush - Third GAL-13 GAL-13 GBM-1013A GAR-13 GAL-13 
3rd Brush Plate GAR-ll87A GAR-ll87A GAl\i-l058A GAR-1213 

(Issued 5-2-41) 

"NOTI!: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
compl•te part can be assembled as needed.'' Printed in U.S. A. File in 

l:quipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 18 GAR TYPE GENERATORS 

COMM. END PLATE ASSEMBLY 

Name of Part GAR-3235 

Brush Holder GAL-242 
Brush Holder Sc. Lock Washer X-195 
Brush Holding Screw SX-47 
Brush Lead Screw SX-59 
Brush Lead Sc. Lock Washer X-1276 
Brush - Main GAL-12 
Brush Plate GAL-199 
Brush Sprint; Grounded GAL-243 
Brush Sprin� Insulated GAL-243 
C.E. Plate Purt Assembly GAR-1235 
Ground Lead GAL-204 

Ground Lead Terminal X-958 
Ground Screw SX-304 
Ground Sc. Lock Washer X-195 
3rd Brush Plate Ret'g Spring GAL-205 
3rd Brush Ret'g Spring Screw SX-63 
3rd Brush Plate Assembly GAR-2210 

Brush Holder GAL-242 
Brush Holding Screw SX-47 
Br. Holding Sc. Lock Washer X-195 
Brush Lead Screw SX-59 
Br. Lead Sc. Lock Washer X-1276 
Brush Plate GAL-199 
Brush SprinG Third GAL-243 
Brush - Third GAL-13 
3rd Brush Plate GAR-1210 

"NOTE: Where part nurnhers �re shown in parenthesis 
thev are for reference only. ay stocking ;ub-parts the 
complete part can be assembled as needed." 

GAR-3235A 

GAL-242 
X-195 

8X-47 
SX-59 

X-1276 
GAL-12 
GAL-199 
GAL-243 
GAL-243 
GAR-1235A 
GAL-204 

X-958 
8X-304 

X-195 
GAL-205 

BX-63 
GAR-2210 
GAL-242 

8X-47 
X-195 

SX-59 
X-1276 

GAL-199 
GAL-243 
GAL-13 
GAR-1210 

Printed in V. S. A. 

(Issued 5-2-41 ) 

File in 
l:quij>menr & Parts list binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Page 19 

DRIVE END HEAD ASSEMBLY 

Name of Part GAL-1063 

Baffle Plate 
Bearing D.E. X-295 
Bearing Retaining Gasket 
Bearing Retainer - Inner GG-6 
Bearing Retainer - Outer GG-6 
D. E. Head GAL-63 
Escutcheon Pin 
Felt Guard - Inner 
Felt Guard - Outer GK-176 
Felt Washer - Inner 
Felt Washer - Outer GG-164 
Oiler • X-489 
Pin 
Retainer Holding Lock Washer X-196 
Retainer Holding Nut 8X-173 
Retainer Holding Screw BX-316 

Name of Part GAM-1003 

Bearing D. E. X-295 
Bearing Retainer Gasket 
Bearing Retainer - Inner GAM-30 
Bearing Retainer - Outer 
D. E. Head GAM-1003S 
Felt Guard - Inner GAM-34 
Felt Guard - Outer GAM-32 
Felt Washer - Inner 
Felt Washer - Outer GAM-33 
Oiler 
Retainer Holding Lock Washer X-196 
Retainer Holding Nut 
Retainer HoldinG Screw SX-312 

Name of Part GAR-1104 

Bearing D. E. X-3'18 
Bearing Retainer Gasket 
Bearing Retainer - Inner 
Bearing Retainer - Outer GAE-47 
D. F. Head GAR-104 
Fel, Guard - Inner 
Felt-Guard - Outer 
Felt Washer - Inner 
Felt Washer - Outer 
Oiler 
Retainer Holding Lock Washer 
Retainer HoldinG Nut 
Retainer HoldinG Screw BX-66 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

GAL-1109A GAL-1149 GAL-1306 GAL-1306A 

GT-98 
X-441 GT-94 X-298 X-29£ 

GK-85 
GG-6 GX-9 GX-9 

GAL-109 GAL-306 GAL-306A 
X-233 

GBC-25 GBC-25 
DB-17 DB-17 

GG-164 GAR-95 GAR-95 
GW-29 GW-29 

X-489 X-489 
GK-100 

X-196 X-196 X-196 

BX-311 8X-3ll SX-311 

GAM-2048A GAR-1062B GAR-1076 GAR-1096 

X-295 X-295 X-295 X-378 
GAM-86 GX-10 
GAM-85 GAR-64 GAR-64 GX-9 

GAR-64 GAR-64 
GAM-1048A GAR-62A GAR-70. GAR-96 
GAM-34 GAR-63 GAR-63 

GAR-63 GAR-53 
GG-164 GG-164 GAR-95 

GG-164 GG-164 GG-164 
X-390 X-489 X-489 
X-196 X-1270 X-196 X-196 

SX-173 SX-173 
SX-312 SX-1003 8X-I003 8X�3Il 

GAR-1105 GAR-1126A GAR-1173 GAR-1182 

X-379 JC-441 X-:378 X-298 
GX-10 GK-85 GJC-10 
GX-9 GG-6 GX-9 GAR-178 

G�l78 
GAR-105 GAR-126 GAR-173 GAR-182 

GAR-179 
GAR-179 

GG-164 GAR-95 GJ -147 
GJ-147 

X-489 X-4�-
X-196 X-196 X-196 X-196 

BX-173 
BX-311 8x..:3n ax-3n-----ex=-306--

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Pal':e 20 GAR TYPE GENERATORS 

DRIVE END HEAD ASSEMBLY 

Name of Part GAR-1192 

Bearine D. E. X-378 
Bearin� Retainer Gasket 
Bearin� Retainer - Inner 
BearinG Retainer - Outer GAE-47 
D. E. Head GAR-192 
Felt Guard - Inner 
Felt Guard - Outer 
Felt Washer - Inner 
Felt Washer - Outer 
Oiler 
Retainer Holdinc; Lock Washer 
Retainer Holdin� Nut 
Retainer Holdine Screw BX-66 

GAR-1196 

X-378 
GX-10 
GX-9 

GAR-196 

X-196 

BX-311 

GBJ-1003C 

X-295 

GAR-64 
GAii-64 
GBJ-3C 
GAR-63 
GAR-63 

GG-164 
GG-164 

X-489 
X-196 

BX-173 
BX-1003 

GBJ-1003D 

X-295 

GAR-64 
GAR-64 
GBJ-3D 
GAR-63 
GAR-63 

GG-164 
GG-164 

X-489 
X-196 

8X-173 
BX-1003 

( Issued 5-2-41 ) 

"NOTE: Where part numberJ are sl.own in parenthesis 
tl.ey are for reference only. by stocking sub-parts tl.e 
complete pan can be assembled as needed." 

Printed in U.S. A. tile in 
Equipment & P•rts list Rinder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Pace 21 

FRAME & FIELD ASSEMBLY 

Name ot Part GAR-2034 GAR-2052 GAR-2054 GAR-2054A GAR-2055 

Aligning Dowel GAR-21 
Dowel Pin MN-21 MN-21 MN-21 MN-21 MN-21 
Field Coil Assy.- ComE• GAL-10058 GAL-10058 GAL-10058 GAL-10058 GAL-10058 
Field Co nnection Ins .• GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
Fuse Holder GAL-1224 GAL-1224 GAL-1224 GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 X-195 X-195 X-195 
Fuse Holder Mtg. Screw 8X-59 8X-59 8X-59 8X-59 
Grommet GAR-211 GAR-211 GAR-211 GAR-211 GAR-211 
Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 GK-38 GK-38 

Name of Part GAR-2067 GAR-2070 GAR-2084 GAR-2090 GAR-2094 

Dowel Pin MN-21 MN-21 MN-21 MN-21 MN-21 
Field Coil Assy.- Camp. GAL-10058 GAL-1005S GAL-10058 GAL-1005S GAL-1005S 
Field Connection Ins. GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
Fuse Holder GAL-1224 GAL-1224 GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 X-195 X-195 
Fuse Holder Mtg. Screw 8X-59 8X-59 8X-59 
Grommet GAR-211 GAR-211 GAR-211 GAR-211 GAR-211 
Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 GK-38 GK-38 

Name of Part GAR-2111 GAR-2117 GAR-2121 GAR-2122 GAR-2122A 

Dowel Pin MN-21 MN-2i MN-21 l.JN-21 MN-21 
Field Coil Assy.- Camp. GAL-l005S GAL-l005S GAL-10058 GAL-10058 GAL-10058 
Field Connection Ins. GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
Fuse Holder GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 
Fuse Holder Mtg. Screw 8X-59 
Grommet GAR-211 GAR-211 GAR-211 GAR-211 GAR-2.11 
Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 GK-38 GK-38 

Name of Part GAR-2122B GAR-2128 GAR-2128A GAR-2132 GAR-2134 

Bracket GAG-l25S 
Bracket Mtg. Lock Washer X-20:3 

Screw X-11:3 Bracket Mtg. 
Dowel Pin MN-21 IIITf-2l_ .. ___ MN-2T---liiN-:zr-- ·- MN-21 ______ 

Field Coil Assy.- Camp. GAL-10058 GAL-1005S 
Field Connection Ins. GAL-44 GAL-44 
Fuse Holder GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 
Fuse Holder Mtg. Screw 8X-59 
Grommet GAR-211·----mrn.� 
Pole Piece GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 

GAL-10058 
GAL-44 
GAL-1224 

X-195 
BX-59 

GAR-211 
GAR-29 

GK-38 

GAL-l005S GAL-l005S 
GAL-44 GAL-44 ·----------- -----

Gn-zn GAR-211 
GAR-29 GAR-29 

GK-38 GK-38 

(Issued 5-2-41) 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Printed in U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 22 GAR TYPE GENERA TORS 

FRAME & FIELD ASSEMBLY 

Name of Part GAR-2136 GAR-2139 GAR-2153 GAR-215? GAR-21?4 

Aligning Dowel GAL-148 
Bracket GAG-1258 
Bracket Mtg. Lock Washer X-203 
Bracket Mtg. Screw 8X-ll3 
Dowel Pin MN-21 MN-21 MN-21 MN-21 MN-21 
Field Coil Assl·- CouE• GAL-1005S GAL-10058 GAL-10058 GAL-1005S GAL-10058 
Field Connection Ins. GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
Fuse Holder GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 
Fuse Holder Mtg. Screw SX-59 
Grommet GAR-211 GAR-211 GAR-211 GAR-211 GAR-211 
Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 GK-38 GK-38 

Name of Part GAR-2179 GAR-2185 GAR-2193 GAR-2276 GAR-2285 

"A" Terminal Ins. Bushing GAA-31 GAA-31 
"A" Terminal Lock Washer X-193 X-193 
"A" Terminal Nut 8X-17? SX-1?? 
"A" Terminal Plain Washer SX-361 SX-361 
"A" Term. Post Ins. - Lower GBW-66 GBW-66 
"A" Term. Post Ins. - U:Q:Qer GAA-32 GAA-32 
Aligning Dowel GAL-148 
Dowel Pin MN-21 MN-21 MN-21 MN-21 
Field Coil Assl.- ComE· GAL-1005S GAL-1005S GAL-1005S GAL-1005S GAL-1005S 
Field Connection Ins. GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
"F" Terminal Ins. Bushing GAA-31 GBF-54 
"F" Terminal Lock Washer X-193 X-196 
"F" Terminal Nut 8X-17? 8X-13?? 
"F" Terminal Plain Washer 8X-361 8X-349 
"F" Term. Post Ins. - Lower GBW-66 GBW-67 
"F" Term. Post Ins. - Upper GAA-32 GBW-34 
Grommet GAR-211 GAR-211 GAR-211 
Lead Assembly GAM-?3 GBJ-31 

Terminal Post "A" GAA-27 GAA-2? 
Terminal X-94? X-1425 

Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 aK-38 aK-38 

Ne.ce of Part GAR-2287 GAR-2287A GAR-2304 GAR-3054 GAR-305? 

Aligning Dowel GAL-148 
Dowel Pin MN-21 MN-21 MN-21 MN-21 MN-21 

_ _!ield Coil Assy.- ComiJ. GAL-1005S GAL-10058 GAL-1005S GAL-1005S GAL-1005S 
Field Connection Ins. GAL-44 GAL-44 GAL-44 GAL-44 GAL-44 
Fuse Holder �AL-1224 GAL-1224 GAL-1224 GAL-1224 
Fuse Holder Mtg. Lock Washer X-195 X-195 X-195 X-195 
Fuse Holder Mtg. Screw SX-59 8X-59 SX-59 SX-59 
Grommet GAR-211 GAR-211 GAR-211 GAR-211 GAR-211 
Pole Piece GAR-29 GAR-29 GAR-29 GAR-29 GAR-29 
Pole Piece Screw GK-38 GK-38 GK-38 GK-38 GK-38 

( Issued 5-2-41) 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

Printed in U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Page 23 

FRAME & FIELD ASSEMBLY 

Name of Part GAR-3128 

Bracket GAG-l25S 
Bracket Mtg. Lock Washer X-203 
Bracket Mtg. Screw X-113 
Dowel Pin MN-21 
Field Coil Assy.- Comp. GAL-l005S 
Field Connection Ins. GAL-44 

FUse 1folder GAL-1224 
Fuse Holder Mtc;. Lock Washer X-195 
Fuse Holder l.ltB. Screw 8X-59 

Groii�et ____ - GAR-211 
Pole Piece GAR-29 
Pole Piece Screw GK-38 

•·NOTE: Where pan numbers are shown in parenthesi§ 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

GAR-3l28A GAR-3136 GAR-3309 

GAG-l25S 
X-203 
X-113 

MN-21 - 'l>IN-21- :MN-21 
GAL-l005S GAL-l005S GAL-l005S 
GAL-44 GAL-44 GAL-44 
GAL-1224 

X-195 
8X-59 

GAR-211 GAR-211 GAR-211 
GAR-29 GAR-29 GAR-29 

GK-38 GK-38 GK-38 

(Issued 5-2-41) 

Printed in U.S. A. File ill 
Equipment & Paru List Binder 



ELECTRIC AUTO-LITE EQUIPA1ENT & PARTS LISTS 

Page 24 GAR TYPE GENERATORS 

BX-78 

�p20NLY 

Figure 1 

Figure 2 

(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment &. Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS 

Figure 3 

Figure 4 

Prinrcd in l'. S. A. 

(Issued 5-2-41) 

Page 25 

File in . 
Equipment & Parts Ust Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
p, '> 26 GAR TYPE GENERATORS 

[ UNIT- _1--A--I B C �22 GA.;o 220(;.8 'GAR-2187A GAR-1187A 

524 �AR-?20(0.8 GAR-2187.4 GAR-1167.4 

f_§AR' 4526 GAR-220rDB GAR-21874 GA!i'-11874 

GA�-4!'.27_j_G.Q� 3235 �lr<lR-2210 GAR-1210 

G"lll-Zl I� 

� 
� 

� 
� 
� 

-� 

Figure 5 

G"''L-205 

B..x-63 

D E 
GAL-120{;8 GAL-1024 GAR-20Q7 

GAL-t20fi,B GAL-1024 GAR-2097 

GAL-120�B GAL-1024 GAR-2tOtio 
Gt:!R-1235 GAL-1024 GAfi?-210� 

GAL-120<0-8 GAL·/0248 GAR-210� 
GA�-1235 GAL-102�8 GAR·2!0tio 

GAL-120�8 Glh-1024 GAR-2097 

GAL-120GB GAL-1024 GAR-2097 

Figure 6 

Printed in U.S. A. 

G H 
GAR-9W x-r.5t; 
GAR-� x-r5t:. 

GAR-105 X -1 5 7 
GA.Q-10$ X-157 

GA,<?/0� X-157 

GAR-105 X-157 

GAR- 9� X-tS'"-

GAR·9!P �-15ti 

J 
GK-174 

X-358 
X 358 
X-358 

X-3.58 

X-3S8 

GK-174 
X-358 

K 
GAG-1150 

GAG-1150 

GAG-I ISO 

GAG-t /50 

GAG-!150 

GA"·I/50 

G AR-1177 

L 
GAR-95 

GAR-95 
AIONC 

HONE 

IV ONE 

GAF?-95 

GA!Il-95 

(Issued 5-2-41) 
File in 

Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

tf)( 870 

,.--

',� 
\.!2:!.:.19. 

OJ·-4 

BX -4? 

GAL-1"39 

� 

� 
GAL-C05 

� 

�-

GAR TYPE GENERATORS Page 27 

Figure 7 

Figure 8 
(Issued 5-2-41) 

Printed ia U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 28 GAR TYPE GENERA TORS 

-""-"'._L �G-��� 
� . . .... �! 

�: 

Figure 9 

Figure 10 (Issued 5-2-41) 

Primed in U. 5. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GI:NI:RATORS 

GAL·IOOS 

UAL-44 

Figure 11 

Figure 12 

Printed in U.S. A. 

TO FltLD TERMINAL 
ON REUULATOR 

(Is sued 5-2-4� J 

File in 

Par:;e 29 

Equipment & Parts list Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Farce 30 GAR TYPE GENERATORS 

Figure 13 

)t,-842 

�4 

Figure 14 

Printed in l'- S. A. 

X-469 

GAR-111 �..J. 
,-------

x-� l:J 
' r- --------; 
I �b4 B GAR-6J \ OAR-C:4 &:, GG-/64 >; 8�/003 

GI?-3Z 
GAR-�C>z,q 

(Issued 5-2-41) 

File in 
Equipment & Pans list Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAR TYPE GENERATORS Page 31 

G 

..;)B I 

tu.-J6 

� 

Figure 16 (Issued 5-2-41) 

Printed in U. 5. A. file in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Pap;e 32 

� \ 
'6Ar...U 

Gil,.,.,, s,.. �c 

. i 

_sj 

GAR TYPE GENERA TORS 

UNIT A B c D 

�AJII'-ZI09 G.411-9$ GAG·IISO GH-t7<C. K•ISI# 
GAR'-4�10 GA.<f-,lt<)9 Gilff/lf'-9$ GAR-96 �1'(-17. }(-l.$'io 

GAII·tf,�t GAAI'·Z/3 _, GAII-105 GAG·I!$0 ·- s• X-1,7 
G"'R-ZI09 GAR-IJ!J GAR-9(, Glf-174- lf-136 
tiAR-2t09 G..olllil-9$ GAR-96o GA"l-1117 GK•/74 )(-156o 

Figure 17 

Figure 18 
(Issued 5-2-41) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPlviENT & PARTS LISTS 

GA!?.J71 

GAk2!5! 

.----

GAR TYPE GENERATORS Par.;e 33 

Figure 19 

Figure 20 
(Issued 5-2-H) 

PnntcJ 1n l':S. A. hie in 
Equipmt:"nt & P.trt!t Li<>t lii!Hit-r 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Page 34 

G�R-/1/.SA 

;:I 
��!) 

eA»-711 

18A-810 

GAR TYPE GENERATORS 

G.A.R·i!.081 

Figure 21 

Figure 22 

Printed in U.S. A. 

c r-� Bn 

(Issued 5-2-41) 

File in 
Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

6 VCNTILATING HOLES 
THRu FAC£ 

GAR TYPE GENERATORS Page 35 

(il(-�8 

1tJ lllr.SULATt:O 
MAIHl!ltt'U:SH 

GAL -1005-S 

Figure 23 

TO THIRO SI?USH 

GAL-44 

Figure 24 

Printed in U.S. A. 

(Issued 5-2-4t) 

�ile in 
Equipment & Pans List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
Paee 36 GAR TYPE GENERATORS 

Figure 25 

(I::>sued 5-2-41} 

File in 
Printed in U.S. A. Equipment & Parts List Binder 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAR-4520 GENERATOR PARTS LIST GAR-4520 

Frame & Field Assembly & Parts Used With 

Part 
No·. 

GAL-225 
(GAR-3054) 
GAL-44 
GAL-1224 
GAL-2005C 
GAL-1007B 
GAL-295 

X-755 
X-947 
X-946 

GAL-1008D 
X-976 

GAR-211 
GK-38 
MN-21 

SX-59 
X-195 

MW-20A 
X-199 
X-842 

No. 
Used Name of Part 

1 2 3 4 5 
1 Cover, Fuse 
1 Frame & Field Assy. 
1 Insulation, Field Connection 
1 Holder, Fuse 
1 Coil Assy ., Field, Comp. 
1 Coil Assy ., Field, Left

· 

1 Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Coil Assy ., Field, Right 
1 Terminal 
1 Bushing, Insulating 
2 Screw, Pole Piece 
2 Pin, Dowel 
1 Screw, Rd. hd., #8-32x3j16 
1 Washer, Lock, #8 
2 Bolt, Thru 
2 Washer, Lock, Thru Bolt, 1/4 
1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 

GAL-1115 1 Wick Assy. 
GAL-114 1 Wick 
GAL-115 1 Spring 

(GAR-3228A) 1 Head Assy., Comm. End 
GAL-12t 2 Brush, Main 
GAL-40 1 Cover, Bearing 
GAL-199 2 Block, Brush Screw 
GAL-204 1 Lead Assy ., Ground 

X-958 2 Terminal 
GAL-205 2 Spring, Retaining, 3rd 

Brush Plate 
GAL-242 2 
GAL-243 2 
GAR-2213 1 
GAL-13t 1 
GAL-199 1 
GAL-242 1 
GAL-243 1 
GAR-1213 1 

8X-47 1 

8X-59 1 

X-195 1 
X-1276 1 

GAR-2228 1 

GAL-49 1 
8X-47 2 
8X-59 2 

Holder, Brush 
Spring, Brush 
Plate Assy., 3rd Brush 

Brush 
Block, Brush Screw 
Holder, Brush 
Spring, Brush 
Plate 
Screw, Rd. hd., 
#8-32x9j16 
Screw, Rd. hd., 
#8-32x3/16 
Washer, Lock, #8 
Washer, Skpf., #8 

Head Assy ., Partial. Comm. 
End 

Bearing, Bronze 
Screw, Rd. hd., #8-32x9j16 
Screw, Rd. hd., #8-32x3j16 

Comm. End Head Assembly (Continued) 

Part 
No. 

GJ-174 
X-489 

No. 
Used Name of Part 

1 2 3 4 5 
1 Cup, Oil 
1 Oiler, Hinge Top, Press in, 1/4 

Armature Assembly & Parts Used With 

GAL-50 1 Washer, Plain, 5/8 
GAR-3073 1 Armature Assy. 
GAR-171 1 Snap Ring 

GJ-104 1 Spacer, Armature Shaft 
X-264 1 Key, Woodruff, #9 

Drive End Head Assembly & Parts Used With 

GAL-1063 1 Head Assy ., Drive End 
GAL-63 1 Head 

GG-6 2 Retainer, Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, Felt Washer 
SX-173 3 Nut, Retainer Screw, Hex., 

#10-32 
X-196 

X-295 
8X-316 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAL-1024B 
X-196 

BX-308 
BX-321 

BX-794 

3 

1 
3 

1 

Washer, Lock, Retainer 
Screw, #10 
Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3j4 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Farts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1j4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
1 Screw, Rd. hd., #10-32x1 3/8 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5j16 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-10-44) 

SX-63 
X-195 

2 
4 

Screw, Flat hd., #8-32x3/8 t Brush Set. Service, GAL-2012. 
Washer, Lock, #8 

8X-304 1 
X-1276 1 

1 

Screw, Rd. hd., #8-32x5j16 
Washer, Skpf., #8 
2 3 4 5 Printed in U.S. A. 3� 

NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
:quipment & Parts List Binder 



i[() � � 
J' 

GM.

·Z41

v 

--

-co 

BX-173 

J 
ld 
[ i 

� 

J-lo 

0 

� 
I 

� 
C.11 
N 
0 

0 
tzl 
z 
tzl 
:::0 
> 
1-3 -

@ 
� 

� 
� 
c 
Cl.l 

1-3 
:::0 
> 
1-3 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAR-4542 GENERATOR PARTS LIST GAR-4542 

Frame & Field A�.semb�y & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GAL-225 1 Cover, Fuse 
(GAR-3054) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAL-1224 1 Holder, Fuse 
GAL-2005C 1 Coil Assy ., Field, Comp. 
GAL-1007B 1 Coil Assy ., Field, Left 
GAL-295 1 Lead Assy. 

X-755 1 Terminal 
X-947 1 Terminal 
X-946 1 Terminal 

GAL-1008D 1 Coil Assy., Field, Right 
X-976 1 Terminal 

GAR-211 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 

MN-21 2 Pin. Dowel, Head Locating 
8X-59 1 Screw, Lead, Rd. hd., 

#8-32x3j16 
X-195 1 Washer, Lock, Lead Se., !1-8 

MW-20A 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 
DA-39 1 Washer, Plain, Felt Retaining 
DJ-4 1 Cover, Comm. End 
DJ-10 1 Gasket, C.E. Cover 

GAA-69 1 Lock Ring 
GAJ-79 1 Spacer, Bearing 

(GAR-3235) 1 Head Assy., Corum. End 
GAL-12t 2 Brush, Main 
GAL-199 2 Block, Brush Screw 
GAL-204 1 Lead Assy., Ground 

X-958 2 Terminal 
GAL-205 ·2 Spring, Retaining, 3rd. 

GAL-242 2 
GAL-243 2 
GAR-1235 1 
GAR-2210 1 
GAL-13t 1 
GAL-199 1 
GAL-242 1 
GAL-243 1 
GAR-1210 1 

8X-47 1 

8X-59 1 

X-195 1 

X-1276 1 

Brush Plate 
Holder, Brush 
Spring, Brush 
Head, Comm. End 
Plate Assy ., 3rd. Brush 

Brush, Third 
Block, Brush Screw 
Holder, Brush 
Spring, Brush 
Plate, 3rd. Brush 
Screw, Brush, Rd. hd., 
#8-32x9j16 
Screw, Lead, Rd. hd., 
#8-32x3j16 
Washer, Lock, Brush 
Screw, #8 
Washer, Skpf., Lead 
Screw, #8 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

8X-47 

8X-59 

8X-63 

X-195 

8X-304 

X-1276 
GR-32 
GR-35 

X-295 
X-489 
X-544 

8X-870 

2 

2 

4 

1 

1 
1 
1 

1 2 3 4 5 
Screw, Brush, Rd. hd., 
#8-32x9j16 
Screw, Lead, Rd. hd., 
#8-32x3j16 
Screw, Plate Retaining, 
Flat hd., #8-32x3j8 
Washer, Lock, Brush & 
Lead Screw, #8 
Screw, Ground, Rd. hd., 
#8-32x5j16 
Washer, Skpf., Lead Sc., #8 

Retainer, Felt Washer 
Washer, Felt 

1 Bearing, Ball, S.A.E. #203 
1 Oiler, Hinge Top, Press in, 1/4 
3 Washer, Lock, Cover Holding 

Screw, #10 
3 Screw, Cover Holding, Fil. hd., 

#10-32x5j16 
Armature Assembly & Parts Used With 

GAG-1150 1 Oil Thrower 
GAR-2106 1 Armature Assembly 
GAR-171 1 Snap Ring 

X-157 1 Nut, Armature Shaft, Hex., l/2-20 
X-263 1 Key, Woodruff, #8 
X-358 1 Washer, Plain, Arm. Shaft, 1/2 
X-404 1 Pin, Cotter, 3/32x1 

Drive End Head Assembly & Parts Used With 

GAR-1105 1 Head Assy., Drive End 
GAR-105 1 Head, Drive End 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Retainer 

X-196 3 Washer. Lock, Retainer Sc ., #10 
8X-311 3 Screw, Retainer, Rd. hd., 

X-378 

CB-4014 
GAL-1024B 

X-196 

8X-308 

8X-321 

8X-794 

1 
#10-32x3/8 
Bearing, Ball, Shielded, S.A.E. 
#204 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
1 Band, Cover 
2 Washer, Lock, Cutout Relay 

Mtg., #10 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/8 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5j16 
1 Nut, Cover Band, Square, 

#10-32 
1 2 3 4 5 

(Issued 5-16-44) 

t Brush Set, Service, GAL-2012. 

Printed in U.S. A. 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

���� � I f\ft..ooo. 6 
� 

(Jml 

O!Bi 

0 
> 
::0 
I 

� 
<:.11 
� 
1:'1:1 

0 
tr:l 
z 
tr:l 
::0 
> 
� 
0 
::0 
-

t"'4 
t"'4 
c::: 
rn 

� 
::0 
> 
...., 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAR-4547 GENERATOR PARTS LIST GAR-4547 

Frame & Field Assembly & Parts Used With 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
GAL-225 1 Cover, Fuse 

(GAR-2304) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAL-1224 1 Holder, Fuse 
GAL-1005AD 1 Coil Assy., Field, Comp. 
GAL-1007N 1 Coil Assy ., Field, Left 
GAL-146 1 Lead Assy. 

X-755 1 Terminal 
X-947 1 Terminal 
X-946 1 Terminal 

GAL-1008D 1 Coil Assy ., Field, Right 
X-976 1 Terminal 

GAR-211 1 Bushing, Insulating 
GK-38 2 Screw, Pole Piece 
MN -21 2 Pin, Dowel 

8X-59 1 Screw, Rd. hd., #8-32x3j16 
X-195 1 Washer, Lock, #8 

MW -20A 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 

DA-39 1 Washer, Plain 
DJ-4 1 Cover. Comm. End Cap 
DJ -10 1 Gasket, End Cap Cover 

GAA-69 1 Lock Ring 
GAJ-79 1 Spacer, Bearing 

(GAR-2206B) 1 Head Assy., Comm. End 
GAL-12t 2 Brush, Main 
GAL-199 2 Block, Brush Screw 
GAL-204 1 Lead Assy., Ground 

X-958 2 Terminal 
GAL-205 2 Spring, Retaining, 3rd 

Brush Plate 
GAL-242 
GAL-243 
GAL-1206B 
GAR-2187A 
GAL-13t 
GAL-199 
GAL-242 
GAL-243 
GAR-1187A 

8X-47 

8X-59 

X-195 
X-1276 

8X-47 
8X-59 
8X-63 

X-195 

8X-304 
X-1276 

GR-32 
GR-35 

2 
2 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 
' 

2 
2 
2 
4 

1 
1 
1 

1 

Holder, Brush 
Spring, Brush 
Head 
Plate Assy ., 3rd Brush 

Brush 
Block, Brush Screw 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Screw, Rd. hd., 
#8-32x9j16 
Screw, Rd. hd., 
#8-32x3j16 
Washer, Lock, #8 
Washer, Skpf., #8 

Screw, Rd. hd .. #8-32x9j16 
Screw, Rd. hd., #8-32x3j16 
Screw, Flat hd., #8-32x3j8 
Washer, Lock, #8 

Screw, Rd. hd., #8-32x5j16 
Washer, Skpf.. #8 

Retainer, Felt Washer 

Comm. End Head Assembly (Continued) 

Part 
No. 

X-295 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 
1 
3 

3 

1 2 3 4 5 
Bearing, Ball, S.A.E. #203 
Oiler, Hinge Top, Press in, 1/4 
Washer, Lock, Cover Holding 
Screw, #10 
Screw, Cover Holding, Fil. hd., 
#10-32x5j16 

Armature Assembly & Parts Used With 

GAR-2305 1 Armature Assy. 
GAR-171 2 Snap Ring 
GBM-21 1 Nut, Armature Shaft 

GJ-104 1 Spacer, Armature Shaft 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, .669 

Drive End Head Assembly & Parts Used With 

GAL-1063 
GAL-63 

GG-6 
GG-164 
GK-176 
8X-173 

X-196 
X-295 

BX-316 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAL-1024C 
X-196 

8X-321 

X-715 

8X-794 

1 
1 
2 
1 
1 
3 

3 
1 
3 

1 

Head Assy ., Drive End 
Head 
Retainer, Bearing 
Washer, Felt 
Retainer, Felt Washer 
Nut, Retainer Screw, Hex., 
#10-32 
Washer, Lock, Retainer Sc., #10 
Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3j4 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 

1 
1 
1 
1 

2 
1 

1 
2 
2 

1 

1 

Relay Assy ., Cutout 
Spring, Armature 
Cover 
Screw, Arm. Term., Bdg. hd., 
#10-32x3j16 
Washer, Lock, Term. Sc., #10 
Screw, Bat. Term., Rd. hd., 
#10-32x1j4 

Band, Cover 
Washer, Lock, Cap Screw, #10 
Screw, Mtg., Cutout Relay, 
Rd. hd., 10-32x5j16 
Screw, Cover Band, Rd. hd., 
#10-32x1 1/4 
Nut, Cover Band, Square, #10-32 
1 2 3 4 5 

(Issued 3-10-44) 

t Brush Set, Service, GAL-2012. 

Washer, Felt 
1 2 3 4 5 Printed in U.S. A. 1/.J File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



W 
GO

� ��y�� 
��� � 

GJIL·I� 

GAJ.-rr5 / 

�-

B 

� 

-= 

� 

GG-"' 

0 
> 
::0 
I 

� 
CJ1 
� 
-.J 

0 
tJ:l 
z 
tJ:l 
::0 
> 
1-3 

@ 
....... 

t"4 
t"4 
c:= 
fJl 

1-3 
::0 
> 
1-3 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4102·-l 
GENERATOR PARTS LIST A , C 

GAS-4102,-1 
A,C 

Frame &: F·ield As.'!_�mi.Jly & Parts Used With Comm. End Plate Assembly (Continued) 

Part No. 
No. Used Name of Part 

GAS-20 
( GAS-:3085) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-142:3 
GAS-2005 
GAS-1007A 

1 2 :3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
2 Pole Piece 
1 Field Connect1on Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - Comp. 

Part 
No. 

X-1275 
8X-1349 
8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

No. 
Used Name of Part 

1 2 :3 4 5 
1 #8 Skpf. Washer 
1 #8-32x3/8 Fill. Hd. Sc. 
:3 #8-32x3/8 Rd. Hd. Screw 
1 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Flat Steel Washer 
1 #10-32x7/16 Flat Hd. Screw 
3 #8-32x3/8 Flat Hd. Screw 
1 Ball Brg. - S.A.E. #201 

X-1424 
GAS-1008A 

1 Field Coil Assy. -
Le ft 

1 Terminal 
Armature Assembly & Parts Used With 

X-959 
GT-7 
MN-21 
MZ-:3 8 

1 Field Coil Assy. 
Right 

1 Terminal 
1 Insulating Tube 
2 Dowel Pin 
2 Pole Ptece Screw 
1 #6-32 Hex . Nut 
1 Terminal 

GAS-3076 
GAS-53 

IA-158 
X-160 
X-1278 
X-1460 

* 

1 
1 
1 
l 
1 
1 
1 
1 

ArmAture Sh�ft Spacer 
Armature Assembly 

Snap Ring 
Snap Ring 

7/16-20 Hex. Nut 
7/16 Skpf. Washer 
#212 Woodruff Key 
Drive Pulley 

X-140 
X-755 
X-1275 
X-1350 
X-544 

1 #8 Skpf. Washer 
1 #6-32x7/16 Flat Hd. Screw 

Drive End Head Assembly & Parts Used With 

2 #10 Lock Washer GAS-1075 

Comm. End Plate Assembly & Parts Used With DB-13 
GAS-73 
GAS-74 
GAS-75 
IGP-:34 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

* 

GAS-51 

GAS-68 
GAS-20211 
CAL-31 

X-958 
GAS-12! 
GAS-15 
GAS-17 
GAS-18 
GAS-10211 

8X-878 
X-1275 

* 

GAS-1:3! 
GAS-lb 
GAS-18 

* 

Assembly 
�o. 

:JAS -4102 

1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Brg. Retaining Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assy . 
2 3rd Brush Plate Retain 'g 

Spring 
1 Comm. End Plate 
1 Brush F.older Plate Assy. 
1 Ground Connector Assy. 
2 Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
1 Brush Holder Plate Part 

Assembly 
2 #8-32x7/16 Fill . Hd. Sc 
2 #8 Skpf. Washer 
1 3rd Brush Holder Plate 

Assembly 
1 Brush - Third 
1 Brush Holder 
1 Brush Spring 
1 3rd Brush Holder Plate 

Part Assembly 
1 2 :3 4 5 

SC-127 
8X-55 

X-195 
X-294 
X-489 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAS-87 
* 

X-1S6 
8X-311 

X-715 
BX- 794 

c.s. Pl�te 3rd Br. 3rd Br. 
A ssy . Plate Plate Part 

GAS-:3068 GAS-20721 GAS-10721 
GAS-4102-1 GAS-3068A GAS-2072LA GAS-1072LA 
GAS-4102A GAS-3068A GAS-2072LA GAS-1072LA 
GAS-4102C GAS-3068 GAS-20721 GA S-10721 

1 Drive End Head Assembly 
1 Flat Felt Guard 
1 Cuppe d Felt Guard 
1 Bearing Retainer 
1 D.E. Hea d  
1 Felt Wick 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 Ball Brg. - S.A.E. #202 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 

l Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
2 C.B. Spacer 
1 Head Band Assy. 
2 #10 Lock W�sher 
2 #10-32x3/8 Rd. Hd. Screw 
1 #10-32x1 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-23-36) 

Hd. Band Drive Spacer 
Assy. Pulley 

GAS-1024 None . GAS-89 
GAS-1024A None GAS-89 
GAS-1024 XA-412 None 
GAS-1024 XA-419 None 

* ::lee table fol low1 ne parts list for part ! Service Brush Set GAS-2012. 
number applying to assembly wanted. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru rhc 
•:t>mplete part can be usembled u needed." 

file ia 
Equipment It Pull Lila Biad.r 



x-489 

GA� 
GAS-78 

� 

GAS-73 

SC-IZ7 

·itt � 

(j) 
)> 
(/') 

I 

� 
-
0 
"" ... 

I 
-

)> 
n 

(j) 
m 

z 
m 
:::0 

)> 
-I 
0 
:::0 

r 
r 

c 
Vl 
-I 
;v 
)> 
-I -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4103-1,A-1 GENERATOR PARTS LIST GAS-4103-1,A-1 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20A 2 Bolt, Thru 
(GAS-2084) 1 Frame & Field Assy. 
GAS-40 1 Washer, Ins,, Term. Stud, 

Inner 
GAS-41 1 Bushing, Ins., Term. Stud 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coif 
GAS-81 1 Lead Assembly 
GBF-36 1 Stud, Terminal 

X-1423 1 Terminal 
GAS-2005A 1 COIL ASSY., FIELD, 

COMPLETE 
GAS-1007B 1 Coil Assy., Field, Left 

X-1423 1 Terminal 
GAS-1008A 1 Coil Assy., Field, Right 

X-959 1 Terminal 
GBF-55 1 Washer, Ins., Term. Stud, 

Outer 
MN-21 2 Pin, Dowel 
MZ-38A 2 Screw, Pole Shoe 

X-140 1 Nut, Field Grd. Sc., Hex. 
#6-32 

X-1274 2 Washer, Term. Stud, Skpf .# 10 
X-1275 1 Washer, Grd. Sc., Skpf. #8 
X-1350 1 Screw, Field Grd., Flat Hd. 

#6-32x7j16 
5X-1377 1 Nut, Term. Stud, Hex,#10-32 

12X-196 3 Lockwasher, Term. Stud & Thru 
Bolt, #10 

5X-1377 1 Nut, Term. Stud, Hex., #10-32 

Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, C.E. Cover 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 
GAS-2079C 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

GAS-79B 
GAS-2021R 
GAL-31 

x.,.958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
BX-122 

X-195 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

Brush Plate 
Head, Drive End 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush 
Fill. Hd. #8-32x1j2 
Lockwasher, Brush Sc,, 
#8 

Comm. End Head Assembly (Cont'd,) 
Part No. 
No. Used Name of Part 

BX-1496 1 Screw, Ins. Brush, Bdg, 
Hd. #8-32x7 j16 

GAS-2082RA 1 Plate Assy., 3rd� Brush 
GAS-15 1 Holder, Brush 
GAS-17 1 Spring, Brush 
GAS-1082RA 1 Plate, 3rd. Brush 

GEM-13t 1 Brush, 3rd 
X-195 1 Lockwasher, Brush Sc., #8 

BX-878 1 Screw, Brush, Fill. Hd. 
#8-32x7 j16 

BX-55 3 Screw, Brush Plate Rd. Hd. 
#8-32x3j8 

X-195 1 Lockwasher, Plate Sc., #8 
X-489 1 Oiler 

IA-175 1 Washer, Plain, Felt Retaining 
BX-61 1 Screw, Brg. Retaining, Flat Rd. 

#10-32x7j16 
BX-63 3 Screw, Cover, Flat Rd. 

#8-32x3j8 
X-293 1 BEARING, BALL, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-2076 1 ARMATURE ASSY. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
BX-160 1 Nut, Arm. Shaft, D.E. 

X-1278 1 washer, Shaft, Skpf. 7 j16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075E 
DB-13 

GAS-73 

GAS-74 
GAS-75B 
IGP-34 

SC-127 
BX-55 

X-195 
X-294 
X-489 

1 Head Assy ., Drive End 
1 Retainer, Felt Washer, Flat 
1 Retainer, Felt Washer, 

Cupped 
1 Retainer, Bearing 
1 Head, Drive End 
1 Wick, Felt 
1 Washer, Felt 
3 Screw, Retainer, Rd. Hd. 

#8-32x3/8 
3 Lockwasher, Retainer Sc., #8 
1 BEARING, BALL,#202 
1 Oiler 
Miscellaneous Parts 

GAS-1024F 1 Band, Cover 
X-714 1 Screw, Cover Band, Rd. Hd. 

#10-32x1 1/2 
BX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE, GEM-2012S. 

UNIT APPLICATION 

GAS-4103-1 Chicago Pneumatic Tool, 
Wisconsin Motor 

GAS-4103A-1 D.W. Onan 
Printed in U.S. A. File in 

(Issued 3-23-50) 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4103-1M GENERA TOR PARTS LIST GAS-4103-1M 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAS-20B 
(GAS-2356) 
GAA-32 

GAS-45 
GAS-351 
GAS-352 
GAS-354 
GAS-353 

X-1423A 
GAS-355 
GAS-2005Q 

GAS-1007E 
X-1423A 

GAS-1008M 
X-959 

MN-21A 
MZ-38C 

X-140 
X-187 

12X-199 

X-1272 

X-1275 
X-2903 

X-3023 

12X-196 

2 Bolt, Thru 
1 Frame & Field Assy. 
1 Washer, Ins., Term. Stud, 

Outer 
4 Holder, Field Coil 
1 Bushing, Ins., Term. Stud 
1 Washer, Ins., Term. Stud 
1 Lead Assembly 
1 Stud, Term., 1/4-28 
1 Terminal 
1 Insulation, Term. Stud,Inner 
1 COIL ASSY., FIELD, 

COMPLETE 
1 Coil Assy., Field, Left 
1 Terminal 
1 Coil Assy., Field, Right 
1 Terminal 
2 Pin, Dowel 
2 Screw, Pole Shoe 
1 Nut, Ground Sc., Hex. #6-32 
1 Washer, Term. Stud, 

Plain #14 
2 Lockwasher, Term. Stud, 

1/4 
1 Washer, Term. Stud, 

Skpf. 1/4 
1 Washer, Ground Sc., Skpf.#8 
2 Nut, Term. Stud, Hex. 

1/4-28 
1 Screw, Field Ground, Flat 

Hd. #6-32x7 /16 
2 Lockwasher, Thru Bolt, #10 

Comm. End Head Assembly & Parts Used With 

GAS-69B 1 Cover, Comm. End 
GAS-70 1 Gasket, C .E. Cover 
GAS-71A 1 Washer, Brg. Retaining Sc. 
GAS-77A 1 Washer, Felt 
GAS-7 8A 1 Retainer, Felt Washer 
GAS-2079J 1 Head Assy., Comm. End 
GAS-51A 2 Spring, Retaining, 3rd 

GAS-79D 1 
GAS-2021RB 1 

GAL-31A 1 
X-958A 2 

GAS-15A 1 
GAS-17A 1 
GAS-18A 1 
GAS-1021RA 1 

GEM-12 t 2 
12X-195 2 

X-2870 1 

Brush Plate 
Head, Comm. End 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Lockwasher, Brush Sc.# 8 
Screw, Ins., Brush, Bdg. 
Hd. #8-32x7 /16 

Comm. End Head Assembly (Cont'd.) 
Part ·No. 
No. Used Name of Part 

X-3004 1 Screw, Grd. Brush, Fill. 
Hd. #8-32x1j2 

GAS-2082RC 1 Plate Assy., 3rd. Brush 
Holder, Brush 
Spring, Brush 

GAS-15A 1 
GAS-17A 1 
GAS-1082RB 1 Plate, 3rd. Brush 

Brush, Third GEM-·13t 1 
12X-195 1 Lockwasher, Brush Sc., #8 

Screw, Brush, Bdg. Hd. 
#8-32x7j16 

X-2870 1 

X-12 

12X-195 
X-489A 

IA-175A 
19X--61 

X-293 
X-3026 

3 Screw, Br. Plate, Rd. Hd. 
#8-32x3j8 

1 Lockwasher, Plate Sc., #8 
1 Oiler 
1 Washer, Plain, Felt Retaining 
1 Screw, Brg. Retaining, Flat 

Hd. #10-32x7/16 
1 BEARING, BALL, S.A.E. #201 
3 Screw, Cover, Flat Hd. 

#8-32x3/8 

Armature Assembly & Parts Used With 

GAS-2076M 1 ARMATURE ASSY. 
GAS-53A 1 Snap Ring, D.E. 

IA-158A 1 Snap Ring, C.E. 
19X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 

X-1278 1 Washer, Shaft, D.E., Skpf. 7/16 
X-1460A 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1075K 
DB-13A 

GAS-73A 

GAS-74A 
GAS-75D 
IGP-34 

SC-127A 
X-12 

12X-195 
X-294 
X-489A 

GAS-1024L 
X-2875 
X-2882 

1 Head Assy., Drive End 
1 Retainer, Felt Washer, Flat 
1 Retainer, Felt washer, 

Cupped 
1 Retainer, Bearing 
1 Head, Drive End 
1 Wick, Felt 
1 Washer, Felt 
3 Screw, Retainer, Rd. Hd. 

#8-32x3/8 
3 Lockwasher, Retainer Sc., #8 
1 BEARING, BALL, S,A.E. #200 
1 Oiler 

Miscellaneous Parts 

1 Band, Cover 
1 Nut, Cover. Band, Square #10-32 
1 Screw, Cover Band, Rd. Hd, 

# 1 0-32x1 1/2 

t BRUSH SET, SERVICE GEM-20128. 

UNIT APPLICATION 
GAS-4103-1M Wisconsin Motor 

Printed in U.S. A. (Issued 3-23-50) File in 

"NOTE: Where pare numbers are shown in parenthesis 
they are for reference only. By stocking sub-pares the 
complete part can be assembled as needed." 

Equipment & Parts Lise Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4104.A.B GENERATOR PARTS LIST GAS-4104,A,B 

Frame & Field Assembly & Parts Used With 
Part 

No. 

GAS-20A 
(GAS-2091) 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-1007B 

X-14�3 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1350 
X-544 

No. 
Used 

2 
1 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 

Name of Part 
1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil Assy ., Field. Right 
Terminal 

Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Nut, Field Grd., Hex., #6-32 
Terminal 
Washer, Skpf., Field Grd.,#8 
Screw, Field Grd., 

Washer, Lock, Thru Bolt, #10 
Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

* 1 Head Assy., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 
GAS-2021R 
GAL-31 

X-958 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12t 
8X-122 

X-1013 
8X-1496 

Assembly 
No. 

GAS-4104 
GAS-4104-1 
GAS-4104A 
GAS-4104B 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 
2 
1 

Head 
Plate Assy ., Main Brush 

Lead Assy., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush 
Washer, Lock, Brush, #8 
Screw, Ins. Brush 

1 2 3 4 5 

Head Assy., 
Comm. End 

GAS-2079 
GAS-2079A 
GAS-2079 
GAS-2079 

Plate Assy ., 
3rd Brush 

GAS-2082R 
GAS-2082RA 
GAS-2082R 
GAS-2082R 

* See table following parts list for part number 
applying to assembly wanted. 

Comm. End Head Assembly (Continued) 
Part 

No. 
No. 
Used Name of Part 

* 

GAS-15 
GAS-17 

* 

GEM-13t 
X-1013 

* 

8X-55 
X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

1 2 3 4 5 
1 Plate Assy ., 3rd Brush 
1 Holder, Brush 
1 Spring, Brush 
1 Plate, 3rd Brush 
1 Brush 
1 Washer, Lock, Brush Sc., #8 
1 Screw, Brush 
3 Screw, Plate Attaching 
1 Washer, Lock, Plate Screw, #8 
1 Oiler, Hinge Top, Press in, 1/4 
1 Washer, Plain 
1 Screw, Bearing Retaining, 
3 Screw, Cover Holding 
1 Bearing, Ball, S .A .E. #201 

Armature Assembly & Parts Used With 
GAS-2076 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E 
* 1 Pulley, Drive 

X-160 1 Nut, Armature Shaft, Hex., 7/16-20 
X-1278 1 Washer, Skpf., Arm. Shaft, 7/16 

X-1460 1 Key, Woodruff, #212 
Drive End Head Assembly & Parts Used With 

GAS-1075E 1 Head Assy ., Drive End 
DB-13 l Retainer, Felt Washer, Flat 

GAS-73 1 Retainer, Felt Washer, Cupped 
GAS-74 1 Retainer, Bearing 
GAS-75B 1 Head 
IGP-34 1 Wick, Felt 

SC-127 1 Washer, Felt 
8X-55 3 Screw, Retainer 

X-195 3 Washer, Lock, Retainer Sc., #8 
X-294 1 Bearing, Ball, S.A.E. #202 
X-489 1 Oiler, Hinge Top, Press in, 1/4 

CB-4014 
GAS-87 
GAS-1024 

X-196 
8X-311 

X-714 
8X-794 

Plate, 
3rd Brush 

GAS-1082R 
GAS-1082RA 
GAS-1082R 
GAS-1082R 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Relay Mtg., #10 
2 Screw, Mounting, Cutout Relay 
1 Screw, Cover Band, 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 
(Issued 3-11-44) 

Screw, 
Brush 

8X-1496 
8X-878 
8X-1496 
8X-1496 

Pulley, 
Drive 

None 
None 

Not supplied by A-L. 
SP-90 

t Brush Set, Service, GEM-2012S. 

Printed in U.S. A. 
File in 

'"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 



X-755 

TO CIRCUIT BREAKER 

3-45 

� 

0 
> 
r.n 
I 

� 
,_. 

0 
� 

> 

til 

0 
tr:.1 
z 
tr:.1 
::0 
> 
� 
0 
::0 
-

t"'4 
t"'4 
c:: 
r.n 

� 
::0 
> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4106 GENERATOR PARTS LIST G..l.S-4106 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAS-20 
(GAS-2085) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005A 
GAS-1007B 

X-1 423 
GAS-1008A 

X-959 
GT-7 
MN-21 
MZ-38 

X-140 
X-194 
X-755 
X-1350 
X-544 

2 
1 
2 
1 
4 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 

1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Pole Piece 
Field Connection Ins. 
Field Coil Holder 
G.B. Lead Assy. 

Terminal 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terminal 

Insulating Tube 
Dowel Pin 
Pole Piece Screw 
#6-32 Hex. Nut 
#6 Lock Washer 
Terminal 
#5-32x7/1 6 Flat Hd. Sc. 

#10 Lock Washer 

1 2 3 4 5 
GAS-2092 1 Armature Assembly 
GAS-53 1 Snap Ring 

IA-158 1 Snap Ring 
X-160 1 7/16-20 Hex. Nut 
X-258 1 f/3 Woodruff Key 
X-1278 1 7/16 Skpf. Washer 
X-1460 1 #212 Woodruff Key 

Drive End Head Assembl� & Parts Used With 

GAS-1075 
DB-13 

GAS-73 
GAS-74 
GAS-75 

SC-127 
6X-55 

X-195 
X-294 
X-489 

1 
1 
1 
1 
1 
1 
3 
3 
1 
1 

Drive End Head Assy. 
Flat Felt Guard 
Cupped Felt Guard 
Bearing Retainer 
Drive End Head 
Felt Washer 
#8-32x3/8 Rd. Hd. Sc. 
#8 Lock Washer 
Ball Brg. - S.A.E. #202 
1/4 Oiler - Press in 
Type 

Comm. End Plate Assembly & Parts Used With 
Miscellaneous Parts 

GAS-70 
GAS-77 
GAS-78 
GAS-94 
GAS-95 
GAS-96 

(GAS-2079) 
GAS-51 

GAS-79 
GAS-2021R 
GAL-31 

X-958 
GAS-12 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

6X-878 

X-1275 
GAS-2082R 

GAS-13 
GAS-15 
GAS-17 
GAS-1082R 

X-1275 
6X-1349 

6X-55 
X-195 
X-489 

GJ-305 
IA-175 

X-63 
X-293 

1 
1 
1 
1 
1 
1 
1 
2 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 

2 
1 

1 
1 
1 
1 

1 
1 

3 
1 
1 

1 
2 
3 
1 

End Cap Cover Gasket 
Felt Washer 
Felt Washer Retainer 
Shaft Spacer 
Comm. End Cap Cover 
Lock Spring Ring 
Comm. End Plate Assy. 

3rd Br. Plate Retain'g 
Spring 
Comm. End Plate 
Br. Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate 
Part Assy. 
#8-32x7/l6 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Br. Holder Plate 
Assembly 

Brush - 3rd 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assy. 
#8 Skpf. Washer 
#8-32x3/8 Fill. Hd. 
Screw 

#8-32x3/8 Rd. Hd. Sc. 
#8 Lock washer 
1/4 Oiler - Press in 
Type 

Felt Washer 
Flat Steel Washer 
#8-32x3/8 Flat Hd. Screw 
Ball Brg. - S.A.E. #201 
1 2 3 4 5 

CB-4014 
CB-115 

or 
CB-160 
CB-123 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
6X-311 
6X-1010A 

6X-l410 

1 Circuit Breaker Assy. 

1 G.B. Cover 

1 Armature Spring 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Sc. 
2 G.B. Spacer 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Hd. Sc. 
1 #B-32xl 1/4 Rd. Hd. Sc.­

Hardened 
1 #8-32 Square Nut 

1 2 3 4 5 

(Issued 6-3-31) 
(R-'7-8-36) 

NOTE:- Use GAS-2012 brush set in servicing 
this unit. 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub -pans the 
complete part can be assembled as needed." 

Equipment & Pans Lists Binder 



x-4aq 

<>��£ 
X- 63 

GA:S- {§I ITi1� s - qs a�s-77. / �/! � 
/i 

4H!il(� n ,l tti 

� 

GA5-4S 

X-1423 

(j) 
)> 
(/') 

I 
� 
...... 

0 
0. 

(j) 
m 

z 
m 

� 
--i 
0 
:::0 

r 
r 

c 
(/) 
--i 
:::0 
)> 
--i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4108 GENERATOR PARTS LIST GAS-4108 

Fr�e & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAS-20 
(GAS-3108) 

GAS-29 
GAS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005 
GAS-lOO?A 

X-1424 
GAS-1008A 

X-959 
GT-7 
MN-21 
W.Z-38 

X-140 
X-194 
X-755 
X-1350 
X-544 

No. 
Used Name of Part 

1 2 3 4 5 
2 Frame Screw 
l Frame & Field Assy. 
2 Pole Piece 
l Field Connection Ins. 
4 Field Coil Holder 
1 C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Left 
l Terminal 
l Field Coil Assy.-Right 
1 Terminal 
l Ins. Tube 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-32 Hex. Nut 
1 #6 Lock Washer 
l Terminal 
1 #6-32x7/16 Flat Hd. Sc. 
2 #10 Lock Washer 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
GAS-3076 1 Armature Assembly 
GAS-53 1 Snap Ring 

IA-158 l Snap Ring 
X-160 l 7/16-20 Hex. Nut 
X-1278 l 7/16 Skpf. Washer 
X-1460 l #212 Woodruff Key 

Drive End Head Assembly & Parts Usetl. With 

GAS-1075A 
DB-13 

GAS-73 
GAS-74 
GAS-75 

SC-127 
6X-55 

X-195 
X-294 
X-489 

1 Drive End Head Assy. 
1 Flat Felt Guard 
l Cupped Felt Guard 
l Bearing Retainer 
1 Drive End Head 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd. Sc. 
3 #8 Lock Washer 
l Ball Brg. - S.A.E. #202 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 
Comm. End Plate Assembly & Parts Used With 

CB-4014 
CB-115 

1 Circuit Breaker Assy. 
GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

(GAS-3068) 
GAS-51 

GAS-68 
GAS-2021L 
GAL-31 

X-958 
GAS-12 
GAS-15 
GAS-17 
GAS-18 
GAS-102lL 

6X-878 

X-1275 
GAS-20721 

GAS-13 
GAS-15 
GAS-18 
GAS-1072L 

X-1275 
6X-1349 

6X-55 
X-195 
X-489 

U-175 
6X-61 

X-63 
�-293 

1 
1 
1 
1 
l 
1 
2 

l 
l 
l 
2 
2 
2 
l 
1 
1 

2 

2 
1 

l 
l 
1 
1 

1 
1 

3 
l 
1 

1 
1 
3 
l 

Comm. End Cap Cover 
End Cap Cover Gasket 
Brg. Retaining Washer 
Felt Washer 
Felt Washer Retainer 
Comm. End Plate Assy. 

3rd Br. Plate Retaining 
Spring 
Comm. End Plate 
Br. Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - W.ain 
Brush Holder 
Brush Spring 
Brush Spring 
Br. Holder Plate 
Part Assy. 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Br. Holder Plate 
Assy. 

Brush - 3rd 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part A.ssy. 
#B Skpf. Washer 
#8-32x3/8 Fill. Hd. 
Screw 

#8-32x3/8 Rd. Hd. Se. 
#8 Lock Washer 
l/4 Oiler - Press in 
Type 

Flat Steel Washer 
#l0-32x7/l6 Flat Hd. Sc. 
#8-32x3/8 Flat Hd. Sc. 
Ball Brg. - S.A.E. #201 
1 2 3 4 5 

or 
CB-160 
CB-123 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
6X-3ll 
6X-l010A 

6X-1410 

Printed in U. S. A. 

1 C.1. Cover 

1 Armature Spring 
1 #10-32x3/16 Bdg. Rd. Sc. 
2 #10 Lock Washer 
1 #l0-32xl/4 Rd. Hd. Sc. 
2 C.B. Spacer 
l Head Band Assy. 
2 #10 Lock Washer 
2 #l0-32x3/8 Rd. Hd. Sc. 
1 #8-32xl 1/4 Rd. Hd. Sc.­

Hardened 
l #8-32 Square Nut 

l 2 3 4 5 

(Issued 6-3-31) 
(R-5-?-36) 

File in 
Equipment & Pans Lists Binder 

"NOTE: Where part numbers ace shown in parenthesis 
they ace for reference only. By stocking sub-pans the 
romplete pact can be assembled aa needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4110 GENERATOR PARTS LIST GAS-4110 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAS-20A 2 
(GAS-2108) 1 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-2005A 1 
GAS-1007B 1 

X-1423 1 
GAS-1008A 1 

X-959 1 
GT-7 1 
MN-21 2 
MZ-38 2 

X-140 1 

X-755 
X-1275 
X-1350 

1 
1 
1 

1 2 3 4 5 
Bolt, Thru 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Field Coil 
Lead Assy. 

Terminal 
Coil Assy ., Field, Comp. 

Coil Assy., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Terminal 

Bushing, Insulating 
Pin, Dowel, Head Locating 
Screw, Pole Shoe 
Nut, Field Ground, Hex., 
#6-32 
Terminal 
Washer, Skpf., Grd. Be., #8 
Screw, Field Ground, 
Flat Hd., #6-32x7j16 

X-544 2 Washer, Lock, Thru Bolt, #10 
Comm. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Comm. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079) 1 Head Assy ., Comm. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 
GAS-2021R 

GAL-31 
X-958 

GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

GEM-12* 
8X-122 

X-1013 

8X-1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13* 
X-1013 

8X-1496 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1 
1 

1 

Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Groun.ded Brush, 
Fil. hd., #8-32x1/2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush 
Screw, #8 
Screw, Brush, Bdg. hd., 
#8-32x7j16 

1 2 3 4 5 

Comm. End Head Assembly (Con't.) 

Part No. 
No. Used Name of Part 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 

X-293 

1 2 3 4 5 
3 Screw, Plate Attaching, 

Rd. hd., #8-32x3j8 
1 Washer, Lock, Plate Sc., #8 
1 Oiler, Hinge Top, Press in, 

1/4 
1 Washer, Plain, Felt Retaining 
1 Screw, Bearing Retaining, 

Flat hd., #10-32x7 /16 
3 Screw, Cover Holding, Flat hd . , 

#8-32x3j8 
1 Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 
GAS-2076 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut, Armature Shaft, Hex., 

7/16-20 
X-1278 1 Washer, Skpf., Arm. Shaft, 7/16 
X-1460 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 
GAS-1075B 1 Head Assy ., Drive End 

DB-13 1 Retainer, Felt Washer, Flat 
GAS-73 1 Retainer, Felt Washer, Cupped 
GAS-74 1 Retainer, Bearing 
GAS-75 1 Head, Drive End 
IGP-34 1 Wick, Felt 

SC-127 1 Washer, Felt 
8X-55 3 Screw, Retainer, Rd. hd., 

#8-32x3j8 
X-195 3 Washer, Lock, Retainer Sc., #8 
X-489 1 Oiler, Hinge Top, Press in, 

1/4 
X-1470 1 Bearing, Ball, Shielded, 

S.A.E. #202 

CB-4014 
GAS-87 
GAS-1024 

X-196 

8X-311 

X-714 

8X-794 

Miscellaneous Parts 
1 Relay Assy ., Cutout 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Cutout Relay 

Mtg., #10 
2 Screw, Mounting, Cutout Relay, 

Rd. hd., #10-32x3j8 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/2 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 4-26-44) 

* Brush Set, Service, GEM-2012S. 

P rinted in U.S. A. 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

--�-

0 
> 
(/) 
I 
� 
..... 
..... 
0 

0 
t;r:j 
z 
t:r:j 

:::0 
> 
� 
0 
:::0 
1-4 

� 
� 
c:: 
(/) 

� 
:::0 
> 
� 

0 
z 



ELEC1RIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4111 GENERATOR PARTS LIST GAS-4111 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

GAS-20 2 
(GAS-3085) 1 
GAS-29 2 
GAS-44 1 
GAS-45 4 
GAS-86 1 

X-1423 1 
GAS-2005 1 
GAS-1007A 1 

X-1424 1 
GAS-1008A 1 

X-959 1 
GT-7 1 
MN-21 2 
MZ-38 2 

X-140 1 
X-755 1 
X-1275 1 
X-1350 1 
X-544 2 

Name of Part 
1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Pole Piece 
Field Connection Ins. 
Field Coil Holder 
C.B. Lead Assy. 

Terminal 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
Terminal 

Field Coil Assy.-Right 
Terminal 

Insulating Tube 
Dowel Pin 
Pole Piece Screw 
#6-32 Hex. Nut 
Terminal 
#8 Skpf. ·nasher 
#6-32x7/16 Flat Hd. So. 

#10 Lock Washer 

Part 
No. 

GAS-3092 
IA-158 

GAS-53 
X-160 
X-258 
X-1278 
X-1460 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Assembly 
1 Snap Ring 
1 Snap Ring 
1 7/16-20 Hex. nut 
1 #3 Woodruff Key 
1 7/16 Skpf. Washer 
1 #212 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAS-1075 
DB-13 

GAS-73 
GAS-74 
GAS-75 

SC-127 
6X-55 

X-195 
X-294 
X-489 

1 D.E. Head Assy. 
1 Flat Felt Guard 
1 Cupped Felt Guard 
1 Bearing Retainer 
1 Drive End Head 
1 Felt washer 
3 #8-32x3/8 Rd. Hd. Screw 
3 #8 Lock Washer 
1 Ball Brg. - S.A.E. #202 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 
Comm. End Plate Assembly & Parts Used With 

CB-4014 
CB-123 
CB-160 
PX-55 

1 
1 
1 
1 
2 
1 
2 
1 
2 
2 
1 
1 

Circuit Breaker Assy. 
GAS-70 
GAS-77 
GAS-78 
GAS-94 
GAS-95 
GAS-96 

(GAS-3068) 
GAS-51 

GAS-58 
GAS-2021L 
GAL-31 

X-958 
GAS-12 
GAS-15 
GAS-17 
GAS-18 
GAS-1021L 

6X-878 

X-1275 
GAS-2072L 

GAS-13 
GAS-15 
GAS-18 
GAS-1072L 

X-1275 
6X-1349 
6X-55 

X-195 
X-489 

GJ-:305 
!A-175 

X-53 
X-29:3 

1 
1 
1 
1 
1 
1 
1 
2 

1 
1 
1 
2 
2 
2 
1 
1 
1 

2 

2 
1 

1 
1 
1 
1 

1 
1 
3 
1 
1 
1 
2 
3 
1 

End Cap Cover Gasket 
Felt Washer 
Felt Washer Retainer 
Shaft Spacer 
Comm. End Cap Cover 
Lock Spring Ring 
Comm. End Plate Assembly 

3rd Brush Plate Retaining 
Spring 
Comm. End Plate 
Brush Holder Plate Assy. 

Ground Connector Assy. 
Terminal 

Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate Part 
Assembly 
#8-32x7/16 Fill. Hd. 
Screw 
#8 Skpf. Washer 

3rd Brush Holder Plate 
Assembly 

Brush - 3rd 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assy. 
#,8 Skpf. Washer 
#8-32x3/8 Fill. Hd. So. 

#8-32x3/8 Rd. Hd. Screw 
#B Lock Washer 
1/4 Oiler - Press in Type 

Felt Washer 
Flat Steel Washer 
#8-32x3/8 Flat Hd. Screw 
Ball Brg. - S.A.E. #201 
1 2 3 4 5 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
6X-:511 

X-715 
6X-?94 

Printed in U.S. A. 

Armature Spring 
C.B. Cover 
#10-32x3/16 Bdg. F�. So. 
#10 Lock Washer 
#10-32xl/4 Rd. Hd. Sc. 

C.B. Spacer 
Head Band Assembly 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 5-24-32) 
(R-?-8-36) 

File in 
Equipment & Parts Lists Binder 

"NOTE: Where part num hers are shown in parenthesis 
they are for reference ooly. By stocking sub-parrs the 
complete part can be usembled u needed." 



i 

� 

� 

�' 

�

X -6
�_9

5 

� 

rr 1 • 

.X

-
2
93 

" GAS-70 

� 
'\GAS-96 

!!::..:!Hl2 

GAS-tii8 

GAS-78 

GAS-7: I 

iJ 

GM•IPH � 

MN-2, f6X-SS 

r: 
�� 

)(-48!3 

GAS-75 -.... � 

� 
SC-127 

� 

·� H 
� 

GAS-74 

\ 

t� 

\ 
X-1278'. 

(j) 
)> 
(/) 
I 

� 
-
-
-

(j) 
m 

z 
m 
:;:v 
)> 
-1 
0 
:;:v 

r 
r 
c 
(/') 
-i 
:;:v 
)> 
-i -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4114 GENERATOR PARTS LIST GAS-4114 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

GAS-20 
(GAS-3113) 
GAS-29 
G.AS-44 
GAS-45 
GAS-86 

X-1423 
GAS-2005 
GAS-1007A 

X-1424 
GAS-1008A 

x-.959 
GT-7 
MN-21 
MZ-38 

X-140 
X-755 
X-1275 
X-1350 
X-544 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
2 Pole Piece 
1 Field Connection Ins. 
4 Field Coi l Holder 
l C.B. Lead Assy. 
1 Terminal 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy.-Left 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
1 Insulating Tube 
2 Dowel Pin 
2 Pole Piece Screw 
1 #6-32 Hex. Nut 
1 Terminal 
1 #8 Skpf. Washer 
1 #6-32x7/16 Flat Rd. so. 
2 #10 Look Washer 

Comrn. End Plate Assembly & Parts Used With 

GAS-52 
(GAS-3002) 

GAS-51 

G.AS-1002 
G.AS-49 
GAS-2014L 

GAS-13 
GAS-15 
GAS-18 
G.AS-l014L 

X-1275 
6X-1349 

GAS-2021L 
GAL-31 

X-958 
GAS-12 
GAS�l5 
GAS-17 
GAS-18 
GAS-1021L 

6X-878 
X-1275 

6X-55 
X-195 

1 Grease Hole Cover 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retaining 

Spring 
1 
1 
1 

l 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
1 
1 
1 

2 
2 
3 
1 

Comm. End Plate Part Assy. 
Absorbent Bronze Brg. 

3rd Brush Holder Plate 
Assembly 

Brush - Third 
Brush Holder 
Brush Spring 
3rd Brush Holder Plate 
Part Assembly 
#8 Skpf. Washer 
#8-32x3/8 Fill. Hd. So. 

Brush Holder Plate Assy. 
Ground Connector Assy. 

Terminal 
Brush - Main 
Brush Holder 
Brush Spring 
Brush Spring 
Brush Holder Plate Part 
Assembly 
#8-32x7/16 Fill. Hd. So. 
#8 Skpf. Washer 

#8-32x3/8 Rd. Hd. Screw 
#8 Lock Washer 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

l 2 3 4 5 
GAS-89 1 Armature Shaft Spacer 
GAS-3114 1 Armature Assembly 
GAS-53 1 Snap Ring 

X-160 1 7/16-20 Hex. Nut 
X-1460 1 #212 Woodruf f Key 

Drive End Head Assembly & Parts Used With 

GAS-1075 1 D.E. Head Assembly 
DB-13 1 Flat Felt Guard 

GAS-73 1 Cupped Felt Guard 
GAS-74 1 Bearing Retainer 
GAS-75 1 Drive End Head 

SC-127 1 Felt Washer 
6X-55 3 l8-32x3/8 Rd. Hd. Screw 

X-195 3 #8 Lock Washer 
X-294 1 Ball Brg. - S.A.E. #202 
X-489 1 l/4 Oiler - Press in Type 

Dist. Mounting Housing & Parts Used With 

AG-58 1 Dist. Mtg. Housing Clamp 
GT-121B 1 Dist. Mtg. Housing 
GW-19 1 Bearing Cover 
IG-86 1 Dist. Drive Rivet 
IG-256 1 Dist. Gear - Driver 
6X-53 1 #8-32x5/8 Rd. Hd. Screw 
6X-141 1 #8-32 Hex. Nut 

X-505 1 1/8 Pipe Plug 
X-544 3 #10 Lock Washer 

6X-900 3 #10-32x7/8 Fill. Rd. Screw 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 
AS-87 

GAS-1024 
X-196 

6X-311 
X-715 

6X-794 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C�B. Cover 
1 �10-32x3/16 Bdg. Rd. So. 
2 10 Lock Washer 
1 10-32xl/4 Rd. Hd. Screw 
2 C .B. Spacer 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #l0-32x3/8 Rd. Rd. Screw 
1 #10-32xl 1/4 Rd. Rd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

{Issued 3-16-33) 
(R-7-15-36) 

Printed in U.S. A. File in 

"NOTE: Where put numbers are 1hown in puenthelis 
they are for reference only. By stocking sub-parts the 
complete part can be usem.bled u needed." 

Equipment & Pans Lista Binder 



(j) 
GAS-IZI _/ �J / /f../ /'::.. t �"' 'x 6X-W7B� I \\_ ---·-- t I 11 ·� )> 

(/') 
I 

� 
__, 

__, 

� 

(j) 
m 

z 
m 
;v 
)> 
--i 

0 
;v 
-

r 
r 

c 
(/') 
-t 
;v 
)> 
-f 
-

-o 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GAS-4119 GENERATOR PARTS LIST GAS-4119 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAS-20A 2 Bolt, Thru 

(GAS-2138) 1 Frame & Field Assy. 
GAS-44 1 Insulation, Field Connection 
GAS-45 4 Holder, Field Coil 
GAS-86 1 Lead Assy. 

X-1423 1 Terminal 
GAS-2005A 1 Coil Assy ., Field, Comp. 
GAS-1007B 1 Coil Assy., Field, Left 

X-1423 1 Terminal 
GAS-1008A 1 Coil Assy., Field, Right 

X-959 1 Terminal 
GT-7 1 Bushing, Insulating 
MN-21 2 Pin, Dowel, Head Locating 
MZ-38 2 Screw, Pole Shoe 

X-140 1 Nut, Field Ground, Hex., 
#6-32 

X-755 1 Terminal 
X-1275 1 Washer, Skpf., Field Grd., 

#8 
X-1350 1 Screw, Field Ground, 

Flat hd., #6-32x7 /16 
X-544 2 Washer, Lock, Thru Bolt, #10 

Corum. End Head Assembly & Parts Used With 

GAS-69A 1 Cover, Comm. End 
GAS-70 1 Gasket, Cover, Corum. End 
GAS-71 1 Washer, Bearing Retaining 
GAS-77 1 Washer, Felt 
GAS-78 1 Retainer, Felt Washer 

(GAS-2079) 1 Head Assy ., Corum. End 
GAS-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAS-79 
GAS-2021P.. 
GAL-31 

X-958 
GAS-15 
GAS-q 
GAS-18 
GAS-1021R 

GEM-12* 
8X-122 

X-1013 

8X -1496 

GAS-2082R 
GAS-15 
GAS-17 
GAS-1082R 

GEM-13* 
X-1013 

SX-1496 

1 
1 
1 
2 
2 
1 
1 
1 
2 
1 

2 

1 

1 
1 
1 
1 
1_ 

1 

1 

Head 
Plate Assy ., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw. Grounded Brush, 
Fil. hd., #8-32xlj2 
Washer, Lock, Brush 
Screw, #8 
Screw, Ins. Brush, 
Bdg. hd., #8-32x7 /16 

Plate Assy ., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush 
Washer, Lock, Brush 
Screw, #8 

Screw, Brush, Bdg. hd., 
#8-32x7 j16 

1 2 3 4 5 

Corum. End Head Assy. (Con't.) 

Part 
No. 

8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 

X-293 

No. 
Used 

3 

1 
1 

1 
1 

3 

1 

Name of Part 
1 2 3 4 5 

Screw, Plate Attaching, 
Rd. hd., #8-32x3/8 
Washer, Lock, Plate Sc., #8 
Oiler, Hinge Top, Press in, 
1/4 

WaGher, Plain, Felt Retaining 
Screw, Bearing Retaining, 
Flat hd., #10-32x7 /16 
Screw, Cover Holding, Flat hd., 
#8-32x3j8 
Bearing, Ball, S.A.E. #201 

Armature Assembly & Parts Used With 

GAS-129 1 Oil Thrower 
GAS-2136 1 Armature Assy. 
GAS-53 1 Snap Ring, D.E. 

IA-158 1 Snap Ring, C.E. 
X-160 1 Nut. Armature Shaft, Hex., 

7/16-20 
X-1278 1 'Vasher, Skpf., Arm. Shaft, 7/16 
X-1460 1 Key, Woodruff, #212 

Drive End Head Assembly & Parts Used With 

GAS-1137 1 Head Assy ., Drive End 
GAS-137 1 Head, Drive End 
GAS-139 1 Retainer, Bearing 
GAS-140 1 Gasket, Retainer 

8X-55 3 Screw, Retainer, Rd. hd., 

X-195 
X-1470 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GA�-87 
GAS-1024 

X-196 

BX-311 

X-714 

BX-794 

3 
1 

#8-32x3j8 
Washer, Lock, Retainer Sc., #8 
Bearing, Ball, Shielded, 
S.A.E. #202 

Miscellaneous Parts 
1 Relay Assy., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3/16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32xl/4 
2 Spacer, Relay Mounting 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 

1 

1 

Screw, Mounting, Cutout Relay, 
Rd. hd., #10-32x3/8 
Screw, Cover Band, Rd. hd., 
#10-32xl 1/2 
Nut, Cover Band, Square, #10-32 
1 2 3 4 5 

(Issued 4-26-44) 

* Brush Set, Service, GEM-2012S. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



GI9S-/o.?IR 

� 

X-489 GeH-13 

� GAS-� 
G,qS-17 � \ 

��) 

� 
�\ 

I BX-14910\ 
/G,</S-108.?� 

r-:-, LC:r 
A 

'GA�- ZOOS A 

CiAS-140 
)(-1410 ! 

0 
> 
C/). 
I 
� 
"""" 
"""" 
c:o 

0 
M 
z 
M 
� 
> 
� 
0 
� 
1-4 

� 
� 
c:::: 
Cl.l 
� 
� 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PAR7:'S LISTS 
GAS-4120 GENERATOR PARTS LIST GAS-4120 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GAS-2141) 1 Frame & Field Assembly 

Pole Piece GAS-29 2 
GAS-44 1 Field Connection Ins. 

Field Coil Holder 
C.B. Lead Assembly 

GAS-45 4 
GAS-86 1 

X-1423 1 Terminal 
GAS-2005A 1 
GAS-1007B 1 

Field Coil Assy. - Comp. 
Field Coil Assy.-Left 

Terminal X-1423 1 
GAS-1008A 1 Field Coil Assy.-Right 

X-959 1 Terminal 
Insulating Bushing 
Dowel Pin 

GT-7 1 
MN-21 2 
MZ-38 2 Pole Piece Screw 

#6-32 Hex. Nut 
Terminal 

X-140 1 
X-755 1 
X-1275 1 #8 Skpf. Washer 

#6-32x7/16 Flat Rd. Sc. X-1350 1 
GAS-20 2 Frame Screw 

#10 Lock Washer X-544 2 
Comm. End Plate Assembly & Parts Used With 

GAS-69 
GAS-70 
GAS-71 
GAS-77 
GAS-78 

( GAS-2079) 
GAS-51 

GAS-79 
GAS-2021R 
GAL-31 

X-958 
GAS-12 
GAS-15 
GAS-17 
GAS-18 
GAS-1021R 

8X-878 

X-1275 
GAS-2082R 
GAS-13 
GAS-15 
GAS-17 
GAS-1082R 

X-1275 
8X-1349 
8X-55 

X-195 
X-489 

IA-175 
8X-61 

X-63 
X-293 

1 Co��. End Ca p Cover 
1 End Cap Cover Gasket 
1 Brg. Retaining Washer 
1 Felt Washer 
1 Felt Washer Retainer 
1 Comm. End Plate Assy. 
2 3rd Br. Plate Retain1g 

Spring 
1 Comm. End Plate 
1 Brush Holder Plate Assy. 
1 Ground Connector Assy. 
2 Terminal 
2 Brush - Main 
2 Brush Holder 
1 Brush Spring 
1 Brush Spring 
1 Brush Holder Plate 

Part Assy. 
2 #8-32x7/16 Fill. Hd. 

Screw 
2 #8 Skpf. Washer 
1 3rd Br. Holder Plate Assy. 
1 Brush - 3rd 
1 Brush Holder 
1 Brush Spring 
1 3rd Br. Holder Plate 

Part Assy. 
1 #8 Skpf. Washer 
1 #B-32x3/8 Fill. Rd. Sc. 
3 #8-32x3/8 Rd. Hd. Screw 
1 #8.Lock Washer 
1 1/4 Oiler - Press in Type 
1 Flat Steel Washer 
1 #10-32x7/16 Flat Hd. Screw 
3 #B-32x3/8 Flat Hd. Screw 
1 Ball Brg. - S.A.E. #201 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Assembly 

Snap Ring 
GAS-2076 
GAS-53 

IA-158 
X-160 
X-1278 
X-1460 

1 
1 
1 
1 
1 
1 

Snap Fling 
7/16-20 He.x. Nut 
7/16 Skpf. WAsher 
#212 Woodruff Key 

Drive End"Head Assembly & Parts Used With 

GAS-1075C 
DB-13 

GAS-73 
GAS-74 
GAS-75A 
IGP-34 

SC-127 
8X-55 

X-195 
X-489 
X-1470 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAS-87 
GAS-1024 

X-196 
BX-311 

X-715 
8X-794 

1 Drive End Head Assembly 
1 Flat Felt Guard 
1 Cupped Felt Guar d 
1 Bearing Retai ner 
1 Drive End Head 
1 Felt Wick 
1 Felt Washer 
3 #8-32x3/8 Rd. Hd. Sc. 
3 #8 Lock Washer 
1 1/4 Oiler - Press in Type 
1 Ball Brg. - S.A.E. #202 
Miscellaneou3 Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock Washe r 
1 #10-32xl/4 Rd. Hd. Screw 
2 C.B. Spacer 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x3/8 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-11-35) 

Printed in U.S. A. File in 

"NOTE: Where put numbers are 1hown in parenthesis 
they are for reference only. By atocking sub-parts the 
complete part can be assembled as needed." 

Equ.ipment & Pans Lists Binder 



a-11 nR-1� i I 1 INf x-1278\ 

(j) 
)> 
(/) 

I 

� 
-
"-.) 
0 

(j) 
m 
z 
m 
AJ 
)> 
-1 
0 
AJ 
-

r 
r 

c 
tn 

-1 
:;:v 
)> 
-1 -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GAS-4123 GENERA TOR PARTS LIST GAS-4123 

Jrame & Field Assembl� & Parts Used With Comm. End Head Assy. (Cont'd.) 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAS�20A 2 Bolt, Thru BX-1496 1 Screw, Brush, Bdg. Hd. 
(GAS-2138) 1 Frame & Field Assy. #8-32x7/16 
GAS-44 1 Insulation, Field Connection 8X-55 3 Screw, Br. Plate, Rd. Hd. 
GAS-45 4 Holder, Field Coil #8-32x3/8 
GAS-86 1 Lead Assembly X-195 1 Lockwasher, Plate Sc., #8 

X-1423 1 Terminal X-489 1 Oiler 
GAS-2005A 1 COIL ASSY., FIELD; IA-175 1 Washer, Plain, Felt Retaining 

COMPLETE BX-61 1 Screw, Brg. Retaining, Flat 
GAS-1007B 1 Coil Assy., Field, Left Hd, #10-32x7J16 

X-1423 1 Terminal X-63 3 Screw, Cover, Flat Hd. 
GAS-1008A 1 Coil Assy., Field, Right #8-32x3/8 

X-959 1 Terminal X-293 1 BEARING, BALL, S.A.E. #201 
GT-7 1 Bushing, Insulating 
MN-21 2 Pin, Dowel Armature Assembly & Parts Used With 
MZ-38A 2 Screw, Pole Shoe GAS-129 1 Oil Thrower X-140 1 Nut, Grd. Sc., Hex. #6-32 GAS-2136 1 ARMATURE ASSY. X-755 1 Terminal GAS-53 1 Snap Ring, D.E. X-1275 1 Washer, Ground Sc., Skpf. #8 IA-158 1 Snap Ring, C .E. X-1350 1 Screw, Field Ground, Flat X-160 1 Nut, Shaft, D.E., Hex. 7/16-20 

Hd. #6-32x7 j16 X-1278 1 washer, Shaft, D.E., Skpf. 7/16 X-196 2 Lockwasher, Thru Bolt, #10 X-1460A 1 Ke.', Woodruff, #212 

Comm. End Head Assembly & Parts Used With Drive End Head Assembly & Parts Used With 
GAS-69A 1 
GAS-70 1 
GAS-71 1 
GAS-77 1 
GAS-78 1 
GAS-2079 1 
GAS-51 2 

GAS-79B 1 
GAS-2021R 1 
GAL-31 1 

X-958 2 
GAS-15 2 
GAS-17 1 
GAS-18 1 
GAS-1,021R 1 

GEM12 t 2 
BX-122 1 

X-195 2 
BX-1496 1 

GAS-2082R 1 
GAS-15 1 
GAS-17 1 
GAS-1082R 1 

GEM-13 t 1 
X-195 1 

Cover, Comm. End 
Gasket, C .E. Cover 
Washer, Bearing Retaining Sc. 
Washer, Felt 
Retainer, Felt Washer 
Head Assy., Comm. End 

Spring, Retaining, 3rd 
Brush Plate 
Head, Comm. �nd 
Plate Assy., Main Brush 

Lead Assy ., Ground 
Terminal 

Holder, Brush 
Spring, Brush, Grounded 
Spring, Brush, Insulated 
Plate, Main Brush 
Brush, Main 
Screw, Grounded Brush, 
Fill. Hd, #8-32x1J2 
Lockwasher, Brush Sc.,#8 
Screw, Ins., Brush, Bdg. 
H d. # 8-32x7 j16 

Plate Assy., 3rd Brush 
Holder, Brush 
Spring, Brush 
Plate, 3rd Brush 
Brush, Third 
Lockwasher, Brush Sc.,#B 

GAS-1144 1 Head Assy ., Drive End 
GAS-139 1 Retainer, Bearing 
GAS-140 1 Gasket, Retainer 
GAS-144 1 Head, Drive End 

BX-55 3 Screw, Brg. Retainer, Rd. 
Hd. # 8-32x3 /8 

X-195 3 Lockwasher, Retainer Sc.,#8 
X-1470 1 BEARING, BALL, 

SHIELDED, S.A.E. #202 

Miscellaneous Parts 

CB-4014 1 RELAY ASSY., CUTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover, Relay 
PX-55 1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3J16 
12X-196 2 Lockwasher, Term. Sc., #10 

8X-312 1 Screw, Bat. Term., Rd. Hd. 
#10-32x1J4 

GAS-87 2 Spacer, Relay Mtg. 
GAS-1024F 1 Band, Cover 

X-196 2 Lockwasher, Relay Mtg. Sc., #10 
BX-311 2 Screw, Relay Mtg., Rd. Hd. 

#10-32x3j8 
X-714 1 Screw, Cover Band, Rd. Hd. 

# 1 0-32xl 1/2 
BX-794 1 Nut, Cover Band, Square #10-32 

t BRUSH SET, SERVICE GEM-2012S. 

I UNIT ' APPLICATION 
GAS-4123 Hercules 

Printed in U.S. A. 
(Issued 3-24-50) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 




